# UNCLASSIFIED

## AD NUMBER

## AD489721

## LIMITATION CHANGES

# TO:

Approved for public release; distribution is unlimited.

## FROM:

Distribution authorized to U.S. Gov't. agencies and their contractors; Critical Technology; 29 OCT 1965. Other requests shall be referred to Air Force Weapons Laboratory, Kirtland AFB, OH NM 87117. This document contains exportcontrolled technical data.

# AUTHORITY

AFWL ltr, 30 Nov 1971

THIS PAGE IS UNCLASSIFIED



ACCESSION IN W. ITE SEC 101 [ CFSTI BUFF SECTION T DOC UKARROUNCED JUSTIFICATION PE 0 CY DISTRIBUTION AVAILABILITY COCE AVAIL and/or SPECIAL DIST.

Predition them

のこれにないないので

This document is subject to special export controls and each transmittal to foreign governments or foreign nationals may be made only with prior approval of Air Force Weapons Laboratory, Attn: 4/4DW, Kirtland AFB, New Mexico 87117.



#### FOREWORD

GTR Test 16 is the first of two NERVA materials tests to be performed by the Nuclear Aerospace Research Facility (NARF) at General Dynamics/Fort Worth, under Supplemental Agreement No. 2, Contract AF29(601)-6643, for the Space Nuclear Propulsion Office, Cleveland, Ohio (SNPO-C). The 3-Mw Ground Test Reactor (GTR) was used as the source of nuclear radiation in these tests.

The test was designed to measure the combined effects of nuclear radiation and liquid hydrogen or liquid nitrogen on metallic and graphite materials. This document describes those tests conducted at liquid-nitrogen temperatures for Westinghouse Astronuclear Laboratory. The tests conducted at liquid-hydrogen temperatures for Aerojet-General Corporation are described in GD/FW Report FZK-263-1.

Previous SNPO-C tests on NERVA components, conducted at NARF under Contract AF33(657)-7201, are reported in GD/FW Report FZK-170, Volumes 1 through 9. Other NERVA component tests, conducted under Supplement 1 to Contract AF29(601)-6213, are reported in GD/FW Report FZK-184, Volumes 1 through 6.

**iii** 

## ACKNOWLEDGMENTS

.

.

1

The authors wish to express their gratitude to the following persons:

> Mr. Jim Begley of Westinghouse Astronuclear Laboratory for his assistance in the conduction of the test program.

Mr. J. B. Wattier of General Dynamics/ Fort Worth for his statistical analysis of the data.

Mr. R. L. Trittipo and other General Dynamics personnel for their assistance in the experimental setup, conduction of the test, and reduction of data.

#### SUMMARY

The nuclear facility of GD/FW performed three tests for the Westinghouse Astronuclear Laboratory in accordance with test specifications described in WANL Reports TME-1037 and TME-1090. These three tests were briefly

37/W401 (1) 1000 metal and graphite tensile specimens, 4 steel-wire resistivity specimens, and 8 stainless-steel spring specimens tested at LN2 and elevated temperatures. Of these, 700 tensile specimens, 4 resistivity specimens, and 4 spring specimens were irradiated at LN2 temperatures.

- 15/W401(2) 2 O-ring seal test fixtures, irradiated in a gaseous-hydrogen environment.
- 37/W202(3) 14 unfueled fuel-element segments containing cemented orifices, irradiated at LN2 and ambient-air temperatures.

11

The tensile specimens were divided into irradiation and control specimens. The irradiation specimens were irradiated at  $LN_2$  temperatures to a maximum integrated neutron flux of 1.0 x  $10^{18}$  n/cm<sup>2</sup> (E>1 Mev). After a storage period in  $LN_2$  of approximately 30 days, the specimens were tested in tension to break under various test conditions ranging from a  $-320^{\circ}F$  test temperature without an annealing treatment to a  $1290^{\circ}F$  test temperature after a 1-hr annealing treatment at some elevated temperature. All specimens were maintained at  $LN_2$  temperatures without warmup from before the irradiation until the annealing cycles were begun (a period of approximately 60 days). Those specimens that were not annealed were maintained in  $LN_2$  without warmup until after they were pulled in tension to break.

v

Ultimate tensile strength, tensile yield strength, notched tensile strength, notched-to-unnotched tensile-strength ratio, percent elongation, and percent reduction in area were determined from the test results. Significant changes in one or more properties were noted in all materials maintained in  $LN_2$  without warmup, with appreciable to complete recovery evident after the annealing treatments.

Changes in ultimate tensile strength were generally slight except for a highly significant decrease of 70% in beryllium specimens maintained at  $LN_2$  temperature. Recovery was apparent in all materials after the annealing treatments.

Changes in tensile yield strength were generally significant, with increases of from 7% to 47% experienced by all materials maintained in  $LN_2$  except beryllium, which showed a highly significant decrease of 70%. Appreciable recovery was experienced by all materials after the annealing treatments.

Changes in notched tensile strength were generally slight to significant, with increases of from 2% to 22% experienced by all materials maintained in  $LN_2$  except titanium and beryllium, which showed decreases of 7% and 9%, respectively. Appreciable recovery was noted in all materials after annealing treatments.

Significant decreases in ductility were evident in all specimens maintained in LN<sub>2</sub> except beryllium, which had no measurable elongation for either the control or the irradiated specimens. Appreciable recovery was apparent after the annealing treatments.

In general, material properties experiencing apparent changes when maintained in  $LN_2$  without warmup indicated almost full

v1

recovery after a room-temperature anneal.

The four Inconel wire resistivity specimens were irradiated at  $LN_2$  temperature to a maximum integrated neutron flux of 4.5 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev). During irradiation, the resistance of one of the Inconel 718 wire specimens was measured periodically. After a storage period of approximately three months at  $LN_2$  temperature, the resistance of the specimens as a function of annealing temperature and time was measured. The specimens were maintained at  $LN_2$ temperatures without warmup until the annealing cycles were begun.

During irradiation, resistance measurements of the Inconel 718 specimen indicated an increase of approximately 0.02 ohm. Postirradiation resistance measurements after the annealing treatments indicated a maximum resistance increase of approximately 0.013 ohm. This would correspond to an increase in resistance during irradiation of something greater than 13 milliohms.

Four of the eight stainless-steel springs were irradiated at  $LN_2$  temperature to a maximum integrated neutron flux of 4.5 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev). The other four springs were used as control specimens. Several postirradiation measurements, including spring constant, were made on the specimens. Radiationinduced changes in the specimens, if any, were insignificant.

One of the two O-ring test fixtures irradiated was mounted in the gaseous-hydrogen space inside one of the  $LH_2$  dewars used in the AGC tests being performed during GTR-16. The other specimen was placed inside a sealed aluminum container and mounted to the outside of the  $LH_2$  dewar. A gaseous-hydrogen environment was maintained inside the aluminum container during the irradiation.

vii

The test fixtures received an average integrated neutron flux of  $4 \ge 10^{16} \text{ n/cm}^2$  (E>2.9 Mev) and a gamma dose of 2.6  $\ge 10^{10} \text{ ergs/gm}(\text{C})$ . After the irradiation, the fixtures were disassembled and the 0-ring seals returned to Westinghouse for testing at their facilities. No results from these tests are available for this report.

The 14 unfueled fuel-element segments containing cemented orifices were divided into two groups of seven each. One group was irradiated at  $LN_2$  temperature; the other group was irradiated at ambient-air temperatures. The specimens irradiated at  $LN_2$  temperatures received a maximum integrated neutron flux of 2.5 x  $10^{17}$  $n/cm^2$  (E>1 Mev); those irradiated under ambient conditions received a maximum integrated neutron flux of 4.0 x  $10^{17}$   $n/cm^2$  (E>1 Mev). All testing of these specimens was performed at Westinghouse by Westinghouse personnel and no results are available for this report.

## TABLE OF CONTENTS

1

ŧ

					Page
	FORE	WORD			<b>111</b>
	ACKN	OWLEDGM	<b>ENTS</b>		iv
	SUMM	ARY			v
	LIST	OF FIG	URES		xi
	LIST	OF TAE	BLES		xv
I.	INTR	ODUCTIC	N		1
II.	TEST	PROGRA	M		3
	2.1	Test D	escriptic	on and Procedures	3
		2.1.1 2.1.2 2.1.3 2.1.4 2.1.5	Tensile Resistiv Steel-Sp O-Ring S Cemented	Tests ity Tests ring Specimen Tests eal Tests -Orifice Tests	3 13 14 17 18
	2.2	Test H	ardware a	nd Instrumentation	20
		2.2.1 2.2.2 2.2.3 2.2.4 2.2.5	Tensile Resistiv Steel-Sp O-Ring S Cemented	Tests ity Tests ring Specimen Tests eal Tests -Orifice Tests	20 37 37 43 43
III.	EXPE	RIMENTA	L RESULTS		49
	3.1	Tensil	e Tests		49
		3.1.1 3.1.2	Data Pre Statisti	sentation cal Analysis of Data	49 67
			3.1.2.1 3.1.2.2 3.1.2.3	Methods Statistical Results Discussion of Results	67 68 69
		3.1.3	Discussi	on and Analysis of Results	91
			3.1.3.1 3.1.3.2 3.1.3.3 3.1.3.4	Ultimate Tensile Strength Tensile Yield Strength Notched Tensile Strength Notched-to-Unnotched Tensile Strength Ratio	98 99 100 101
			3.1.3.5	Percent Elongation and Reduc- tion in Area	101

## TABLE OF CONTENTS (Cont'd)

		Page
3.1.4 E	valuation of Materials Tested	103
3.1.6 C	teel Specimens onclusions	$\frac{111}{111}$
3.2 Resistiv	ity Tests	114
3.2.1 Da 3.2.2 Da	ata Presentation iscussion and Analysis of Results	114 114
3.3 Steel-Sp	ring Specimen Tests	124
3.3.1 Da 3.3.2 Di	ata Presentation iscussion and Analysis of Results	124 125
3.4 O-Ring Se	eal Tests	125
3.4.1 Da 3.4.2 Di	ata Presentation iscussion and Analysis of Results	125 128
3.5 Cemented	-Orifice Tests	128
3.5.1 Da 3.5.2 Di	ata Presentation iscussion and Analysis of Results	128 128
APPENDIX A - (	GTR Radiation Effects Testing System	129
APPENDIX B - 1	Dosimetry	137
APPENDIX C - 1	Resistance Bridge Analysis	169
REFERENCES		175
DISTRIBUTION		177

х

## LIST OF FIGURES

Figure		Page
2-1	Reactor Profile for GTR Test 16	4
2-2	Test Hardware in Irradiation Position	5
2-3	Metal Tensile Specimens - Types 1 and 2	9
2-4	Metal Tensile Specimens - Types 3 and 4	10
2-5	Graphite Specimens	11
2-6	Resistivity Specimen and Container	15
2-7	Loaded Spring Specimen	16
2-8	Dismantled O-Ring Test Fixture	19
2 <b>-</b> 9	Tensile Specimen Loading for Irradiation Test - Front View	21
2-10	Tensile Specimen Loading for Irradiation Test - Rear View	22
2-11	Tensile Specimen Loading for Irradiation Test - Side View	23
2-12	Tensile Specimen Trays in Framework - Side View	24
2-13	Tensile Specimen Trays in Framework - Front View	25
2-14	Tensile Specimen Locations and Integrated Neutron Flux (E>1 Mev) Profiles	26
2-15	Location of Graphite Specimens on Rack	28
2-16	WANL Liquid-Nitrogen Dewar	29
2-17	Radiation Effects Console in Reactor Control Room - Left Side	30
2-18	Radiation Effects Console in Reactor Control Room - Right Side	31
2-19	Liquid-Level Control System (IML)	33
2-20	Tensile Test Instrumentation	34

 $\mathbf{r}$ 

## LIST OF FIGURES (Cont'd)

Figure		Page
2-21	IML Oven Control Setup	35
2-22	Accessory Hardware for Tensile Tests	36
2-23	Irradiated WANL Dewar in Storage	38
2-24	Resistivity Test Setup in Reactor Area	39
2-25	Diagram for Postirradiation Resistivity Test	40
2-26	Schematic of Resistivity Bridge Circuit	41
2-27	Resistivity Test Instrumentation	42
2-28	O-Ring Capsule Irradiation Configuration - East Dewar	44
2-29	Dismantled 0-Ring Test Capsule	45
2-30	O-Ring Experimental Setup	46
3-1	Summary of Tensile Test Results: Inconel 718, Type 3	58
3-2	Summary of Tensile Test Results: Inconel 718, Type 1, and Inconel 718-WS, Type 3	59
3-3	Summary of Tensile Test Results: Inconel X-750, Types 1 and 3	60
3-4	Summary of Tensile Test Results: AISI 301-CW, Type 3, and AISI 303-Se, Type 1	61
3-5	Summary of Tensile Test Results: Aluminum 2219-T6, Type 3	62
3-6	Summary of Tensile Test Results: Aluminum 2219-T6, Type 2, Transverse and Radial	63
3-7	Summary of Tensile Test Results: Beryllium, Type 4, and Titanium A-110-AT-Eli, Type 2	64
3-8	Illustration of Serrations in Inconel 718 Control Specimens at Elevated Temperatures	112
3 <b>-</b> 9	Illustration of Serrations in Inconel 718 Irradiated Specimens at Elevated Temperatures	113

xii

## LIST OF FIGURES (Cont'd)

Figure		Page
3-10	Bridge Voltage Output During Irradiation	121
A-1	Operations Building and GTR Facility	132
A-2	Cutaway View of GTR Radiation Effects System	133
<b>A-</b> 3	Irradiation Test Cell and Reactor Tank	134
B-1	Dosimetry Locations in North Irradiation Dewar	141
B-2	Integrated Neutron Flux (E >1 Mev) Profile - North Dewar, Upper Plane	143
<b>B-</b> 3	Integrated Neutron Flux (E > 1 Mev) Profile - North Dewar, Middle Plane	144
B-4	Integrated Neutron Flux (E >1 Mev) Profile - North Dewar, Lower Plane	145
B-5	Gamma Dose Profile - North Dewar, Upper Plane	146
в-6	Gamma Dose Profile - North Dewar, Middle Plane	147
B-7	Gamma Dose Profile - North Dewar, Lower Plane	148
в-8	Integrated Neutron Flux (E >1 Mev) Profile - North Dewar, Plane in Front of Tensile Specimens	149
<b>B-</b> 9	Integrated Neutron Flux (E >1 Mev) Profile - North Dewar, Plane Behind Tensile Specimens	150
B-10	Integrated Neutron Flux (E>1 Mev) Profile -	
	Specimens	151
B-11	Integrated Neutron Flux (E >1 Mev) Profile - North Dewar, Plane Behind Graphite Specimens	152
B-12	Gamma Dose Profile - North Dewar, Plane in Front of Tensile Specimens	153
B-13	Gamma Dose Profile - North Dewar, Plane Behind Tensile Specimens	154
B-14	Gamma Dose Profile - North Dewar, Plane Behind Graphite Specimens	155

xiii

1

i

## LIST OF FIGURES (Cont'd)

Figure		Page
<b>B-1</b> 5	Front View of Mapping-Run Dosimetry	158
<b>B-1</b> 6	Side View of Mapping-Run Dosimetry	159
<b>B-1</b> 7	Internal View of Mapping-Run Dosimetry	160
B-18	Rear View of Mapping-Run Dosimetry	161
<b>B-</b> 19	Dosimetry Packet Arrangement for Mapping Run	163
B-20	Analytical GTR Neutron Spectrum	167

LIST OF TABLES

Table		Page
2-1	Description of Tensile-Specimen Test Conditions	7
2-2	Number and Type of Tensile Specimens Tested Under Each Condition	8
3-1	Integrated Neutron Fluxes Received by Tensile Specimens	50
3-2	Tensile Test Results: Inconel 718, Type 3	51
3-3	Tensile Test Results: Inconel 718, Type 1, and Inconel 718-WS, Type 3	52
3-4	Tensile Test Results: Inconel X-750, Types 1 and 3	53
3-5	Tensile Test Results: AISI 301-CW, Type 3, and AISI 303-Se, Type 1	54
3-6	Tensile Test Results: Aluminum 2219-T6, Type 3	55
3-7	Tensile Test Results: Aluminum 2219-T6, Type 2, Transverse and Radial	56
3-8	Tensile Test Results: Beryllium, Type 4, and Titanium A-110-AT-Eli, Type 2	57
3-9	Identification of Individual Tensile Specimens as to Material, Type, and Test Condition	65
3-10	Tensile Test Results: Inconel 718 Strain-Rate Study	66
3-11	Identification of Specimens Used in Strain-Rate Study	66
3-12	Statistical Analysis of Test Data: Inconel 718, Type 3	70
3-13	Statistical Analysis of Test Data: Inconel 718, Type l	71
3-14	Statistical Analysis of Test Data: Inconel 718- WS, Type 3	72
3 <b>-1</b> 5	Statistical Analysis of Test Data: Inconel X-750, Type l	73

xv

-

1

١

## LIST OF TABLES (Cont'd)

Table		Page
3-16	Statistical Analysis of Test Data: Inconel X-750, Type 3	74
3-17	Statistical Analysis of Test Data: AISI 301-CW, Type 3	75
3-18	Statiatical Analysis of Test Data: AISI 303-Se, Type l	76
3-19	Statistical Analysis of Test Data: Al 2219-T6, Type 3	77
3-20	Statistical Analysis of Test Data: Al 2219-T6- Transverse, Type 2	78
3-21	Statistical Analysis of Test Data: Al 2219-T6- Radial, Type 2	79
3-22	Statistical Analysis of Test Data: Beryllium, Type 4	80
3-23	Statistical Analysis of Test Data: Ti A-110- AT-Eli, Type 2	81
3-24	Percent Change: Ultimate Tensile Strength	92
3-25	Percent Change: Tensile Yield Strength	93
3-26	Percent Change: Notched Tensile Strength	94
3-27	Percent Change: Notched-to-Unnotched Tensile Strength Ratio	95
3-28	Percent Change: Percent Elongation	96
3-29	Percent Change: Reduction in Area	97
3-30	History of Resistivity Specimen During Irra- diation	115
3-31	Postirradiation Resistivity Data	122
3-32	Percent Recovery of Resistivity Samples	123
3 <b>-</b> 33	Results of Spring Test	126
3-34	Representative Temperatures for the Orifice Cement and the O-Ring Fixture	127
B-1	Integrated Thermal-Neutron Flux in North Specimer Assembly	142

#### I. INTRODUCTION

Under Supplement 2 of Contract AF29(601)-6643, the Nuclear Aerospace Research Facility (NARF) of General Dynamics/Fort Worth is conducting a series of tests to determine the effects of nuclear radiation, in combination with other environmental factors, on materials proposed for application in the NERVA engine. Aerojet-General Corporation (AGC) has prime responsibility for development of the NERVA engine; the nuclear reactor in the engine is being developed by Westinghouse Electric Corporation.

This document reports the procedures and results of tests performed on materials during irradiation test GTR-16 for Westinghouse Astronuclear Laboratory (WANL). Other NERVA tests performed during GTR-16 were sponsored by AGC and are reported separately in Reference 1. The purpose of the WANL tests was to determine the serviceability of metals and graphite under the extremes of temperature and nuclear radiation.

The tests were performed in accordance with specifications submitted by WANL. The test specimens were supplied by WANL; test fixtures and instrumentation were supplied by GD/FW.

Section II contains a discussion of the test setup and procedures and a description of the test specimens. Section III includes a presentation of data in tabular and graphical form, a statistical analysis of the data, and a discussion and analysis of the results.

# **BLANK PAGE**

#### II. TEST PROGRAM

The GTR Radiation Effects Testing System at NARF is described briefly in Appendix A and in more detail in Reference 2. Figure A-2 shows the reactor, the reactor "closet" and the three test positions (east, north, and west) in the irradiation cell adjacent to the closet. For this test the reactor was moved to the "full-in" position in the closet (2 in. of water on the north face, 4 in. of water on the east and west faces) and operated at a power level of 3 Mw for 368.2 hr. The total megawatt hours was 1104.8. The plot of integrated power vs real time shown in Figure 2-1 depicts the radiation history of the GTR Test 16. GTR Test 16 was divided into two irradiation periods with a six-day shutdown in between. The first irradiation period was for 570 Mw-hr and the second was for 534.8 Mw-hr. The Westinghouse materials tests were run on the north irradiation position (Fig. 2-2) and remained in the test cell at LN2 temperatures without warmup for the total 1104.8 Mw-hr. The east and west irradiation positions were used for the AGC materials tests at LH2 temperature. The six-day shutdown between the two irradiation periods was required for a changeover of experiments being conducted on the east and west irradiation positions.

#### 2.1 Test Description and Procedures

2.1.1 Tensile Tests

The tensile test was designed to determine the effects of nuclear radiation and  $LN_2$  temperatures on the mechanical



Reactor Profile for GTR Test 16

.

.

•



properties of metallic and graphite specimens. Of the more than 1,000 metal and graphite specimens included in the program, approximately 700 were irradiated. The graphite specimens, 277 in number, were returned to WANL after the irradiation for postirradiation tests to be performed at their facilities. Tests on the other specimens were performed at GD/FW.

The test consisted of (1) irradiating the specimens at  $LN_2$  temperatures, (2) storing the specimens at  $LN_2$  temperatures for approximately four weeks for radioactivity decay, and (3) pulling the specimens in tension to break at  $LN_2$  and elevated temperatures. Some of these specimens were held at  $LN_2$  temperatures without warmup from the beginning of the irradiation until after they were pulled in tension to break. Others were held at  $LN_2$  temperatures from the start of the irradiation until the beginning of tensile testing. Control specimens were stored in  $LN_2$  during the time that the irradiated specimens were stored for radioactive decay.

Table 2-1 lists the test conditions imposed on the specimens, including the annealing temperatures and the symbols used in this document and related WANL documents to designate each test condition. Table 2-2 lists the number of specimens, control plus irradiated, that were tested under each test condition. Figures 2-3 through 2-5 illustrate the various specimen types used in the test.

After the storage period all specimens were pulled in tension to break in a Model TT Instron tensile testing machine. All specimens were pulled at a crosshead speed of O.1 in./min with

#### Table 2-1

## Description of Tensile-Specimen Test Conditions

Test Condition*	Description
	Tensile Tests
Al	Specimens were maintained in LN without warmup until after they were pulled in tension to break.
B, Bi	Specimens were warmed up to room temperature, then tested at room temperature.
C, Ci	Specimens were warmed up to room temperature, then cooled to $LN_2$ temperature (-320°F) and tested.
D <sub>A</sub> , D <sub>A1</sub>	Specimens were warmed up to room temperature, then annealed for 1 hr at 540°F and tested at 540°F.
D <sub>B</sub> , D <sub>Bi</sub> , D <sub>Bi'</sub>	Specimens were warmed up to room temperature, then annealed for 1 hr at 790°F and tested at 790°F.
D <sub>C</sub> , D <sub>Ci</sub> , D <sub>Ci</sub> ,	Specimens were warmed up to room temperature, then annealed for 1 hr at 1040°F and tested at 1040°F.
D <sub>C</sub> , D <sub>Di</sub> , D <sub>Di</sub> ,	Specimens were warmed up to room temperature, then annealed for 1 hr at 1290°F and tested at 1290°F.
E <sub>A</sub> , E <sub>A1</sub>	Specimens were warmed up to room temperature, annealed for 1 hr at 540°F, then cooled to LN <sub>2</sub> temperature (-320°F) and tested.
E <sub>C</sub> , E <sub>Ci</sub>	Specimens were warmed up to room temperature, annealed for 1 hr at 1040°F, then cooled to LN <sub>2</sub> temperature (-320°F) and tested.
	Strain-Rate Study
Fi, F <sub>li</sub>	Specimens were warmed up to room temperature, then cooled to LN <sub>2</sub> temperature (-320 <sup>0</sup> F) and tested.
Gi, G <sub>li</sub>	Specimens were warmed up to room temperature, then cooled to -110 <sup>0</sup> F and tested.
Hi, H <sub>li</sub> , H <sub>2i</sub>	Specimens were warmed up to room temperature, then tested at room temperature.

\*Letter (i) - irradiated specimens. Prime (') - specimens irradiated in gadlinium foil. Subscript (1) - specimens pulled at a crosshead speed of C.Ol in./min. Subscript (2) Subscript (2) - denotes specimens pulled at a variable crosshead speed of from 0.01 to 0.1 in./min.

All other specimens were pulled at a crosshead speed of 0.1 in./min.

7

r =

Table 2-2 Number and Type of Teatlle Spectames Teated Under Dem Condition

THE MERINA SHE

1

										Per l	8	1110												-110		
Material	Type	A1 E	ä	U T	ថ	<b>a</b>	TVC V	Dat	a l	a a		8	ų A	IJ	8	5	ā	, Ek	L.	E	E H	State State	Checkout	Speciaens	The furthers to while	Intel
Incomel 718, Type 3	3P & 3H	6 6			8		5	N	~	~	~	9	9	~	7	-	8			Ŷ	~		60	2	. 1	8
Incomel 718, Type 1	1P & 1M	5			Š							-	-							°	0	\$				6
Inconel 718-WS Type 3	3P & 3K	2		2	6																					39
Incomel X-750 Type 1	IF # II	9			2							9	ę							80	-		-		5	12
Incomel X-750 Type 3	3P & 3K	6 7	Š	6	60	5						7	14							7	ę		~			5
AISI 301-CW, Type 3	3P & 3W	68		ŝ	8		9 6											80	a)				2	2	2	5
AISI 303-Se. Type 1	IP & IK	6 7	ž	~	6		8 7												1				1	2		5
A1 2219-T6, Type 3	3P & 3M	6 6	Ĩ	6	5		6 8											9	3				5	~		38
Al 2219-T5-Transverse Type 2	2P & 2K	5 9	H C	Ň	л 6	~																			5	53
Al 2219-T6-Radial Type 2	2P & 2N	9	5	2	2	3												7	-				1			59
Beryllium, Type 4	4P & 4M	8		8 1	3 13	_																				20
T1 A-110-AT-E11 Type 2	2P & 2N	6	5	9	9	<b>v</b>																		2		2
Graphite	01 <b>k</b> G2																								11	512
Incomel 718	Threaded																								17	4
TOTALS		74 84	8	6 8	7 94	5 21	4 23	2	2	CV	~	%	33	3	4	*	2	2	23	27	8	8	21	11	304	
								1																		

8

• Fi (4), F<sub>11</sub> (3), G1 (3), G<sub>11</sub> (3), H1 (2), H<sub>11</sub> (3), and H21 (2). •• In addition to these, ten specimens were irradiated for AGC.

NPC 23,277

1



٩

Figure 2-3 Metal Tensile Specimens - Types 1 and 2

NPC 23,276

.





Figure 2-4 Metal Tensile Specimens - Types 3 and 4

r



Graphite Compression Specimen Type G-1





the exception of five Incone: 718 specimens pulled at 0.01 in./ min as part of a strain-rate study. After the specimens were pulled in tension to break, the two halves of each broken specimen were fitted together and the dimensional measurements required for the calculation of percent elongation and reduction in area were made. These measurements were made with a special test jig and micrometers supplied by Westinghouse. From the results of the Instron data and the specimen dimension measurements, the following tensile properties were determined: ultimate tensile strength, 0.2% tensile yield strength, notched tensile strength, notched-to-unnotched tensile-strength ratio, percent elongation, and percent reduction in area.

To satisfy test condition Ai, specimens were transferred in  $LN_2$  from the irradiation dewar to the Instron dewar where they were loaded into specimen grips while submerged in  $LN_2$ . This was accomplished using dippers and tongs as required.

Specimens that had to be pulled at elevated temperatures were pulled inside a cylindrical oven (see Sec. 2.2.1). Before the actual test specimens were inserted, the oven was calibrated for each specimen type at each temperature desired. Specimens that had to be annealed were subjected to the specified temperature for 1 hr in a forced-air oven. Control of the annealing oven was better than  $\pm 5^{\circ}$ F; control of the cylindrical Instron oven was  $\pm 10^{\circ}$ F of the set point, from the top of the upper grip to the bottom of the lower grip. The oven was calibrated to

hold the middle of the specimens to within  $\pm 5^{\circ}F$  of the desired set point.

A strain-rate study was performed on 18 Inconel 718 specimens. Specimens were tested at  $80^{\circ}$ ,  $-110^{\circ}$ , and  $-320^{\circ}$ F at crosshead speeds of 0.01 and 0.1 in./min. The  $-110^{\circ}$ F temperature was obtained with a mixture of crushed dry ice and ethyl alcohol.

The possibility of ozone crystals forming in the  $lN_2$  dewar during irradiation and the subsequent storage period was lessened by two safety measures. The first was the sampling and testing of the  $lN_2$  supply for oxygen content. The oxygen content was found to be always less than 20 ppm. The second precaution was the periodic dumping of a portion of the  $lN_2$  from the bottom of the dewar, the flow of which would tend to carry off any ozone crystals which might form in the dewars. The necessary precautions were taken during dumping of the dewar to insure that the  $lN_2$ level always remained above the test specimens.

#### 2.1.2 Resistivity Tests

H

ÞÍ

Electric resistivity is a sensitive measure of lattice irregularities in metals. Therefore, resistance measurements of several Inconel specimens were made to determine the extent of lattice irregularities caused by neutron bombardment.

Two specimens each of Inconel X-750 and Inconel 718 were irradiated. The specimens consisted of 10-15 ft of 0.020-in.diam wire wound upon an aluminum mandrel. The wire was insulated from the mandrel by a coating of Bean H cement on the mandrel. The mandrel was placed inside a tubular aluminum vessel open at

one end. The vessel, mandrel, and wire can be seen in Figure 2-6. The aluminum vessels were placed in the north dewar where they remained submerged in LN<sub>2</sub> until removed from the dewar.

During irradiation the resistance of one of the Inconel 718 specimens was measured periodically. After the irradiation and subsequent radioactivity decay period, the specimens were cryogenically transferred to a smaller dewar for testing. Postirradiation resistance measurements were made before and after annealing treatments at temperatures ranging from  $-270^{\circ}$ F to room temperature. The temperature steps were achieved with a heater placed around the specimen and inside the aluminum vessel containing the specimen. When power was supplied to the heater, the  $IN_2$  in the aluminum vessel evaporated and the temperature was allowed to increase to the desired level. The vessel was then refilled with  $IN_2$  and the resistance measured. This procedure was repeated for each desired annealing treatment.

The desired annealing temperature was detected by two copperconstantan (Cu-Cn) thermocouples attached to the specimen heater. A calibration of heater temperature vs sample temperature was performed using a spare specimen with three Cu-Cn thermocouples attached to the specimen mandrel.

## 2.1.3 Steel-Spring Specimen Tests

Eight AISI 304 stainless-steel spring specimens were provided. One of the springs is shown in Figure 2-7. Four of the eight specimens were irradiated at  $LN_2$  temperatures on the north irradiation position along with the tensile specimens. The other





Figure 2-7 Loaded Spring Specimen

-

four specimens were used for control measurements.

Before the irradiation the free length of all specimens, irradiation and control, was measured at room temperature. The springs were then compressed by means of a bolt, washer, and nut arrangement through the axial centerline of the springs. The compression ranged from 0.947 in. to 0.983 in. for the eight springs. After the nuts were tightened to the desired deflection, they were pinned to the bolt to insure that the compression remained constant during the irradiation. After the irradiation and subsequent storage period for radioactivity decay, the specimens were removed from the  $IN_2$  and the load removed. The control specimens were stored in  $IN_2$  under load during the time the irradiation specimens were stored for radioactivity decay. The following measurements were made on both the irradiated and the control specimens.

1. Specimen free length at room temperature.

- 2. Specimen free length of two control and two irradiated specimens after a 1-hr anneal at 1000°R.
- 3. Spring constant at room temperature (by means of load-deflection curves) of two control and two irradiated specimens after a room-temperature anneal.
- 4. Spring constant at room temperature of two control and two irradiated specimens after a l-hr anneal at 1000°R.
- 5. Free length of all specimens after the spring constant tests.

#### 2.1.4 O-Ring Seal Tests

This test was conducted to evaluate O-ring seals (PMP-6188A phenylmenthylvinyl silicone elastomers) at cryogenic-

and ambient-temperature conditions. Two test fixtures, each containing four O-ring seal specimens, were supplied by WANL. One of the fixtures after disassembly is shown in Figure 2-8. One test fixture was capaulated in an aluminum container leak-tested to 50 psi helium with a helium-leak detector. The other test fixture (without capsule) was located in the hydrogen-gas space inside the east LH, dewar used in the test (Ref. 1). The capsulated fixture was placed on the outside of the east LH, dewar and irradiated under ambient-temperature conditions. The capsulated fixture contained a Cu-Cn thermocouple, the output of which was monitored during the irradiation. Sufficient hydrogen gas was bled through the capsulated fixture to maintain it in a hydrogen environment during the irradiation. After the irradiation the test fixtures were dismantled and the eight O-ring seals returned to WANL. All testing of the seals was done at Westinghouse by WANL personnel.

#### 2.1.5 Cemented-Orifice Tests

Fourteen unfueled fuel-element segments containing cemented orifices were irradiated. Photographs of the test specimens are deleted from this report because of their security classification. The specimens were divided into two groups of seven each. One group was placed inside the north dewar in  $IN_2$ ; the other group was placed on the outside of the north dewar in ambient air. The specimen types located inside and outside the dewar are listed below.


Motonial	Specimen	Number
materiai	Inside LN <sub>2</sub> Dewar	Outside LN <sub>2</sub> Dewar
Glyptol	l and 2	3 and 4
AC-09-10197	1	2 and 3
AC-09-06957	l and 2	3
<b>RK-</b> 692	l and 2	3 and 4

The temperature of the specimens located outside the dewar was monitored with a Cu-Cn thermocouple and a Minneapolis-Honeywell multipoint recorder. These items were returned to Westinghouse after the irradiation. All tests performed on these specimens were performed by Westinghouse personnel at their facilities.

# 2.2 Test Hardware and Instrumentation

# 2.2.1 Tensile Tests

The tensile specimens were irradiated in aluminum loading racks which were mounted in an aluminum framework (Figs. 2-9 through 2-13). The location of specimens by specimen number in each of the racks is depicted in Figure 2-14. The configuration of the racks and framework was such that the racks could be removed from the framework in sequence from top to bottom while submerged in  $LN_2$ . This allowed for the systematic removal, with tongs and dippers, of individual specimens from the irradiation dewar to the Instron dewar, maintaining them in  $LN_2$  during transfer without interfering with the other specimens in the dewar.



NPC 22,753 31-8225

Figure 2-9



Tensile Specimen Loading for Irradiation Test - Rear View Figure 2-10



Figure 2-11 Tensile Specimen Loading for Irradiation Test - Side View

NPC 23,605

AND A DESCRIPTION OF A



NPC 23,604



Tensile Specimen Trays in Framework - Front View Figure 2-13



Tensile Specimen Locations and Integrated Neutron Flux (E > 1 Mev) Profile Figure 2-14

The 277 graphite specimens were secured to a perforated aluminum tray and mounted to the back of the aluminum framework. The tray can be seen in Figure 2-11. The locations of specimens on the tray are shown in Figure 2-15. The graphite specimen tray was mounted in the framework in such a way that it could be lifted from the irradiation dewar (filled with  $LN_2$ ) independent of other specimens in the dewar.

The irradiation dewar is shown in Figure 2-16. The loading racks, graphite specimen tray, and framework were placed in the dewar and the dewar filled with  $LN_2$ . The  $LN_2$  level was maintained above the specimens from before the irradiation, through the storage period for radioactivity decay, until the annealing cycles were begun during the postirradiation testing of the specimens, a period of approximately 60 days.

The instrumentation used to monitor the liquid level in the dewar during the irradiation is shown in Figures 2-17 and 2-18. This instrumentation, working in conjunction with a liquid-level probe mounted in the dewar, gave a visual and/or audible indica-tion of liquid level.

The liquid-level probe consisted of seven 0.25-watt carbon resistors mounted in a rake 28-1/2, 11-3/4, 9-3/4, 7-3/4, 5-5/8, 4-1/8, and 1-3/4 in. below the bottom of the dewar flange and of three Cu-Cn thermocouples mounted 11, 9, and 7 in. below the flange. The level was maintained between the resistors at 5-5/8and 4-1/8 in. Each resistor in the probe was excited to dissipate its rated power for maximum sensitivity and response. The changes



The second second

Figure 2-15 Location of Graphite Specimens on Rack



Side View



Front View





Figure 2-16 WANL Liquid-Nitrogen Dewar

29

NPC 23,288



Figure 2-17 Radiation Effects Console in Reactor Control Room-Left Side



Figure 2-18 Radiation Effects Console in Reactor Control Room-Right Side

NPC 23,544 31-8344

in resistance as a function of temperature were used to trigger the alarm-system instrumentation, which indicated the liquid level by visual and/or audible means.

The level in the dewar was automatically controlled by Bristol recorders operating in conjunction with the thermocouples mounted in the liquid-level probe. The outputs of the thermocouples were converted by the Bristol controller to a pneumatic signal which was used to operate a Fischer Proportional Positioner mounted on the LN<sub>2</sub> cryogen supply valve.

The instrumentation used to monitor the level in the dewar after the irradiation, during the storage period, and during the subsequent pulling of the specimens 4 + 4 nown in Figure 2-19. This system also gives visual and audible indication of liquid level and automatically controls the liquid level in the dewar by electric signals to a solenoid value in the LN<sub>2</sub> supply line. The same type of liquid-level probe was used during the storage period as was used during the irradiation, and the liquid level in the dewar was maintained at the same level.

Figure 2-20 depicts the instrumentation employed in the pulling of specimens in tension to break. A 1/2-in.-thick lead shield, not shown in the photograph, was installed on the front of the Instron machine to shield personnel during the pulling of irradiated specimens. A sketch of the oven control system is presented in Figure 2-21.

Figure 2-22 depicts representative calibration specimens, with thermocouples attached, and tools used in the transfer











.

.

Figure 2-21 IML Oven Control Setup

1



of specimens at LN<sub>2</sub> temperatures.

The irradiation dewar in its storage area can be seen in Figure 2-23. The irradiation dewar was placed in the IML hot cave and the cave shielding augmented with concrete blocks. In addition, 4 in. of lead shielding was placed in front of the dewar and on top of the steel dump value at the rear of the dewar to further shield personnel when removing specimens from the dewar.

2.2.2 Resistivity Tests

11

pļ

Resistance measurements of one Inconel 718 wire specimen were made during irradiation. After irradiation, resistance measurements of two Inconel X-750 specimens and one Inconel 718 specimen were made at  $LN_2$  temperatures before and after various annealing treatments.

The resistance measurements made during and after irradiation were accomplished with the instrumentation setups represented in Figures 2-24 and 2-25, respectively. A schematic diagram of the resistivity bridge circuit is presented in Figure 2-26. The same resistance bridge circuit was used for measurements during and after irradiation. The test instrumentation and  $lN_2$  dewar are shown in Figure 2-27.

The location of the resistivity specimens in the aluminum framework of the north irradiation dewar can be seen in Figures 2-9, 2-10, and 2-11. The actual specimens were not available when the picture was taken and dummy specimens were substituted.

# 2.2.3 Steel-Spring Specimen Test

The location of the springs on the aluminum framework of



Figure 2-24 Resistivity Test Setup in Reactor Area



#ł

Sterios

NPC 23,586



1

-



NPC 23,285



NPC 23,587

Figure 2-26 Schematic of Resistivity Bridge Circuit

. Spin



# Figure 2-27 Resistivity Test Instrumentation

the north dewar can be seen in Figure 2-10. Only three specimens were available at the time this picture was taken; a fourth spring was added at a later date.

The Model TT Instron tensile testing machine used for the tensile tests was used in this test to determine the spring constant. Dimensional measurements on the springs were made with a Lufkin micrometer mounted in a test jig.

2.2.4 O-Ring Seal Tests

Two test fixtures were supplied by WANL. One fixture was mounted on the front dosimeter rack inside the east  $LH_2$  dewar in the gaseous hydrogen. The other fixture was enclosed in an aluminum capsule and mounted on the outside of the east  $LH_2$  dewar 'Fig. 2-28). The capsule after disassembly is shown in Figure 2-29.

The encapsulated fixture had one Cu-Cn thermocouple placed inside the capsule. The output of the thermocouple was monitored continuously with a Minneapolis-Honeywell multipoint recorder. Aluminum tubing, 1/4-in. in diameter, was run from a bottled helium and hydrogen supply to the capsule and from the capsule to the north hydrogen vent stack. A sufficient amount of hydrogen gas was bled through the capsule during irradiation to maintain the test specimen in a hydrogen environment. Helium was used to purge the system before and after hydrogen flow. A sketch of the experimental setup is shown in Figure 2-30.

2.2.5 <u>Cemented-Orifice Tests</u>

21

The cemented-orifice specimens were placed in two aluminum containers approximately 1 in. thick by 7 in. ep by 7 in. wide.



Figure 2-28



NFC 23,286



Figure 2-30 O-Ring Experimental Setup

.

One container was mounted inside the north dewar below the  $LN_2$ liquid level. This container was mounted on the rear centerline of the graphite-tensile-specimen tray. The other container was mounted on the front center of the west side of the north dewar. One Cu-Cn thermocouple was installed in the container and its output monitored during the irradiation with a Minneapolis-Honeywell multipoint recorder.



#### III. EXPERIMENTAL RESULTS

## 3.1 Tensile Tests

### 3.1.1 Data Presentation

The integrated neutron fluxes received by the tensile specimens are presented in Table 3-1. Detailed dosimetry data on these specimens are presented in Appendix B.

Three irradiation specimens and three control specimens of each material type were generally assigned for testing under each test condition. A number of specimens of each material type were assigned as spares. After all specimens except the spares had been pulled, a preliminary analysis of the data was made and the spares assigned to test conditions exhibiting questionable data. Table 2-2 lists the actual number of specimens, including spares, that were tested under each test condition. The results of all tensile tests are tabulated in Tables 3-2 through 3-8 and presented in bar graph form in Figures 3-1 through 3-7. Table 3-9 identifies the specimen numbers associated with each bit of data presented in Tables 3-2 through 3-8. An explanation of column headings is given in Table 2-1.

The tensile data on specimens pulled during the strain-rate study are tabulated in Table 3-10. The specimens are identified by number in Table 3-11. No analysis of the effect of strain rate on the properties of the specimens was made by GD/FW personnel. The original Instron charts for this test have been forwarded to Westinghouse for analysis by We Linghouse personnel.

A1   C1   B1   DA1   DB1   DC1   DD1   EC1     Thoonel 718   31   7.5   7.5   7.5   7.5   7.0 </th <th>Specimen</th> <th>Ref.</th> <th></th> <th></th> <th></th> <th></th> <th></th> <th></th> <th></th> <th>Test</th> <th>Con</th> <th>lition</th> <th></th> <th></th> <th></th> <th></th> <th></th> <th></th> <th></th> <th></th> <th></th>	Specimen	Ref.								Test	Con	lition									
Incomel 718. 3P 7.5 7.5-7.5 7.5-7.0 6.0 5.5 7.0-7.5 8.5-9 8.5-9 8.5-9 8.5-9 8.5-9 8.5-9 8.5-7 8.5-7 8.5-7 8.5-7 8.5-7 8.5-7 8.5-7 8.5-7 8.5-7 8.5-7 8.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-7 5.5-6 5.5-7 5.5-7 5.5-6 5.5-7 5.5-6 5.5-7 5.5-6 5.5-7 5.5-6 5.5-7 5.5-6 5.5-7 5.5-6 5.5-7 5.5-6 5.5-7 5.5-7			41	ដ	B	DA1	DA1	- IBC	in in	DC1	Dc1 .	001 DD	Ec.	EA	- "	CI FI	F11	GI	0,1	H	H11
Income 1 718.1110 $8.5$ $9.5 - 9.5$ $8.5 - 9.5$ $8.5 - 9.5$ Type 11110 $8.5$ $6.5 - 7.5$ $6.5 - 7.5$ $8.5 - 7.5$ Theomet 7 18-v.31 $7.5$ $6.5 - 7.5$ $6.5 - 7.5$ $8.5 - 7.5$ Through 1X - 750.11 $7.5$ $6.5 - 9.0$ $6.5 - 7.5$ Through 1X - 750.11 $7.5$ $6.5 - 9.0$ $6.5 - 7.5$ Through 1X - 750.11 $7.5$ $6.5 - 9.0$ $6.5 - 7.5$ Through 1X - 750.31 $6.0$ $6.5$ $6.0 - 7.0$ $6.5 - 7.5$ Through 1X - 750.31 $6.5$ $6.0 - 7.0$ $6.5 - 7.5$ $5.5 - 7.5$ Through 1X - 750.31 $6.5$ $6.0 - 7.0$ $6.0 - 7.0$ $6.5 - 7.5$ $5.5 - 7.5$ Through 3 $6.5$ $6.5 - 7.5$ $6.0 - 7.0$ $6.0 - 7.0$ $6.5 - 7.5$ $5.5 - 7.5$ Alst 301-cw31 $6.5$ $6.5 - 7.5$ $6.5 - 7.5$ $6.5 - 7.5$ $5.5 - 7.5$ Alst 301-cw31 $8.5$ $6.5 - 8.5$ $6.5 - 7.5$ $6.5 - 7.5$ $5.5 - 7.5$ Alst 301-cw31 $8.5$ $6.5 - 8.5$ $6.5 - 7.5$ $6.5 - 7.5$ $5.5 - 7.5$ Alst 210-ref31 $8.5$ $6.5 - 8.5$ $4.5 - 6.5$ $4.5 - 6.5$ $5.5 - 7.5$ Type 222 $8.5$ $8.5$ $8.5$ $8.5$ $8.5$ Alst 2219-ref2 $8.5$ $8.5$ $8.5$ $8.5$ Alst 2219-ref2 $8.5$	Incomel 718. Type 3	95 10 10	7.5	7.0-7.5	7.5-7.0	6.0	5.5	6.0 5	\$	7.0.7.5	5.0	7.0 5.1	0 7.0	7.5							
Income718-w.3P8.0 $6.5$ $6.5-7.0$ Type 3ThomeT 16-w.3P $7.5$ $6.5-7.0$ Type 1Thome $T - 750$ $1P$ $7.5$ $6.5 - 7.0$ Type 3Income $T - 750$ $1P$ $7.5$ $6.5 - 7.0$ Type 3N 6.0 $5.0$ $6.0 - 7.0$ $6.5 - 7.5$ Type 3N 6.0 $5.0$ $6.0 - 7.0$ $5.5 - 6.5$ Type 3N 6.0 $5.0$ $6.0 - 7.0$ $5.5 - 6.5$ Type 3N 6.0 $5.5$ $6.0 - 7.0$ $5.5 - 6.5$ Type 3N 8.5 $6.5 - 8.5$ $6.5 - 7.5$ $5.5 - 6.5$ Type 1N 8.5 $6.5 - 8.5$ $6.5 - 7.5$ $5.5 - 6.5$ Type 1N 8.5 $6.5 - 8.5$ $6.5 - 7.5$ $5.5 - 6.5$ Type 1N 8.5 $6.5 - 8.5$ $6.5 - 7.5$ $5.5 - 6.5$ Type 3N 8.5 $6.5 - 8.5$ $8.5$ $8.5$ Al 2219-T6.12P $1.2219-T6.1$ $2.27 - 5.4 + 5.5 - 5.5$ $4.5 - 6.5$ Type 2N 7.5 - 4.5 - 6.5 + 4.5 - 6.5 $4.5 - 6.5$ $4.5 - 6.5$ Type 2N 7.5 - 2.2 $8.5$ $8.5$ $8.5$ Derivative2P $8.5$ $8.0 - 8.5$ $8.5 - 7.5$ Derivative2P $8.5 - 8.0$ $8.0 - 8.5$ Derivative2P $8.5 - 8.0$ $8.5 - 8.0$ Derivative2P $8.5 - 8.0$ $8.5 - 7.5$ Derivative2P $8.5 - 8.0$ $8.5 - 7.5$ Derivative2P $8.5 - 8.0$ Derivative </td <td>Inconel 718. Type 1</td> <td>41</td> <td>99</td> <td>8.5</td> <td>8.5-9.5</td> <td></td> <td></td> <td></td> <td></td> <td>8.5</td> <td></td> <td></td> <td>8.5-</td> <td>5.0</td> <td></td> <td></td> <td></td> <td></td> <td></td> <td></td> <td></td>	Inconel 718. Type 1	41	99	8.5	8.5-9.5					8.5			8.5-	5.0							
Incomel K-750. 1P 7:5 6:5-0:5 6:5-7.5 6:5-7.5   Type 1 1N 7:5 6:5-9.0 6:0-7.5 6:5-7.5   Type 3 X-750. 3P 6:0 6:0 6:0-7.5 5:5-6.5   AISI 301-cw 3P 6:5 6:0-7.0 6:0-6.5 6:0-7.0 5:5-6.5 5:5-6.5   AISI 301-cw 3P 6:5 6:0-7.0 6:0-7.0 5:5-6.5 5:5-6.5   AISI 301-cw 3P 6:5 6:0-7.0 6:0-7.0 5:5-6.5 5:5-6.5   AISI 301-cw 3P 6:5 6:0-7.0 6:0-7.0 5:5-6.5 5:5-6.5 5:5-6.5   AISI 301-cw 3P 6:5 6:0-7.0 6:0-7.0 5:5-6.5 5:5-6.5 5:5-6.5   AISI 301-cw 3P 6:5 6:0-7.0 6:0-7.0 5:5-6.5 5:5-6.5 5:5-6.5 5:5-6.5   AISI 301-cw 3P 8.5 6:5-8.5 6:5-7.5 6:5-7.5 5:5-6.5 5:5-5.5 5:5-5.5   AISI 301-cw 3P 8.5 6:5-7.5 6:5-7.5 5:5-5.5 5:5-5.5 5:5-5.	Inconel 718-W.	an N	8.0	6.5 6.5	6.5-7.0																
Income I X-750. 3P 6.0 6.0 6.0 6.0 5.5 5.5-6.5 5.5-6.5   Type 3 3N 6.0 5.5 6.0-6.5 6.0-7.0 5.5-6.5 5.5-6.5 5.5-6.5   Alisi Jol-cw 3P 6.5 6.0-6.5 6.0-7.0 6.0-7.0 5.5-6.5 5.5-6.5 5.5   Alisi Jol-cw 3P 6.5 6.5-8.5 6.5-7.5 6.5-7.5 6.5-7.5 5.5-6.5 5.5   Alisi Jol-cw 3P 6.5 6.5-8.5 6.5-7.5 6.5-7.5 6.5-7.5 5.5-6.5 5.5   Alisi Jol-cw 3P 8.5 6.5-8.5 6.5-7.5 6.5-7.5 8.5 5.5 5.5 5.5   Alisi Jol-cw 3P 8.5 8.5 8.5 8.5 8.5 8.5 5.5	Type 1 X-750,	IN	7.5	6.5-8.5	7.5			-		6.5-7.0				•	00	in	+				
AIST 301-CW, 3P 6.5 6.0-7.0 6.0-6.5 6.0-7.0 Type 3 AIST 303-Se, 1P 8.5 6.0-6.5 6.0-6.5 6.0-7.0 AIST 303-Se, 1P 8.5 6.5-8.5 6.5-8.5 6.5-7.5 Type 1 AIZT 203-T6, 3P 8.5 6.5-8.5 6.5-8.5 6.5-7.5 AI 2219-T6, 3P 8.5 6.5-8.5 6.5-8.5 8.5 Type 3 AI 2219-T6-T, 2P 7.0-7.5 4.5-6.5 4.5-6.5 Type 2 AI 2219-T6-R, 2P 8.5 8.0 8.0-8.5 AI 2219-T6-R, 2P 8.5 8.5 8.5 AI 2219-T6-R, 2P 7.5 4.5-6.5 4.5-7.0 AI 2219-T6-R, 2P 8.5 8.5 8.5 AI 2219-T6-R, 2P 7.5 4.5-6.5 4.5-7.0 AI 2219-T6-R, 2P 8.5 8.5 AI 2219-T6-R, 2P 7.5 4.5-6.5 4.5-7.0 AI 2219-T6-R, 2P 8.5 8.5 AI 2219-T6-R, 2P 8.5 8.5 AI 2219-T6-R, 2P 7.5 4.5-6.5 4.5-7.0 AI 2219-T6-R, 2P 8.5 8.5 AI 2219-T6-R, 2P 8.5 8.5 AI 2219-T6-R, 2P 8.5 8.5 AI 2219-T6-R, 2P 7.5 4.5-6.5 4.5-7.0 AI 2219-T6-R, 2P 7.5 4.5-6.5 4.5-7.0 AI 2219-T6-R, 2P 7.5 4.5-7.5 AI 200-T6-R,	Inconel X-750. Type 3	an N	0.0	6.0	6.0-7.5					5.5-6.5			5.0		• •						
AIST 303-Se. 11P 8.5 6.5-7.5 6.5-7.5 6.5-7.5 6.5-7.5 7.5 7.5 5.5-7.5 7.5 5.5-7.5 7.5 5.5-7.5 7.5 5.5-7.5 7.5 5.5-7.5 5.5-7.5 7.5 7.5 7.5 7.5 7.5 4.5-6.5 8.5 8.5 8.5 8.5 8.5 8.5 8.5 8.5 8.5 8	AISI 301-CW.	3%	6.5 6.5	6.0-7.0	6.0-6.5	6.0-7.0								6.0							
A1 2219-T6. 3P 8.5 8.5 6.5-8.5 8.5 8.5 Type 3 3N 8.5 6.5-8.5 6.5-8.5 8.5 8.5 A1 2219-T6-T. 2P 7.0-7.5 4.5-6.5 4.5-6.5 Type 2 2N 7.5 4.5-6.5 4.5-7.0 A1 2219-T6-R. 2N 8.5 8.0 8.0-8.5 A1 2219-T6-R. 2N 8.5 8.0 8.0-8.5 Parvillum 4P 5.0-7 0.4 0.7 0.5	AISI 303-Se, Type 1	AN	8.5	6.5-8.5	6.5-8.5	6.5-7.5		-						6.5	0.0			···			
AI 2219-T6-T. 2P 7.0-7.5 4.5-6.5 4.5-6.5 Type 2 AI 2219-T6-R. 2N 7.5 4.5-6.5 4.5-7.0 AI 2219-T6-R. 2P 8.5 8.0 8.0-8.5 Type 2 Bervillum. 4P 5.0-7.04.0-7.05.0	A1 2219-76, Type 3	4 N	8.5	8.5 8.5	6.5-8.5	8.5								8.0							
A1 2219-T6-R. 2P 8.5 8.0 8.0-8.5 Type 2 2 8.5 8.0 8.0-8.5 Bervillum 4P 5.0-7.04.0-7.05.0	A1 2219-T6-T.	2P 2N	7.0-7.5	4.5-6.5	4.5-6.5											•					•
Bervillum. 449 5.0-7.0 4.0-7.0 5.0	A1 2219-T6-R.	25	8.5	8.0	8.0-8.5											······					
Type 4 4N 5.0-6.5 4.0-6.5 5.0	Beryllium, Type 4	4 N	5.0-7.0	4.0-7.0	5.0											4 1					
TI A-110-AT-E11. 2P 6.0 5.5-6.5 6.0-7.5 Type 2 2N 6.0 5.5-7.5 5.5-6.5	ri A-110-AT-E11, Type 2	SN SP	6.0	5.5-6.5	6.0-7.5												<u>ر</u> ید				
Incomel 718 IP Strain Rate Study	Inconel 718 Strain Rate Study	4														ø	0 7.5-8,	8.	0.8.0	8.0	8.0-8.

· See Table 3-9, under same Ref. No. and Test Condition, for identification of specimen.

T

.

.

Table 3-1

Integrated Neutron Fluxes Received by Tenaile Specimens (10<sup>17</sup> n/cm<sup>2</sup>, E >1 Mev)

Table 3-2 Tensile Test Results

Inconel 718, Type 3

Property	Ref.									6	est Cor	dition								
Delinseau	•. •.	U	AL	C1	в	BL	V V	DAL	' IAG	Da	Dat		0.	1.0	0	0~	-d		1	5
UTS (kai)	168646	270.2	270.6 269.8 268.2	269.3 265.0 268.0	219.7 218.2 218.7	214.7 211.1 213.6 215.3	200.0	200.8	200.7	195.1	194.3	192.7	188.6 190.1	189.2 187.8 191.6	189.4	154.7	149.0 150.8	152.7	271.8	273.5
Average		270.0	269.6	267.4	218.9	213.7	198.2	200.0	200.2	187.7	193.6	190.3	190.3	180.5	188.2	154.7	140 0	1 21 7	0 020	270 6
TYS (kst)	128844 18884 199	213.1	233.1 234.6 228.5	219.6 216.4 216.8	184.7	189.4 185.4 185.7 189.2	162.7	166.6	168.7	162.6	166.2	165.5	151.8	156.6	159.4	140.9	138.6	139.4	512.5	213.9
Average		212.4	232.1	217.6	184.9	188.2	64.9	166.6	168.5	162.7	167.1	162.0	58.6	6 9	1 12	0.04	o ver	4		
NTS (Fai)	N M M M	243.5 241.7	257.9 261.0 260.8	257.4 247.3 254.1 251.7 251.5	220.5 219.1 218.0	218.5 217.6 219.9							193.0 193.0	179.0		610-1	182.4		258.3	20170 20170 20170 20170
Average		242.6	P59.9	252.4	2.919	218.7		Ì	Γ			Γ	80.5	Ro o		T	g cg t	T		
NTS/UTS	Max Min	0.90	0.97	0.92	1.01	1.04							1.02	0.90	ħ		1.23		6.95	0.91
Average		06'0	0.96	0.94	1.00	1.02							1.00	0.95	T	1	1 00		0.00	1000
Percent Elongation	25 25 25 25 25 25 25 25 25 25 25 25 25 2	12.9	11.6	10.2	10.5 11.75 10.3	12.4 11.4 11.5	10.0	10.1 9.7	9.82	9.98 8.78	10.1	8.54 8.26	8.71	8.28 9.00 8.01	9.39	6.23	3.60	3.64	13.01 15.12 14.06	13.94 13.44 13.44
Average		12.5	12.6	13.0	10.8	11.8	10.7	9.9	10.71	9.38	9.68	8.40	8.08	8.46	9.33	6.23	3.45	3.60	14.06	10 01
Percent Reduction in Area		15.1	20.3 22.7 21.5	11.2 17.6 13.9	26.6 26.1 20.6	24.1 24.1 28.9	22.4	23.7 18.8	23.5 18.8	22.4	21.0	22.97	16.1	29.5	16.6	8.36	5.93	5.76	224.2	115.46
Average		1.71	21.5	14.2	24.4	23.6	23.6	21.3	21.14	24.4	21.6	22.92	15.0	20.8	19.45	8.36	6.16	7.63	21.30	17.61
. See Tal	ble 3-9	o, unde	r same	Ref.	No. and	1 Test	Condit	tion, 1	for 1de	entirie	no1-s	of spe	cimen.							

٩,

Table 3-3

Tensile Test Results

Inconel 718, Type 1

Property	Ref.				Test	Cond1t1	uo						Tea
Measured	* . ON	с С	A1	C1	В	B1	DC	DCI	о в	ECI	<u> </u>	U	AI
UTS (ksi)	1 P 2 P 5 P 5 P	256.8 271.2 275.7	267.5 272.4 265.1	276.3 270.0 272.4 275.5	216.6 221.6 215.3	213.7 217.4 217.6 217.5 212.8	188.3 192.2 192.4 192.4 193.7	193.9 193.0	267.7 274.9 273.0	270.8 276.3 272.4	L]	207.3 205.7 213.3 205.6 205.6 199.8	206.2 202.7 220.4 216.9
Average		267.9	268.3	273.6	217.8	214.4	191.7	193.5	271.9	273.2		206.3	211.6
(184) Tys	11 25 45 75	205.0 203.9 211.3	234.1 234.9 236.5	225.7 220.2 218.6 225.8	177.6 183.2 177.8	185.2 152.5 188.4 188.9	154.9 159.9 155.7 159.6	156.6 155.3	203.1 212.9 205.0	210.0 211.6 203.8	L	196.4 196.2 199.8 191.7 194.6	206.2 202.7 216.6 211.8
Average		206.7	235.2	222.6	179.5	188.5	157.5	156.0	207.0	210.2		195.7	209.4
NTS (ksi)	NN SNN SNN SNN SNN SNN SNN SNN SNN SNN	314.8 298.6 324.4	329.4 354.7	325.7 333.5 349.5 344.1	276.3 279.2 282.3 285.7	291.1 296.2 284.0	228.5 240.8 244.5	227.0 241.3 225.8 228.9 224.4	324.3 318.8 306.6	307.3 327.2 312.7		159.3 153.8 166.2 166.2	154.9 172.5 169.9
Average		312.6	342.0	338.2	280.9	290.5	237.9	229.1	316.5	315.8		162.0	165.8
NTS/UTS	Max Min	1.26 1.08	1.21	1.29 1.18	1.33	1.41	1.30	1.25	1.21 1.12	1.21 1.11		0.85	0.85
Average		1.17	1.27	1.24	1.29	1.35	1.24	1.18	1.10	1.16		0.79	0.78
Fercent Elongation	5 4 3 5 1 5 1 2 2 2 1 5 1 2 2 1 2 1 2 1 2 1 2 1 2 1 2 1 2 1 2 1	7.49 12.9 17.1	6.57 13.2 5.31	12.7 10.7 16.7 10.7	10.5 10.6 11.6	13.3 12.1 9.37 11.2 10.9	10.9 8.11 11.8 8.46	9.83 12.6	15.0 14.2 13.8	12.3 12.9 15.7	I	0.98 0.89 1.20 1.02	00001 00000
Average		12.5	8.35	12.7	10.9	4.11	9.82	11.2	14.4	13.7		0.96	0.89
Fercent Reduction in Area	19 29 29 29 29 29 20 20 20 20 20 20 20 20 20 20 20 20 20	25.5 19.7 26.7	25.3 30.7 18.2	24.1 30.8 29.4 20.6	25.4 24.3 29.5	26.7 29.5 28.2 26.4	24.0 19.9 19.7 4.8	13.9 18.5	26.6 23.9 26.8	21.1 31.0 25.4		9.89 9.36 9.36 10.63 9.77	35.02
Average		24.0	24.7	26.2	26.4	26.7	17.1	16.2	25.8	25.8	L	96.6	5.15
* See Tab	0-2-0	- neput	and and		E						I		

1.15

0.80

96.0

12.47 8.28 6.13 11.07

6.68 8.50 7.40 8.73 8.73

855.18 36.18 36.18 36.18

64.6

7.90

5.47

•

...

.

.

0.99

0.93

0.89

149.6

148.2

165.0

145.5 146.6 152.2

149.2 185.1 160.6

167.8

205.8 162.6

168.9

173.3

214.2

170.6 169.3 165.3

179.7 178.9 171.8 164.5

216.5 211.6 209.1 219.4

BI

t Condition Ci B

Inconel 718-WS, Type 3

165.4 162.6 158.0

168.9 167.3 152.7 152.7

209.4 201.8 201.8 201.8

0.89

0.86

0.77

1.16

0.89 0.62 0.84 0.71

0.84 1.25 1.25 0.71

See Table 3-9, under same Ref. No. and Test Condition, for identification of specimen.

Table 3-4

~ <b></b>	
-	
_	
ಿತ್	
~ •	
-	
_	
- <b>m</b>	
5.4	

Property	Bar			Teucou	Teat O	Type 1								Incone	1 X-750	, Type	_		
Measured					1001	CT1TDIO	F							Tes	t Cond1	tion			
	:	0	VI	G	B	Bt	DC	DCL	EC	Ect		AL	11	B	Bt	Dc	DCI	ы С	Ect
UTS (kai)	666 4 3 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6	212.1 208.8 208.6	203.0 213.7 200.0	212.5 216.2 218.6 207.9	172.1	169.3	153.3	143.5	212.1 207.6 207.2 205.9 205.9	212.9 203.5 204.7 212.0	213.1 210.8 210.3 210.3 200.0	211.8 210.8 216.3	213.8 213.0 212.9	165.5 166.3 107.3	163.6 163.6 165.1	146.0 140.4 141.5	127.8 137.4 140.1 142.7	200.7 203.8 207.8	207 209.
Average		210.5	209.2	213.8	169.1	166.8	151.6	147.3	210.0	203.3	210.1	213.0	213.2	166.4	164.0	142.7	124 2	307 8	POC
(1st)	1884966	120.3	167.2 169.2 163.1	152.9 151.7 153.3 148.4	106.9 103.5 105.9	131.1 130.5 131.3	93.8 92.0 94.2	91.3 92.9 92.9	120.7 118.7 118.7 119.8 119.8	122.6 116.6 719.1 121.5	127.3	169.7 168.2 172.5	153.6	100.1	130.5 130.5	96.00 1.0.0	1110000	124.0	121.
Average		7.911	166.5	151.6	105.4	131.0	93.3	93.5	120.9	120.0	125.1	170.1	153.2	107.7	120.4	1.90	07 1	103 6	. 601
(kai)	ANNA CANKS	247.2 238.9 246.9	301.8	273.6 295.1 279.6 279.6	216.3 226.2 220.2	2440.9 2444.0 2245.5 235.5	187.3	180.2 175.4 184.3	243.2	240.7 236.1 242.9	102.7	217.0 218.4 217.9	205-55 205-25	152.5	174.2	122.1	1119.0	4.171	1175-06
Average		244.3	299.3	280.3	217.6	241.8	184.1	130.0	202.3	240.0	182.7	217.8	205.1	155.4	171.3	127.4	124.9	173 7	178.6
NTS/UTS	Min	1.19	1.47	1.25	1.32	1.51	1.26	1.17	1.09	51.1 61.1	0.91	1.04	76.0	0.98	1.07	0.93	1.01	0.87	0.0
Average		1.16	1.43	1.31	1.29	1.45	1.21	1.22	1.15	1.15	0.87	1.02	0.96	0.93	1.04	0.89	0.00	0.84	0.8
Percent Elongation	256356	25.0 23.7 25.4	217.1 21.4 18.9	22.1 23.8 18.1	15.5	16.5	11.0	8.97 8.97 10.0	24.5 21.5 22.5 19.1	21.0 24.2 24.2	27.3 25.3 27.1 27.1	22.1 21.2 22.5	23.8 24.4 23.3	18.8 18.7 18.9	16.8 18.1 17.7 18.7 19.0	4.44	00000	25.6 27.6	25.8 25.6
Average		24.9	1.9.1	21.1	16.3	16.1	1.11	9.26	22.05	21.4	27.0	21.9	23.9	:8.8	18.1	7.3	1.4	26.7	25.7
Percent Reduction in Area	188466	34.7 33.1 38.1 38.3	33.4	5000 1000	33.5	33.8 9.9 9.9 9.9	21.2	13.9 19.8 15.3	337.92.14	32.4 #1.0 32.8	32.5 33.9 36.3	32.1 32.1 32.1	31.4 33.7 34.0	37.4 32.7 37.3	5000 F	14.4 13.1 16.2	500220	30.8 37.2	32.5
Average		33.5	34.2	35.4	33.3	31.7	19.3	16.3	33.0	36.8	35.1	33.2	10.55	19.25	U YE	1 2 41	14.0	0.10	0 00

Table 3-5 Tensile Test Results

Al   Al   C   Al   Al<	L	Property Measured	Ref.			AISI 30.	Test o	pe 3 conditio	5			Π.			5	AISI Te	2 H	303-Se, T at Condition	303-Se, Type 1 at Condition	303-Se, Type 1 at Condition Int D. D.	303-se. Type 1 at Condition hi D. D. E. E.
UTS 12 233.0 230.1 230.1 130.5 145.6 145.6 145.6 145.6 145.6 145.6 145.6 145.6 145.6 145.6 145.6 145.6 145.6 147.0 231.6 230.1 230.		nainetav	2	U	AI	110	n	B1	DA	DAI	EA	EAL	0	AL	13	m	1998	BI	Bi DA	BI DA DAI	BI DA DAL EA
Average   292.8   290.4   294.3   186.9   188.8   145.6   147.9   291.4   293.7   155.4   173.0   173.5   155.1   137.1   137.5   152.0   155.1   113.7   155.1   137.5   155.1   137.5   155.1   137.5   155.1   137.5   155.1   137.5   155.0   137.5   155.0   137.5   155.0   137.5   155.0   137.5   155.0   137.5   155.0   137.5   155.0   137.5   155.0   <		UTS (1x st)	28820	293.8 295.2 292.1 290.3	290.5 288.1 292.5	292.9 294.1 292.5 292.5	184.1 185.5 186.6 199.4	189.8 165.5 190.3	146.1 144.5 145.4 147.0	147.0 148.1 148.6	291.2 291.6 291.2	300.4 289.7 291.7 292.8	165.6 157.4 173.3	168.8 175.5 174.6	172.1	92.2 92.2		8.1.1.5 97.1.0 97.1.0 97.1.0	96.0 72.0 97.1 74.2 96.7 72.7 94.7 70.9	96.0 72.0 73.0 97.1 74.2 73.1 96.7 72.7 69.7 96.7 70.9 72.3 95.7	96.0 72.6 73.6 170.1 97.1 74.2 73.1 166.0 94.7 72.7 69.7 169.7 94.7 70.9 72.3
TTTS   IP   163.6   ITTS.0   199.6   198.6   198.6   198.6   112.6   109.6   113.7   198.0   194.6   113.7   198.0   194.6   113.7   198.0   194.6   113.7   198.0   199.6   199.6   115.6   113.7   198.0   199.6   19		Average		292.8	4.065	294.3	186.9	183.8	145.8	147.9	4.162	7.593.7	165.4	173.0	172.4	92.7	20202	96.0	96.0 72.6	96.0 72.6 72.2	96.0 72.6 72.2 168.6
Average   165.2   175.1   173.7   151.0   155.3   133.0   135.0   133.0   135.0   133.1   85.4   115.0   100.6   103.3   85.4   115.0   100.6     NTS   211   2005.5   216.4   217.5   191.4   193.5   159.1   159.4   2205.3   230.1   200     NTS   211   2005.7   216.4   217.5   191.6   194.5   159.6   230.2   230.1   200   201.2   201.1	<u>.</u>	TYS (kai)	49844	163.8 167.0 165.1 165.1	177.8 173.4 177.1	172.0 175.5 172.0	149.5 153.0 148.6 153.1	156.2 156.2 155.8 155.8	134.1 132.3 130.8 135.0	137.1 133.6 137.3	192.0	194.5	83.6 93.0	112.6 116.2 116.2	106.0 99.6 102.7 102.7	49.8 49.8	nunanan	10000	1.1 31.6 7.3 39.1 7.6 31.6 7.3 31.8	7.3 39.1 36.8 7.3 39.1 36.8 7.3 30.6 34.5 7.5 31.8 34.5 7 6	31.6   36.8   90.5     77.3   39.1   36.3   90.5     71.0   30.6   34.5   91.4     77.5   31.8   34.5   91.4
NTS   1N   208.7   214.4   217.5   191.5   159.1   159.1   226.2   230.1   230.		Average		165.2	176.1	173.7	151.0	156.3	133.0	136.0	190.6	193.3	85.4	115.0	104.4	49.1	0'	8.0	0.8 33.3	0.8 33.3 35.6	0.8 33.3 35.6 87.6
Wernage   207.3   214.3   216.7   191.2   193.8   157.9   160.7   227.4   232.0   191.0   228.2   202     1. TS/UTS   Nin   0.773   0.774   1.003   1.011   0.784   0.801   1.140   1     Average   0.771   0.774   1.003   1.011   1.011   0.773   0.773   0.771   1.04   1.04   1.04		NTS (kai)	NUMBER	208.7 208.6 202.4 202.4	214.4 216.4 212.1	216.7 216.7 214.5 214.5	191.9 191.4 191.0 190.5	194.5 193.9 194.5 192.2	158.7 158.7 158.2 158.2	158.4 160.5 163.3	228.3 226.8 228.8	230.2	192.7 190.6 185.8	230.1 217.7 236.6	209.2 209.0 207.1 209.9	124.1 121.1 119.1 121.9	1320	40,000	928.0 970.0 970.0 970.0 980.0 940.0 940.0	.6 98.c 101.2 .9 97.9 104.1 .0 98.9 98.4	.6 98.c 101.2 176.4 .9 97.9 104.1 181.1 .0 98.9 98.4 .5 94.0 98.4 193.4
I.T3/UTS   Nax   0.72   0.77   0.77   0.77   0.70   1.01   1.01   1.07   0.775   0.771   1.07   1.07   1.07   1.07   1.07   1.07   1.07   1.07   1.07   1.07   1.24   1.24   1.24     Average   0.71   0.74   0.74   1.02   1.03   1.06   1.07   0.775   0.771   1.07   1.24   1.24     Average   0.71   0.71   0.71   0.71   0.71   0.775   0.775   1.07   1.24   1.24     Average   0.71   10   1.02   1.02   1.03   1.06   1.07   0.775   0.775   1.24   1.24   1.24     Fercent   22   20.1   20.4   10.1   16.2   4.10   3.33   22.7   21.6   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0   27.0	;4	Average		207.3	214.3	216.7	191.2	193.8	157.9	160.7	227.4	232.0	191.0	228.2	208.5	121.6	131.	4	4 97.2	4 97.2 101.2	4 97.2 101.2 184.2
Average   0.71   0.74   0.74   1.02   1.03   1.06   1.09   0.730   0.73   1.15   1.32   1     Percent   1P   21.7   20.1   20.5   19.6   19.1   16.2   4.10   3.33   22.7   20.6   49.9   29.0   41     Percent   2P   19.9   20.1   19.1   16.2   4.10   3.33   22.7   20.6   49.9   29.0   37.0		1.TS/UTS	Max Min	0.72	0.75 ET.0	0.72	1.03	1.05	1.10	1.11	0.775	0.80	1.24	1.24	1.26	1.35		an	1.39	1.39 1.39 1.49 33 1.27 1.34	1.17 1.39 1.49 1.17 33 1.27 1.34 1.04
Percent   1P   21.7   20.1   20.5   18.8   16.2   4.10   3.33   22.7   20.6   49.0   29.0   44.0   27.0   33.6   37.0   33.6   40.1   40.1   30.2   30.6   40.3   30.2   30.6   40.3   30.2   30.6   40.3   40.3   30.6   30.3   30.6   30.2 <t< td=""><td></td><td>Average</td><td></td><td>0.71</td><td>0.74</td><td>12.0</td><td>1.02</td><td>1.03</td><td>1.08</td><td>1.09</td><td>0.780</td><td>0.79</td><td>1.15</td><td>1.32</td><td>1.21</td><td>1.31</td><td>1.</td><td>24</td><td>37 1.34</td><td>37 1.34 1.40</td><td>37 1.34 1.40 1.09</td></t<>		Average		0.71	0.74	12.0	1.02	1.03	1.08	1.09	0.780	0.79	1.15	1.32	1.21	1.31	1.	24	37 1.34	37 1.34 1.40	37 1.34 1.40 1.09
Average   20.4   20.2   20.0   19.2   17.4   4.14   4.01   22.9   21.3   43.1   34.3   33     Recent   1   35.7   29.0   35.7   37.0   25.2   19.6   18.9   32.8   70.8   44.9   44		Percent Elongation	1684	21.7 19.9 20.5 19.5	20.1 21.0 19.6	20.5 19.4 20.4	18.8 18.7 19.1 20.3	16.2 18.9 18.3	4.10 4.36		22.7 22.4 23.7	20.6 21.6 21.9	49.0 33.8 46.5	29.0 37.0 37.0	41.7 41.7 41.7 41.7 41.7 41.7 41.7 41.7	31.0 30.9 31.8	88888	10.7 N 1010	22.0	22.0 24.6 24.9 7 22.9 21.5 25.0 17.8 22.0 23.7	22:0 21.7 50.7 22:0 21.5 51.3 25:0 17.8 50.7 22:0 23.7
IP   35.7   29.0   26.7   37.0   26.2   19.6   18.9   32.8   70.8   49.3   45.8   49.3   45.8   49.3   45.8   49.3   45.8   41.5   44.5   4		Average		20.4	20.2	20.0	19.2	17.4	4.14	4.01	22.9	21.3	43.1	34.3	38.7	31.2	26.0		0 23.6	0 23.6 22.0	0 23.6 22.0 48.1
4 10 1 10 10 10 10 10 10 10 10 10 10 10 1		Percent Reduction in Area	1885	35.7 32.6 30.7	29.0 35.4 31.9	36.2 36.2	37.0 357.0 411.4	26.2 37.6 37.3	19.6 21.2 18.9 25.2	18.9 19.5 19.2	32.8 33.5 30.5	70.8 41.5 38.5 36.0	44.9 50.4	45.8 44.9 42.2	45.8 47.0 38.8 41.3	43.2 41.0 50.4	37.8 43.7 60.69		35.2 36.3 66.8	35.2 40.1 35.3 37.5 40.1 30.8 66.8 21.3	35.2 40.1 53.0 36.3 37.5 50.7 40.1 30.8 49.3 66.8 21.3
Average 1 30.5 1 52.1 1 32.5 1 30.6 1 20.6 1		Average		36.3	32.1	32.3	0.04	36.2	21.3	19.2	32.2	46.7	48.2	44.3	44.5	6.44	52.2	1.1.1.1.1.1	44.6	44.6 32.4	44.6 32.4 51.0

· See Table 3-9, under same Ref. No.
.

Tensile Test Results

808 86 11.3 22.9 HO 1-00 67.1 n=100 m 4 nont--† C NOO A 000 h 1001 EAI 0,0,0,0,0 5 g g g g 00 33.45E 1,200,4 0 68 51 0.89 0.83 86 Hωm 40.0 41.0 40.0 40.7 NO Q ١Ò บอง 0 500 20.2 68.1 ы. 19. 19. 50. 0 13. 2000 30. 19132 ΕA specimen. 7.52 1.24 7.91 6.84 7.82 1.271.21 noo H 37.6 38.5 38.5 35.9 80.30 80.30 00 ŝ ⇒co m 2 DAi 8 2222 ដ 282 5 or 1dent1f1cation 1.25 7.59 .60 23 22.2 0,00 ٢. 7 000 23.7 1 44 g Ś ~ ដដ 5 88 828 D A Condition m 6.97 6.84 6.09 6.75 88 92 54.6 50.7 53.2 0.000 co mmo ŝ Type 4. ŝ 31-30 21.3 for 특응응답. 00 0 3.9.98 Test 53. 2000 58 4 H Condition, 2219-T6, 1.00 91 0.95 6.54 6.80 66 ω N O 004 59.7 0 000 11.3 Ocom ŝ 201 42. mog 502 202 3 ø œ Ł Test 10.4 9.43 10.4 16.0 388 51.8 74.2 51.7 52.4 51.3 67.9 18.0 21.7 17.7 omom -100 M 10.1 and 19.1 00 347 5 No. Ref. 1.02 1.8 8.80 7.82 7.28 7.97 23.6 23.6 23.5 62.6 63.1 63.1 63.1 201 75.1 500 ₹. 75. 122 545 AL same 9.5**2** 8.62 0.95 92 61.5 18.5 under 75.1 цΩ N ou 73.1 9.1 14.8 67. 0 <u>4</u> 52 O <del>д</del>-6 • \* Max Ref. 542351 54 H 3 5 H 55 43 5 H 1P 2P 2P N N N N N Table **Percent** Elongation Percent Reduction 1n Area Property Measured Average \* See T NTS/UTS Average Average Average Average Average UTS (kai) TYS (ksi) NTS (ksi)

int.

•

Tensile Test Results

•	•	1 2219 -TK	6-Transvers	e, Type 2		ſ			A1 2219-	TG-Radial,	Type 2	
Property	Her.		Tes	t conditio					Tes	t Conditio	E	
Measured	. ON	U	A1	C1	EQ.	BI	ပ		V	IJ	д	BI
UTS (ksi)	11 20 41 51 62	71.0 73.9 72.6 71.6	81.1 81.2 79.8	71.6 72.0 72.1 72.1 73.2 69.7	62.7 63.1 62.1 61.4	61.5 61.3 60.8 61.5 61.5 22.0	122	1.5	80.4 80.6 80.4	73.7 75.6	62.4 61.9 61.1	52.1 61.5 61.5
Average		72.3	80.7	72.1	62.1	61.4	H	3.6	80.5	74.7	61.8	61.7
TYS (ksi)	11 27 47 79 79 79 79	53.5 53.5 53.5 53.5	79.5 78.0 78.0	555.55 555.7 522.22 522.22	47.1 48.3 48.1 46.2 46.2	488.1 488.1 448.1 44.7.8 7.9 7.9			79.0 77.4 78.5	52.8 54.3	46.2 47.5 45.4	47.3 47.0 46.2
Average		53.6	0.67	54.6	47.3	47.2	5	1.7	78.3	53.5	46.3	46.3
NTS (ksi)	LN 2N 5N 6N 6N	84.1 90.3 84.1 96.1	85.0 92.6 96.5	92.0 91.1 82.3 82.3 87.1	76.5 73.4 73.8 73.8	74.0 74.3 64.9 74.4	66	0.0	111.5 105.9 98.7	94.9 89.7	75.9 78.5	78.1 77.2 77.9
Average		88.2	91.4	88.1	75.5	72.2	6	0.0	105.4	92.3	77.3	77.77
NTS/UTS	Max Min	1.35	1.21 1.05	1.32 1.11	1.28 1.16	1.22		.32	1.29	1.29 1.19	1.29	1.27 1.24
Average		1.22	1.13	1.22	1.22	1.18		.26	1.31	1.24	1.25	1.26
Percent Elongation	1 2 6 6 4 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6	7.00 8.27 8.13 7.00 7.00	2.14 1.95 2.71	6.27 6.87 8.07 6.87 7.73 4.20	10.33 8.13 7.27 8.07 7.53	7.40 6.53 6.53 7.53 12.60	90	5.7 5.27	1.00 .00 .00 .00 .00 .00 .00 .00 .00 .00	13.2 14.4	11.7 9.40 11.7	11.5 12.3 10.3
Average		7.60	2.27	6.67	8.27	8.02	7	2.98	5.62	13.8	10.9	. 11.4
Percent Reduction in Area	51 6 8 4 6 6 6 6 7 4 6 8 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6	7.01 7.01 7.01 7.01	6.96 6.88 88	00 20 20 20 20 20 20 20 20 20 20 20 20 2	15.36 7.86 7.84 7.84 7.83	8.80 10.70 7.84 5.92 7.83 13.07	71 71	+.51 3.85	10.7 7.83 6.89	9.8 11.6	10.7 12.1 15.4	10.7 14.4 7.84
Average		5.73	4.27	6.40	9.35	9.03	F	1.7	8.47	10.7	12.7	11.0

\* See Table 3-9, under same Ref. No. and Test Condition, for identification of specimen.

.

•

-

•

.

.

Ň

Tensile Test Results

		I	Beryllium,	, Type 4					T1 A-11	O-AT-ELI,	T;pe 2	1
Property	Ref.			Test Co	ndition				Tes	st Conditic	uc	
Measured	* on	C	Aì	C1	В	B1	υ		Ai	Ci	В	щ. Ш
UTS (kai)	1P 2P 4P 4P 7P 7P 7P	23.2 31.7 29.6 47.0 46.7	12.7 9.76 10.3 10.3	40.2 450.2 260.5 280.5 41.8	49.4 51.9 50.7 52.4	49.4 51.1 48.2	18 161 16	3.0.1 .1.32	199.5 197.1 195.9	191.4 190.1 193.7	121.6 121.0 120.7	125. 1 129.0 129.3
Average		36.2	10.8	37.3	51.1	49.9	18	3.3	197.5	191.3	121.1	129.0
TYS (ksi)	19974999499494	23.2 23.2 29.6 47.0 46.7	12.7 9.76 10.3 10.3	4440 4440 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,0000 10,00000000	4.14 4.24 1.24 1.14	12.20 12.20	17 177	879 879	196.9 194.3 193.6	187.9 187.3 191.1	4.011 119.11 1.011	128.1 128.1 128.0
Average		36.2	10.8	37.3	41.4	42.9	17	7.6	195.0	169.3	119.2	125.ć
NTS (ksi)	SUN NNNN SUN NNNNNNNNNNNNNNNNNNNNNNNNNNN	614080 804408	6.45 4.32 7.62 7.62	8.3 6.3 9.7 8.6 7.9	36.1 29.6 31.2 27.7	29.6 31.0 32.4 32.4	54		223.8 235.0 222.4	225.5 235.1 224.8	188.3 188.0 191.5	1199.5
Average		6.9	6.29	8.5	31.2	31.4	24	5.0	227.1	228.5	139.3	193.2
NTS/UTS	Max Min	0°.0 00.0	0.78	0.38	0.73	0.68 0.58		1.36	1.20 1.11	1.24 1.16	1.59 1.55	1.52 1.47
Average		0.19	0.58	0.23	0.61	0.63		1.34	1.15	1.19	1.56	1.50
<b>Fercent</b> Elongation	12 25 25 25 25 25 25 25 25 25 25 25 25 25	0000000	00000	00000000	0.260 0.366 0.44 0.44	0.43 0.64 0.64 0.48		<b>ア</b> ダら	333 0.000	17.0 9.3 9.7	15. 16,7.9	12.1
Average		0.0	0.0	0.0	0.39	0.62	-	8.3	4.6	12.0	16.5	12.3
Percent Reduction in Area	1584566	000000	00000	000000	1.45 2.17 2.16 2.16	0.0 0.72 0.72 0.72		4.4	31.3 8.6 9.9	33.7 23.4 32.1	36.9 35.2 35.2	0.04 500 7
	77		C C	0.0	1 80		^		27 R	20.7	27 1	37 6
* See Tal	ble 3-9,	under sa	ame Ref. 1	No. and T	est Condi	tion, for 1d	lent1f1c	ation o	of specimer	1.		2.17



な被心に見

58

.



59

-





ANN MARY DISS

Summary of Tensile Test Results: Inconel X-750, Types 1 and 3



Figure 3-4

Summary of Tensile Test Results: AISI 301-CW, Type 3, and AISI 303-Se, Type 1

NPC 23,266







-



Ţ

M

~

Summary of Tensile Test Results: Aluminum 2219-T6, Type 2, Transverse and Radial

.

NPC 23,269





Summary of Tensile Test Results: Titanium A-110-AT-Eli, Type 2, and Beryllium, Type 4

Specimen Material	Nef.		*1	ल	-	M	D <sub>A</sub>	PAL	741	B <sub>1</sub> , 1	The st	Des 11 11	D <sub>c</sub>	T <sub>C1</sub>	Pc1 *	N <sub>D</sub>	T <sub>D1</sub>	Pp1		F	1.	F.c.
-0	17	610	25	13	490 510	245	12%C	171	471 472	126C	477 878	175	73C	269	483	3890	481 452	172			89C	281
Inconel 718	57 59 1W	120	253	307	530	249							710	273			212				560	285
1914 3	1.2.2.5	Carl	31	326 232 233	Şte	240							160	212			× 30				900	280
	1P 2P 1P	175C 177C	49 87 85	*1	1690 1710	61 63							1810 1830 1850	97 37							464C 189C 191C	19
Inconel 715	4p 5p 1N 2N	1760		51	1700	575583							465C	25							4670	10
	3835	ifec		50 35	17AC 468C	64							1860	368							1926	56
	11P 21P 31P	67C 69C 71C	261 259 257	227	550	265 267 243																
Type 3	- 18	81C 83C 58C 70C	263 268 258	291 226 228	910 560 580	239																
	3N 48	1510	256	230	600 800	266							1570								1610	17
Incone 1	27 37	1530 1550 3180	11	31 23 21	1470 1490	27							1590 1610	19 35							1650 1670 3150	ij
Type 1	18 28	1520 1540 1560	8 12 10	14 6 29	1460 1480 1500	28 30							1580 1600 1620	18 34							1640 1660 1680	37
	1P 2P 3P	1090 1110 1130	103	10	970 990 1010	3179							121C 123C 125C	111							132C	209
Inconel	4P 5P 6P	3130	- 182	128		295 297							1720	273 467 469								587.
1-750 Type 3	28.88	112C 114C 142C	384 386	330 332	1000 1020 1400	376 380 294							1240 1260 1440	342 344 466							1360 1380 3100	288 290
	68 78 88													202 468								
	11 27 31	2650 2670 2690	311 313 315	299 301 303	2590 2610 2630	305 307 309	2710 2730 2750	295											2010	122		
ALSI 301-CW Type 3	18 28 38	2680 2680 2660 2700	310 312 314	100 102	2830 2600 2620 2640	151 306 108	2890 2720 2740 2740	292 294 296											2800 2780 2820	137		1
	49 17 20	288c	89 87	156 79	28%C	83 91	2900 2050	37											2920	73		<del>.</del>
AISI	355	2030	85	95 911 389	197c	93 103 321	2090 1190	11 75x											2156			
Type 1	28 39 48	2020 2040 1180	225	38.8	1960 1980 1980	84 32 104	2080 2100 1200	98 392											2140 2120 1300	76 100 102		
	58 1P 27	3C 1C	427	209 211	130 150	190 191 193	250 270	197 199											370	921 203 205		
A1 2219-16 Type 3	P.P.N.N	NC 20	431	213 208 210	170 140 160	195	26C	201 195											410 190 400	207 187 202 204		
	1M 11M	2236	432	212	180	124	300	200				<u>) (</u>							420	206 418		
	27 34	2250 2270 2350	iii	115 119 105	219C 221C 231C	123 125 127																
A1 2219-T6 Transverse Type 2	5P 1N 2N	224C 226C	108	133	2320	135			<u></u>													
	2.2.2.2	2300 2360	112	125 130 132 134	2340	124 106 116																
A1 2219-16	17 27 19	210	433 435 437	215 217	7C 9C	421 423 425																
Radial Type 2	18 28 38	22C 24C	426 436 438	214	100	422 424 434											1.00					
•	1P 2P 3P	4050 4090	509 509 509 509 509 509 509 509 509 509	519 521 523	397C 399C 401C	511 513 515																
Deryllium Type B	47 55P	4110 4130 4150	507	2013	403C	517											1					
	1N 2N 3N	4040 4060 4060	5555	5202 8	1950 1950 4000	512 514 516																
	2N En	4142 4161	180	528																		
TI A-110- AT-511 Type 2	2P 3P 18	2490 2510 2480	145	157	243C 245C	143				1												
	28	2520	145	140	2440	150																

Table 3-9 Identification of Undividual Tenaile Specimens as to Naterial, Type, and Test Condition

ed speci

\*P - plain specimens; N - note

-

# Tensile Test Results: Inconel 718 Strain-Rate Study

.

Property	Ref.		Test	Conditi	on			
Measured	No.*	F1	Fli	G1	G <sub>11</sub>	H1	H <sub>li</sub>	H21**
UTS (ksi)	1P 2P 3P	276.1 277.9	273.0 268.9 269.7	236.3 233.1 238.0	232.3 233.9 229.8	219.2 219.5	211.9 212.7 208.6	
Average		277.0	270.5	235.8	232.0	219.4	211.1	
TYS (ksi)	1P 2P 3P	218.9 222.5	216.0 214.3 214.3	198.9 198.9 200.5	194.8 194.8 189.5	189.9 189.7	182.6 183.4 183.4	
Average		220.7	214.9	199.4	193.0	189.8	183.1	
Percent Elongation	1P 2P 3P	10.9 14.2	13.9 12.5 16.3	13.8 10.9 11.6	13.7 13.4 13.2	13.3 13.5	14.3 11.2 7.26	
Average		12.6	14.2	12.1	13.4	13.4	10.9	
Percent Reduction in Area	1P 2P 3P	14.9 29.5	29.4 25.1 33.8	29.4 32.8 31.5	29.4 32.8 36.0	26.1 22.1	30.8 28.8 18.3	
Average		22.2	29.4	31.2	32.7	24.4	26.0	

\* See table below.
\*\* Raw data on these specimen sent to WANL for analysis.

#### Table 3-11

# Identification of Specimens Used in Strain-Rate Study

Reference				Test Cond	ition		
Number	Fi	Fli	Gi	G <sub>li</sub>	Hi	H <sub>li</sub>	H <sub>21</sub> *
1P 2P 3P	448 451	444 445 446	455 456 457	453 454 458	449 450	441 442 443	459 460

\*Raw data on these specimen sent to WANL for analysis

3.1.2 <u>Statistical Analysis of Data</u> (by J. B. Wattier) 3.1.2.1 Methods

Analysis of variance, combined with "t" and "F" tests, has been used to evaluate, on a probability basis, the observed effects of radiation, "annealing temperatures," and test temperatures on the measurements of ultimate tensile strength (UTS), tensile yield strength (TYS), notched tensile strength (NTS), percent elongation, and percent reduction in area for various metals.

As in other situations in which mathematics is used as a tool, assumptions are required. The statistical significance tests used in the analysis of the tensile-specimen data are valid only within the framework of the assumed structure of the variation present in the observations. The assumption of random and normally distributed errors has been made. Any unknown biases introduced into the experiment would invalidate the conclusions, because the standard methods of statistical analysis give no warning of the presence of bias. These techniques assume, in fact, that no bias is present.

In a few instances, when seemingly extreme observations were noted, the question arose whether the observation should be considered discrepant and, therefore, be rejected. One discrepant value in a group might give pertinent information with regard to difficulties in the testing method, but it could also bias the analytical results if included in the calculations. Therefore, an observation that was found to lie a very long way from its

fellows in a series of replicate observations was subjected to a ratio test for extreme values and rejected if the ratio exceeded the tabulated critical value. In some instances the analysis was performed with and without the rejected "outlier."

The analysis methods used as the basis for making inferences about the observed effects determine only the statistical significance of the observed variations or differences in the data; an effect may be statistically significant and yet so small as to be of no engineering importance. In making the statistical tests of significance, probability levels of  $\alpha = 0.10, 0.05$ , and 0.01 were used [ $\alpha$  is type I error, or what is perhaps more commonly known as a  $(1-\alpha)$ % test]. When an observed difference in the averages being compared is determined to be not-significant (probability <0.90) it does not necessarily mean that there is no effect; it might be that the experiment was not sensitive enough to detect an effect when in fact such an effect does exist.

# 3.1.2.2 Statistical Results

Tables 3-12 through 3-23 summarize the results of the statistical analysis. The main body of the tables (arranged in 2 x 2 and 2 x 3 arrays) contains the average values, standard deviations (by range method), and the number, n, of specimens tested for the conditions in each category. The observed differences and the statistical significance of the observed differences between the averages being compared are listed in the margins of the arrays. An observed difference between the row averages within a given column is a measure of the radiation effects after the "annealing temperature" treatment specified and at the test temperature

specified. An observed difference between the column averages within a given row, for the left-hand arrays, is a measure of the "annealing temperature" effects at the  $-320^{\circ}F$  test temperature and the radiation conditions specified. In the right-hand arrays, the observed difference between the column averages within a given row is a measure of the test temperature effects after an  $80^{\circ}F$  "annealing temperature" treatment and the radia-tion conditions specified.

## 3.1.2.3 Discussion of Results

Ħ

The interpretation of these data is based on the significance level of the observed differences between the averages being analyzed as compared with the sampling error and the number of specimens tested. All data are not listed in the tables because they do not fit into the pattern of the 2 x 2 and 2 x 3 arrays; however, pertinent statistical aspects of these data are discussed later in this section.

The materials were subjected to various temperature conditions before testing to determine the extent that radiation-induced changes could be annealed out as a result of these "annealing temperature" treatments. Analysis of test results indicate that these "annealing temperature" treatments resulted in both an annealing-out of radiation-induced changes and, for some materials, a permanent change in the measured properties - even in the absence of radiation (control specimens). In addition, test temperature effects are quite evident, apart from any statistical analysis, so that these effects are not discussed except when

ľ.	81	1	ţ	•	1	,
		•			-	

Statistical Analysis of Test Data: \_\_\_\_\_ Inconvi /18, Type 3

51	gnificeno	e Probability
	0.90 £ 0.95 £ 0.99 £	● < 0.90 ● < 0.95 ● < 0.99

Test Condition Avg of n Velues (e/n)

Data Summery

.

.

.

r	Test Teste	matura -12	00	I Anneal	Ing Tenners	ture 600P
			l			
Alanee T	Ing temper	Icure	Difference	TOOL TO	apereture	Difference
-380"7	80°7	1040°P		-32007	80°7	
	••	Ult	imate Tensile Str	ength (kei)		
	6	LC.	¢c - ¢	¢	•	0 - C
270.0	270.0 (0.3/2)	(1.4/3)	+ 2.2*	270.0	218.9 (0.9/3)	-51.14
A1	CI .	(CI	$t_{ci} = ci$	Ci	••	01 - Ci
(1.4/3)	207.4 (2.5/3)	272.0 (0.9/4)	+ 5.24	207.4	213./ (2.0/4)	-53.7ª
AI - C - 0,4#	61 - 6 -2.6 <sup>8</sup>	tei - te +0,4*	CI - AI - 2.2 <sup>8</sup>		€I - € - 5.2 <sup>d</sup>	
	<b></b>	Te	neile Yield Stren	gth (ksi)		<b>4</b>
-1 <u>6</u> +	C	ic ic	tc - c	c		8 - C
"212.4"	212.4 (1.2/2)	212.2 (0.0/3)	- 0.2 <sup>4</sup>	212.4	184.9 (1.0/3)	-27.5 <sup>d</sup>
Ai	CI	Eci .	Eci - Ci	Ci	81	81 - CI
232.1 (3.6/3)	217.6 (1.9/3)	213.5 (1.0/4)	- 4.1°	217.6	188.2 (1.9/5)	-29.4 <sup>d</sup>
Ai - C +19.7 <sup>d</sup>	<b>CI - C</b> +5.2 <sup>d</sup>	€ci - €c +1,j®	<b>ci - Ai</b> -14,5 <sup>d</sup>		11 - 1 + 3.3 <sup>0</sup>	
		Not	ched Tensile Stre	ngth (kai)		L
•6•	c	Ec .	Ec - C	C	•	8 - 6
"242.6"	242.6 (1.6/2)	250.9 (1.0/3)	- 8,3°	242.0	219.2 (1.5/3)	-23.4d
Âl -	CI	Eci	E <sub>C1</sub> - C1	CI		Bi - Ci
259.9 (1.8/3)	252.4 (4.3/5)	242.1 (5.0/3)	-10.30	252.4	218.7 (1.4/3)	-33.7 <sup>d</sup>
Ai - C +17.3 <sup>d</sup>	<b>ci - c</b> +9.8°	Eci - Ec +8.8ª	61 - AI - 7.5 <sup>b</sup>		■1 - ■ - 0.5 <sup>■</sup>	
			Persent Elongs	tion		• • • • • • • • • • • • • • • • • • • •
•	c	Ec.	fe - C	6		8 - 6
"12.6"	12.6 (0.4/2)	$     \begin{array}{r}       14.1 \\       (1.2/3)     \end{array} $	+ 1.5 <sup>*</sup>	12.0	10.8 (0.9/3)	- 1.6 <sup>8</sup>
Al	CI	fci	t <sub>ci</sub> - ĉi	CI	81	01 - Ci
12.0 (0.9/3)	13.0 (2.1/3)	(13.0) (1.3/4)	O	13.0	11.8 (0.5/4)	- 1.2
<b>AI - C</b> O	<b>Ci - C</b> +0,4 <sup>8</sup>	Eci - Ec -0.9*	<b>CI - AI</b> - 0,4 <sup>8</sup>		81 - 8 + 1,0 <sup>8</sup>	e
		l P	ercent Reduction	in Ares		I
·c.	5	te l	fc - C	C	•	8 - C
"17.1"	17.1	21.3	+ 4.2	17.1	24.4 (3.5/3)	7.3°
Ai	CI	C <sub>C</sub> i	E <sub>Ci</sub> - Ci	CI	81	Bi - CI
21.5 (1.4/4)	14.2 (1.8/3)	17-5 (3.5/4)	+ 3.4m	14.2	23.0 (4.6/4)	9,4d
At - C + 4,4 <sup>m</sup>	CI - C -2.9 <sup>0</sup>	Eci - Ec	CI - AI		■1 - ■ - 0.8 <sup>■</sup>	
			- 1		- 0.0	

Table	5-	1	9
-------	----	---	---

Statistical Analysis of Test Data: Inconel /18, Type 1

5	ignificano	· Probabili	ty		Det	a Summery
	0.90 6 0.95 6 0.99 6	• < 0.90 b < 0.95 e < 0.99 d	]		Test Avg	Condition of n Velues (e/n)
· · · · ·	Test Tempe	reture, -32	10 <sup>0</sup> P	Annes	ing Tempera	ture, 80 <sup>0</sup> P
Annes 1	ing Temper	sture		Test Te	sperature	
-320°F	80 <sup>0</sup> F	1040°P	Dillerende	-320°F	80 <sup>0</sup> F	Difference
		Ult	imate Tensile Str	wagth (ksi)		
<b>"c"</b> "267.9"	<b>c</b> 267.9 (11.2/3)	<b>tc</b> 271.9 (4.3/3)	fc - C + 4.0*	<b>C</b> 267.9	217.8 (3.7/3)	•- c -50.1 <sup>d</sup>
AI 268.3 (4.3/3)	<b>Ci</b> 273.6 (3.1/4)	<b>ECI</b> 273.2 (3.2/3)	Eci - Ci - 0,4#	<b>CI</b> 273.0	81 214.4 (2.9/5)	<b>91 - ¢1</b> -59.6 <sup>d</sup>
AI - C - 0,4 <sup>0</sup>	Ci - C + 5.7*	fc1 - fc +1.3 <sup>8</sup>	<b>ci - Ai</b> + 5.3 <sup>d</sup>		81 - 8 _4,48	
		Te	nelle Yield Stren	gth (ksi)		
<b>*ć*</b> *206.7*	<b>c</b> 206.7 (4.4/3)	<b>Ec</b> 207.0 (5.8/3)	<b>€ç - €</b> + 0.3 <sup>®</sup>	<b>C</b> 206.7	179.5 (3.3/3)	9 - C -27.2 <sup>d</sup>
AI 235.2 (1.4/3)	ci 222.5 (3.5/4)	£41 210.2 (1.7/3)	ECI - CI -12.3ª	CI 222.5	₿  188.5 (3.1⁄5)	<b>Di - Ci</b> +34.0 <sup>d</sup>
AI - C +28.5 <sup>d</sup>	<b>ci - c</b> +15.8 <sup>d</sup>	Eci - Ec +3.2 <sup>46</sup>	ci - Ai -12.7 <sup>d</sup>		₿i - ₿ +9.0 <sup>d</sup>	
		Not	ched Tensile Stre	ngth (ksi)		
*C*	C	EC	Ec - C	C	•	8 - C
"312.6"	312.6 (15.2/3)	316.5 (10.5/3)	+ 3.9 <sup>®</sup>	312.6	280.9 (4.6/4)	-31.7 <sup>d</sup>
AI 342 (22.4/2)	<b>Ci</b> 338.2 (11.6/4)	fci 315.8 (11.8/3)	Eci - Ci -22.4°	¢i 338.2	€1 290.5 (7.2/3)	<b>BI - CI</b> -47.7 <sup>d</sup>
AI - C +29.4 <sup>0</sup>	<b>CI - C</b> +25.6°	Eci - Ec -0.7*	CI - AI - 3.8ª		∎I - ∎ +9.6 <sup>®</sup>	
l			Percent Elongat	tion		
•C•	C	- tc	Ec - C	C	•	8 - C
"12.5"	12.5 (5.7/3)	14.4 (0.7/3)	+ 1.9 <sup>8</sup>	12.5	10.9 (0.6/3)	- 1.6 <sup>8</sup>
Al	Ci	ECI	Eci - Ci	CI	81	BI - CI
8.4 (4.7/3)	12.7 (3.3/4)	13.7 (2.0/3)	+ 1.0	12.7	11.4 (1.7/5)	- 1+3 <sup>8</sup>
Ai - C - 4.1*	+ 0.5 <sub>8</sub>	Eci - Ec -0.7*	ci - Ai + 4.3 <sup>8</sup>		€i - 8 +0.5 <sup>®</sup>	5
		P	ercent Reduction	In Area		
•6•	3	Eç	Ec - C	C	•	8 - C
24.0	24.0	25.8	1.8ª	24.0	26.4 (3.1/3)	+ 2.4
AI 24.7 (7.4/3)	<b>Ci</b> 26.2 (6.0/4)	<b>Eçı</b> 25.8 (5.8/3)	Eci - Ci - 0.4ª	CI 26.2	01 26.7 (3.0/5)	01 - Ci + 1.5 <sup>0</sup>
Al - C + 0.7 <sup>®</sup>	+ 2.5 <sub>0</sub>	Eci - Ec 0	Ci - Ai + 1.5 <sup>®</sup>		+0.3	

Teble s-14

Statistical Analysis of Test Data: Indonel /18-WS, Type 1

- 31	EUTITC:	Ino	•			111	Cy.
				٩.	0.9	ю	1
	0.90	6	b	<	0.5	5	
	0.95	6	C	<	0.9	19	L
	0.99	4	đ				

Duti	a Summary
Test	Condition
Avg	of n Velues
	(0/n)

			<u>.</u>		
Test	Temperature	, -320°F	Anneal	ing Temperal	ture, 80 <sup>0</sup> F
Anneeling T	emperature	Difference	Test Tem	persture	Difference
-320°7	80°P		- 320°F	80°#	
		Ultimate Tens:	ile Strength (	ka1)	
-6.	6		1 e		8 - C
"206.3"	206.3 (5.8/5)	_	206.3	173.3 (6.5/5)	-33.0 <sup>d</sup>
ÂÌ	CI	CI - AI	Ci	81	81 - 61
211.6 (8.6/4)	214.2 (5.0/4)	+2.6 <sup>8</sup>	214.2	168.9 (2.6/4)	-45.3 <sup>d</sup>
Ai - 6 +5.3®	¢i - ¢ +7.9 <sup>b</sup>			01 - 8 -4,4ª	
		Tensile Yield	Strength (ks)	1J	
.6.	5		C	•	1-6
"195.7"	195.7 (3.5/5)		195.7	162.6 (7.0/5)	-33.1 <sup>d</sup>
ÂI -	ei	CI - AI	¢1	<b>I</b> I	01 - CI
211.6 (8.6/4)	205.8 (4.0/4)	-5.8ª	205.8	167.8 (13.3/4)	-38.0 <sup>d</sup>
AI - C	ci - c			81 - 8	
+15.9°	+10.1 <sup>b</sup>			+5.2	
		Notched Tensil	e Strength (ki	1)	
.6.	C		c	• •	8 - C
"162.0"	162.0 (7.3/4)		162.0	148.2 (3.3/4)	-13.8 <sup>b</sup>
Ał	CI	CI - AI	Ci		Bi - Ci
165.8 (10.4/3)	165.0 (21.2/3)	-0.8	165.0	149.6 (11.6/3)	-15.4 <sup>b</sup>
3 - IA	<u> </u>			01 - 0	
+3.8*	3.0			+0.0	
		Percent	Elongation		
.6.	C		C		8 - C
"0.96"	0.96		0.90	0.80 (0.13/5)	- 0.16 <sup>®</sup>
AI	CI	CI - AI	ci	<u> ii</u>	BI - CI
0.89 (0.12/4)	0.96 (0.26/4)	+0.07	0.96	1.15 (0.13/4)	+ 0,19 <sup>8</sup>
Al - C	CI - C			<u>81 - 0</u>	
-0.07	0			+0.35°	
		Percent ine tuc	tion in Area		
-6-	¢		c		8 - C
"10.0"	10.0		10.0	7.9 (0.9/5)	- 2.1
Ał	CI	CI - AI	Ci Ci	01	BI - CI
5.2 (1.6/4)	5.5	0.3•	5.5	9.5 (1.1/4)	+ 4.0 <sup>d</sup>
AI - C	ci - c			BI - B	
-4,8d	-4,5d			+1,0	

Tetile (s-1)

Statistical Analysis of Test Data: Incomel X-750, Type 1

Signific	Inc	e 1	r	obab11	lty
0.90 0.95 0.99	~~~	a b o d	< < < <	0.90 0.95 0.99	]

Data Summery
Test Condition Avg of n Values ( $\sigma/n$ )

			<b>j</b>		L	
	Test Tempe	reture, -32	10 <sup>0</sup> 1	Annes	ling Tempere	ture, 80°F
Anneal	ing Temper	sture	Difference	Test Temperatur		
-320°F	80 <sup>0</sup> 7	1040°P		-320°F	80°F	
10		Ult	imate Tensile Str	ength (ksi)	)	
•C*	C	Ec.	ε <sub>c</sub> - c	C	l I	8 - C
"210.5"	215 (2.0/4)	210.0 (4.8/5)	- 0.5ª	210.5	(3.3/3)	-41,4d
AI	CI	Eci	Eci - Ci	Ci	81	8i - Ci
209.2 (4.5/3)	213.8 (5.2/4)	208.3 (4.6/4)	- 5.5 <sup>8</sup>	213.8	166.8 (3.2/3)	-47.0 <sup>d</sup>
AI - C	Ci - C	Eci - Ec	CI - AI	T T	BI - B	
- 1.3 <sup>®</sup>	+ 3+3*	-1./8	+ 4,6 <sup>8</sup>		- 2.3 <sup>®</sup>	
		Te	nsile Yield Streng	gth (ksi)		
*C*	C	εc	£c - C	C	•	8 - C
"119.7"	(1.4/4)	120.9 (3.3/5)	+ 1.20	119.7	105.4 (2.0/3)	-14.3 <sup>d</sup>
Ai	Ci	ECI	Eci - Ci	CI	Øi	81 - CI
166.5 (3.6/3)	151.6 (2.4/4)	120 (2.9/4)	-31.6 <sup>d</sup>	151.6	131.0 (0.5/3)	-20.6 <sup>d</sup>
AI - C	Ci - C	ECI - EC	CI – AI		BI - B	
+46.8d	+31.9 <sup>d</sup>	-0.9 <sup>8</sup>	-1 <sup>k</sup> .9 <sup>d</sup>		+25.6 <sup>d</sup>	
	<b>.</b>	Not	ched Tensile Stren	gth (ksi)		
"244.3"	c 244.3	EC 242.3	ες - ε - 1 <sup>8</sup>	с 244.3	217.6	<b>8 - C</b> -26.7 <sup>d</sup>
	(4.9/3)	(0.0/3)			(2.3/3)	
Al	CI	ECI		CI	∎I Line 0	BI - CI
(4.1/3)	(5.6/4)	(4.0/3)	-40,34	260.3	241.8 (5.4/4)	-38.5"
Al - C	Ci - C	Eci - Ec	CI - AI		81 - 8 d	
+55.0-	+30.04	-2.3-	-19.04		+24.2"	
			Percent Elongat	ion		
•c•	C	EC.	Ec - C	C	•	9 - C
"24.9"	24.9 (1.0/4)	22.0 (2.3/5)	- 2•9p	24.9	16.3 (1.3/3)	- 8.6 <sup>d</sup>
Al	Ci	ECI	Eci - Ci	CI	Đi	Bi - Ci
(2.5/3)	(2.8/4)	21.4 (2.8/4)	+ 0.3°	21.1	16.1 (0.6/3)	- 5.0 <sup>4</sup>
Al - C	Ci - C	Eci - Ec	CI - AI		81 - 8	c
- 5.0-	- 3.0-	- 0.04	+ 2.0"		- 0.2	
		P	ercent Reduction 1	n Area		
·C·	e e	Ec	EC - C	C	Ð	8 - C
"33•5"	33.5	33.8	+ 0.3"	33.5	33+3 (3+2/3)	- 0.2"
AI	Ċi	Eci	E <sub>C1</sub> - C1	CI	Bi .	BI - CI
34.2 (3.0/3)	35.4 (1.5/4)	36.8 (4.2/4)	+ 1.48	35.4	31.7 (3.2/3)	- 3.7 <sup>®</sup>
AI - C + 0.7*	<b>Ci - C</b> + 1.9 <sup>8</sup>	Eci - Ec + 3.0 <sup>8</sup>	Ci - Ai 1.2 <sup>8</sup>		■ - ■ - 1.6 <sup>®</sup>	

Statis	Statistical Analysis of Test Data: Inconel X-750, Type 3							
5	ignificene	• Probabili	ty		Det	a Summery		
	0.90 L 0.95 L 0.99 L	• < 0.90 • < 0.95 • < 0.99			Test Avg	Condition of n Values (e/n)		
	Test Tempe	reture, -32	001	Annes 1	ing Tempere	ture, 800p		
Annee 1	Annesling Temperature			Test Te	spersture			
-320°F	80°7	1040°F	DTLIGIGUGG	-12007	8007	Dirrerence		
		U14	imate Tensile Str	ength (kei)	1			
161	1 6	fc.	Ec - C	C	•	9 - C		
"210.1"	210.1 (3.4/4)	207.8 (1.2/3)	- 2.3°	210.1	166.4 (1.1/3)	-43.7 <sup>d</sup>		
A1	CI	Eçi	Ec1 - C1	CI	81	81 - CI		
213.0 (3.2/3)	213.2 (0.5/3	208.1 (1.1/3)	- 5.1°	213.2	164.9 (1.4/5)	-48.3°		
AI - C + 2.9 <sup>b</sup>	ci - c + 3.1 <sup>b</sup>	Eci - Ec +0.3*	61 - AI + 0.2 <sup>8</sup>		81 - 8 - 1.5			
		Te	naile Yield Stren	th (ksi)	· · · · · · · · · · · · · · · · · · ·			
.6.	C	Ec.	£c - ĉ	C	•	8 - C		
"125.1"	(2.3/4)	123.6 (0.9/3)	- 1.5	125.1	107.7 (1.8/3)	-17.4 <sup>d</sup>		
Al	CI	Eci	Eci - Ci	CI	81	81 - CI		
170.1 (2.5/3)	(0.9/3)	(1.0/3)	-29.5"	153.2	129.4 (1.3/5)	-23.8ª		
AI - C +45.0 <sup>d</sup>	ci - c +28.1 <sup>d</sup>	ECI - EC +0.1 <sup>8</sup>	el - Al -16.9 <sup>d</sup>		€I - 8 +21.7 <sup>d</sup>			
		Not	ched Tensile Stree	ngth (ksi)				
.6.	C	Ec	Ec - C	C		8 - C		
"182.7"	$   \begin{array}{r}     182.7 \\     (4.5/4)   \end{array} $	173.4 (6.2/4)	- 9.3°	182.7	155.4 (7.7/4)	-27.3ª		
Al	CI	Eci	Eci - Ci	Ci	Bİ	81 - Ci		
217.8 (0.8/3)	205.1 (0.5/3)	(3.0/3)	-26.5"	205.1	(4.6/4)	-33.8 <sup>u</sup>		
AI - C +35.1 <sup>d</sup>	ci - c +22.4 <sup>d</sup>	Eci - Ec +5.2 <sup>8</sup>	Ci - Ai -12.7 <sup>d</sup>		<b>BI - B</b> +15.9 <sup>d</sup>			
			Percent Elongat	tion				
*C*	C	Ec	Ec - C	C	Ĵ.	8 - C		
"27.0"	27.0 (0.9/4)	26.7 (1.2/3)	- 0.3	27.0	18.8 (0.1/3)	- 8.2 <sup>d</sup>		
Al	CI	ECI	ECI - CI	CI	01	91 - CI		
21.9 (0.8/3)	23.9 (0.6/3)	25.7 (0.1/3)	+ 1.8°	23.9	18.1 (0.9/5)	- 5.8 <sup>d</sup>		
Al - C - 5.1 <sup>d</sup>	ci - c - 3.1 <sup>d</sup>	ECI - EC -1.0 <sup>4</sup>	ci - Ai + 2.0 <sup>d</sup>		- 0.7 <sup>8</sup>	G		
		2	ercent Reduction	in Area				
"C" "35.1"	<b>č</b> 35.1 (2.5/4)	EC 34.3 (3.8/3)	EC - C - 0.8ª	<b>c</b> 35.1	35.8 (2.8/3)	8 - C 0.7 <sup>8</sup>		
Al	CI	Eci	Eci - Ci	CI	Bi	BI - CI		
33.2 (1.5/3)	33.0 (1.5/3)	33.9 (1.5/3)	+ 0.9 <sup>*</sup>	33.0	36.0 (3.9/5)	3.0		
Ài - C - 1.9 <sup>8</sup>	CI - C - 2.1ª	Eci - Ec -0.4#	CI - AI - 0,2 <sup>8</sup>		0.2 <sup>8</sup>			

# Table (-1)

Statistical Analysis of Test Data: ALSI JUL-CW, Type 3

S	ignificanc	e Probabil:	ity		De	ta Summary
	0.90 4 0.95 4 0.99 4	■ < 0.90 b < 0.95 c < 0.99 d	]		Tes Avg	t Condition of n Values (#/n)
	Test Tempe	rature, -3	20 <sup>0</sup> ¥	Annes	ling Temper	sture, 80 <sup>0</sup> F
Annes1	ing Temper	sture		Test To	mperature	
-320°F	80°#	540°F	Dillelence	-320°F	80°F	Difference
	A	Uli	timate Tensile Str	ength (ksi	)	
<b>*6*</b> "292.8"	<b>c</b> 292.8 (2.4/4)	$     \begin{bmatrix}             E_A \\             291.4 \\             (0.2/3)             $	$\frac{\epsilon_A - c}{-1.4^n}$	<b>č</b> 292.8	186.9 (3.5/4)	∎ - C - 5.9°
Al 290.4 (2.6/3)	<b>CI</b> 294.3 (2.5/4)	EAI 293.7 (5.2/4)	E <u>ai</u> - Ci - 1.0 <sup>8</sup>	<b>CI</b> 294.3	01 188.8 (2.3/4)	<b>Bi - Ci</b> - 5.5°
Al - C - 2.4 <sup>8</sup>	ci - c +1.5 <sup>8</sup>	EAI - EA +2-3 <sup>6</sup>	CI - AI 3.9 <sup>8</sup>		8i - 8 +1.9 <sup>n</sup>	
	4	T.	nsile Yield Stren	gth (kal)	L	<u> </u>
·c·	C	EA	EA - C	C	•	0 - C
"165.2"	165.2 (1.6/4)	190.6 (1.5/3)	+25.4 <sup>d</sup>	165.2	151.0 (2.2/4)	-14.2 <sup>°</sup>
Ai	Cł	EAI	EAI - CI	¢i	<b>8</b> 1	Bi - Ci
(2.6/3)	173.7 (1.7/4)	193.3 (3.0/4)	+19.6ª	173.7	156.3 (0.5/4)	-17.40
AI - C	<b>Ci - C</b>	EAI - EA	CI - AI		l li - I	1
+10.9	+0.5	+2.(*	- 2.4-	<u> </u>	+2+3	L
		Not	ched Tensile Stren	ngth (kei)		
"207.3"	207.3 (3.3/4)	227.4 (1.1/4)	+20.1 <sup>d</sup>	207.3	191.2 (0.7/4)	-15.3 <sup>d</sup>
(214.3)	<b>Ci</b> 216.7	$E_{Ai}$ 232 (1.7/h)	EAI - CI +15.3 <sup>d</sup>	Ci 216.7	193.8	<b>Bi - Ci</b> -22.9 <sup>d</sup>
Ai - C 7.0 <sup>d</sup>	<b>ci - c</b> 9.4 <sup>d</sup>	EAI - EA 4.6d	<b>ci - A</b> i 2.4 <sup>8</sup>		01 - 0 2.0 <sup>b</sup>	
			Percent Elonget	ion		
-C-	C	EA	EA - C	C	₽	8 - C
"20.4"	20.4 (1.1/4)	22.9 (0.8/3)	+ 2.5 <sup>d</sup>	20.4	19.2 (0.8/4)	- 1.2 <sup>b</sup>
Ai	Ci	EAI	EAT - CI	CI	81	Bi - Ci
(0.3/3)	(0.5/4)	(0.9/4)	+ 1.3	20.0	(1,3/4)	- 2.6
= 0,2 <sup>8</sup>	-0,4 <sup>8</sup>	-1.6 <sup>C</sup>	- 0.2 <sup>8</sup>		-1.8°	
			ercent Reduction			
*6*	2	EA	EA - C	c - 1	•	0 - C
36.3	36.3 (6.7/4)	32.2 (1.8/3)	- 4.1 <sup>8</sup>	36.3	40.0 (5.0/4)	+ 3.7 <sup>8</sup>
Ai	Ci	EAI	EAI - CI	CI	81	81 - CI
32.1 (3.8/3)	32.3 (5.6/4)	46.7 (3.2/3)	+14.4 <sup>8</sup>	32.3	36.2 (8.5/4)	+ 3.9"
Ai - C - 4.2 <sup>8</sup>	ci - c -∵.0 <sup>a</sup>	EAI - EA -14.5 <sup>8</sup>	CI - AI 0.2 <sup>8</sup>		€i - € -3.8 <sup>8</sup>	

Table (=1)\*

Statistical Analysis of Test Data: AISI JUS-JCA Type 1

Signifie	eno	. 1	'n	obabil	lty
0.90 0.95 0.99	5	a b • d	<	0.90 0.95 0.99	]

 $\lim_{t\to 0^+} |\varphi_1^{\pm}| \le \delta$ 

.

	Deta Summery
ſ	Test Condition: Avg of n Values $(\sigma/n)$

	0.77		)			J	
	Test Tempe	reture, -32	007	Annes	ing Tempers	ture, 80 <sup>0</sup> 7	
Annee1	ing Temper	sture		Test Te	spersture	Difference	
-320 <sup>0</sup> 7	80°p	540 <b>°</b> #		-320°7	80°F		
		Ult	imate Tensile Str	ength (ksi)			
•6•	5	EA	t <sub>A</sub> - c	e	•	8 - C	
"165.4"	(9.4/3)	169.0 (2.4/3)	+ 3.2 <sup>8</sup>	105.4	92.1 (0.9/3)	-12.1 <sup>d</sup>	
AI	CI	EAI	EAI - CI	CI		Bi - Ci	
173.0 (4.0/3)	172.4 (4.2/5)	168.8 (4.3/2)	- 3.0 <sup>4</sup>	172.4	96.0 (1.0/5)	-76.4 <sup>d</sup>	
AI - C + 7.6°	<b>ci - c</b> + 7.0°	EAI - EA +0.2"	<b>CI - AI</b> - 0,6 <sup>8</sup>		₿1 - ₿ + 3.3®		
		Te	nsile Yield Stren	gth (kei)	<u>.</u>		
•6•	C	EA	EA - C	C C	•	9 - C	
"85.4"	85.4 (8.0/3)	87.0 (6.2/3)	+ 2.28	85.4	49.1 (1.2/3)	-36.3 <sup>d</sup>	
Al	CI	EAI	EAL - CI	CI	81	81 - CI	
115.0 (2.1/3)	104.# (5.4/5)	H9.9 (4.6/2)	-14.5 <sup>d</sup>	104.4	60,8 (4,3/5)	-43.6 <sup>d</sup>	
AI - C	CI - C	EAI - EA	CI - AI		BI - B		
+29.6 <sup>d</sup>	+19.0 <sup>d</sup>	+2.3	-10.0 <sup>d</sup>	<u> </u>	+11.7 <sup>d</sup>		
		Not	ched Tensile Stre	ngth (ksi)			
	C	EA .	EA - C	C	•	8-6	
*191.0*	(4.4/4)	(8.3/4)	- 4.8-	191.0	(2.4/4)	-69.40	
Al .	CI	EAI	EAL - CI	CI		81 - CI	
228.2 (11.2/3)	208.5 (1.4/4)	(6.9/5)	-16.6"	208.5	(2.4/5)	-77.19	
Al - C +37.2 <sup>d</sup>	<b>ci - c</b> +17.5 <sup>d</sup>	EAI - EA + 7.7 <sup>b</sup>	<b>Ci - Ai</b> -19.7 <sup>d</sup>		#1 - # + 9.8 <sup>°</sup>		
			Percent Elonge	tion			
•6•	C	EA	EA - C	C	•	8 - C	
"43.1"	43.1 (9.0/3)	48.1 (5+3/3)	+ 5.0 <sup>8</sup>	43.1 (9.0/3)	31.2 (0.5/3)	-11.9 <sup>c</sup>	
Ai	CI	EAI	E <sub>AI</sub> - Ci	CI	<b>9</b> 1	BI - CI	
34.3 (4.7/3)	38.7 (4.3/5)	45.2 (8.0/2)	+ b.5ª	38.7 (4.3/5)	26.0 (2.6/5)	-12.7 <sup>d</sup>	
AI - C	CI - C	EAI - EA	CI - AI		BI - B	c	
- 8.8°	- 4.4	- 2.9"	+ 4.4*		- 5.2ª		
		P	ercent Reduction	In Ares			
48.0	48.0	<b>51</b> 0			lub o	<b>U</b> - C	
40.2	(3.2/3)	(2.2/3)	+ 2.0-	40.2	(5.6/3)	- 3.3-	
Al .	<b>C1</b>	EAI	EAI - CI	61	<b>P</b> 1	WI - CI	
44.3 (2.1/3)	44.5 (4.0/5)	45.1 (0.4/2)	+ 0.0ª	44.5	52.2	+ 7.7*	
AI - C	CI - C	EAI - EA	CI - AI		81 - 8		
- 3.9"	- 3.7"	- 5.9"	+ 0.2		+ 7.3		

Pat 1- 1-1-1

Significance	Probability
-	•

0.90 L 0.95 L 0.99 L		~ ~ ~	0.90 0.95 0.99	
----------------------------	--	-------	----------------------	--

# Deta Summery Test Condition 1 Avg of n Values (c/n)

5

	Test Tempe	reture, -j2	1	Annesing remperature, 80"			
Anneel	ing Tempere	ture	Difference	Test Te	mperature	Difference	
-320°#	80 <sup>0</sup> ₽	540°F		-320°P	80°F		
		Ult	imate Tensile Str	ength (kai)			
.c,	6	EA.	EA - C	C	Ī	8 - C	
"/5.1"	(3.1 (3.5/2)	68.1 (1.0/3)	- 0.0 <sup>4</sup>	73.1	59+7 (1.9/3)	-13.4 <sup>d</sup>	
AI	CI	EAI	EAI - CI	CI	H	81 - CI	
75+1 (0+5/3)	/4.2 (0.11/1)	(1,2/4)	- /.1 <sup>d</sup>	14.2	58.4 (1.4/4)	-15.8 <sup>d</sup>	
Ai - C + 2.0 <sup>8</sup>	Ci - C +1.1 <sup>8</sup>	E <sub>AI</sub> - E <sub>A</sub> -1.0 <sup>40</sup>	<b>ci - Ai</b> - U,y <sup>a</sup>		01 - 0 -1.5		
		Te	neile Yield Stren	gth (ksi)	L		
.c.	C	EA	EA - C	C	•	8 - 6	
"49.2"	49.2 (4.1/2)	40./ (0.4/3)	- 8,50	49.2	$\frac{h_{2.0}}{(1.1/3)}$	- 7.2°	
Ai	CI	EAI	E <sub>AI</sub> - Ci	¢ì	81	BI - CI	
63.1 (0.6/3)	51.8 (0.9/3)	39,4 (1.7/4)	-12.4 <sup>d</sup>	51.8	41.5 (1.0/4)	-10, 3°	
Ai - C +13.9 <sup>d</sup>	Ci - C +2.0 <sup>8</sup>	E <sub>AI</sub> - E <sub>A</sub> -1.3 <sup>0</sup>	<b>Ci - Ai</b> -11, i <sup>d</sup>		0i - 0 -0,5ª		
	Matabad Banadia Strength (kat)						
		HOL		hgen (xb1)			
		5 A		· ·			
	(0.0/2)	58.5 (1.7/3)	- 8,9"	07.5	(1.3/3)	-11.0°	
A'.	C1	EVI	EAT - CI	CI		<b>B</b> 1 - C1	
75.4 (0.8/3)	6/.9 (1.1/4)	57.4 (2.9/4)	+10,5ª	. 57.9	53.5 (2.4/4)	-14,4 <sup>d</sup>	
AI - C	CI - C	EAT - EA	CI - A1		■1 • ■		
+ 7.9 <sup>d</sup>	+0.48	-1.2	- 1.5ª		-3+0°		
			Percent Elongat	lon			
.c.	C	EA	EA - C	C	8	8 - C	
"9.1"	9.1 (0.5/2)	13.0 (0.8/3)	+ j,y <sup>d</sup>	9.1	7.0 (0.15/3)	- 2.1°	
AI	CI	EAI	EAI - CI	Ci	81	81 - CI	
8.0 (0.9/3)	10.1 (0.0/3)	(1.0/4)	+ 1.2"	10.1	0.8 (0.5/4)	- 3.3 <sup>d</sup>	
Ai - C - 1.18	Ci - C +1.08	EAI - EA -1.7 <sup>b</sup>	CI - AI + 2.1°		€I - 8 -0.2 <sup>8</sup>	e	
		P	ercent Reduction i	In Area			
·c·		EA T	EA - C	6 1	•	8-6	
14.8	14.8 (0.6/2)	20.2 (2.1/3)	+"5.4*	14.8	11.3 (1.5/3)	- 3.5	
Ai	Ci	EAI	EAI - CI	Ci	91	Bi - Ci	
23.5 (0.1/3)	19.1 (2.4/3)	22.9 (3.4/4)	+ 3,8 <sup>8</sup>	19.1	21.3 (5.1/4)	+ 2.2	
Ai - C	Ci - C	EAI - EA	CI - AI		81 - 8 10 - 10		
+ 0.1	(191)	1011			¥10.0-		

77

• .

ar . . .

Statistical Analysis of Test Data: Al 2219-Transverss. Type 2

81	gnifie	ne	• 1	'n	o <b>ba</b> b i 1	117
	0.90 0.95 0.99			< < <	0.90 0.95 0.99	

Data Summery
Test Condition Avg of n Values
(e,/n)

7001	Tesperature	, -320°F	Annee 1	ing Tempere	ture, 80 <sup>0</sup> 7
Anneeling T	espereture	Difference	Test Tem	persture	Difference
-380*7	80°7		-320°7	80°P	
		Ultimote Tens	11e Strength (	kai)	
.6.	•		e	•	9 - 6
*72-3*	(1.4/4)		72.3	62.1 (0.8/5)	-10.2 <sup>d</sup>
A1	61	CI - AI	Ci	81	81 - 61
80,7 (0.8/3)	(1.7/6)	- 8,6 <sup>d</sup>	72.1	61.4 (0.5/6)	-10.7 <sup>d</sup>
AI - 6 + 8.4 <sup>d</sup>	61 - 6 -0.2 <sup>0</sup>			01 - 0 -0.7*	
		Tensile Yield	Strength (ke	1)	
.6.	e		6	•	1-6
*53.6*	53.6 (0.5/4)		53.0	47.3 (0.9/5)	- 6.3 <sup>d</sup>
AI	C1	CI - AI	CI	91	BI - CI
79.0 (0.9/3)	54.6 (1.1/6)	-24.4d	54.6	(1.5/6)	- 7.40
AI - C	CI - C		1	81 - 8	
+25.4d	+1.08			-0.1*	
		Notched Tensi:	le Strength (k	<b>ei)</b>	
.6.	C		e	•	9 - 6
*88.2*	88.2 (5.2/5)		88.2	75.5 (2.4/4)	-12.1 <sup>a</sup>
ÂÌ	CI	CI - ÁI	Ci	01	81 - CI
91,4 (6.8/3)	88,1 (3.8/6)	- 3.3 <sup>d</sup>	88.1	$\binom{72.2}{(4.1/5)}$	-15.9 <sup>d</sup>
3 - 1A	61 - 6		1	1 1 - 1	
+ 3.2*	- 0.1*			-3.2ª	
	·	Percent	Elongetion		<u></u>
*6*	6		C	•	0 - C
"7.6"	7.6 (0.6/4)		7.6	8.27 (1.3/5)	+ 0.7
Ai	CI	CI - AI	CI	81	81 - Či
2.27 (0.4/3)	6.67 (1.5/6)	+ 4.4 <sup>d</sup>	6.67	8.02 (2.5/6)	+ 1,4ª
Al - C	CI - C		1	01 - 0	
- 5.3ª	-0 <b>.9</b> *			-0.025*	
		Percent Reduc	tion in Ares		
<b>°C*</b> 6.7	<b>c</b> 6.7 (1.5/4)		6.7	9.4 (3.3/5)	8 - C + 2.7 <sup>8</sup>
Ai	<u>ei</u>	CI - AI	CI	1 11	81 - CI
(2·3/3)	6.4 (1.1/6)	+ 2.1	6.4	9,0 (2.8/6)	+ 2.6b
AI - C	CI - C		1	81 - 8	
- 2.48	+0.3			-0.48	

Tø	<b>b1</b>		3-	51
		-		

Statistical Analysis of Test Data: Al 2219-To-Radial, Type 2

n1[10	Ind	•	P r	06661
			<	0.90
0.90	6	b	<	0.95
0.95	6	0	<	0.99
0.99	6	d		

ł

Data Summery
Test Condition Avg of n Values
( <i>e/</i> n)

Test	Tennersture	-320°F	Annea)	Ing Tempera	ture Aoop
Anneeling T	ampersture		Test Tem	persture	
- 320 7	80°7	Differende	- 120°F	8007	Dillerence
		Ultimate Tens	11e Strength (	K01)	· · · · · · · · · · · · · · · · · · ·
.c.	C	1	C		8 - 6
"73.6"	73.6 (2.7/2)		73.6	61.8 (0.8/3)	-11,8 <sup>a</sup>
Al	¢i	CI - AI	Ci	81	01 - CI
(0.1/3)	74.7 (1.7/2)	- 5.8*	74.4	(0.4/3)	-12.74
Al - C + 6.9 <sup>d</sup>	CI - C +0.8 <sup>m</sup>		1	●i - ● -0.1●	
	•	Tensile Yiel	d Strength (ks:	1)	
*C*	C		c		8-6
51.7"	(0.9/2)		51.7	(1.2/3)	- 5.44
ÂÌ	CI	CI - AI	CI	<u>ěi</u>	81 - CI
78.3 (0.9/3)	(1.3/2)	-24.8 <sup>d</sup>	53.5	46.8 (3.6/3)	- 6.7 <sup>d</sup>
AI - C	CI - C		1	BI - 0	
+26.6ª	+1.8			+0.5*	
		Notched Tensi	le Strength (ke	)	
	c		¢	•	0 - C
"93.0"	93.0 (3.5/2)		93.0	77.3 (2.4/2)	-15.7 <sup>d</sup>
AI	CI	CI - AI	CI		01 - CI
105.4 (7.6/3)	92.3 (4.6/2)	-13.10	92.3	77.7 (0.5/3)	-14.6 <sup>d</sup>
AT - C	<u> </u>			81 - 8	
+12.40	-0.7 <b>°</b>			+0.4*	
		Percent	Elongstion	·	
"C"	6		C NA		0 - C
13.0	(6.6/2)	·	13.0	(1.4/3)	- 2.1-
AI	CI	CI – AI	CI	10	81 - či
5.62 (1.2/3)	13.8 (1.1/2)	+ 8.2 <sup>d</sup>	13.8	11.4 (1.2/3)	- 2.4 <sup>8</sup>
AI - C	CI - C			BI - B	
- 7.40	+0.8			+0.5*	
		Percent Reduc	tion in Area		
*C*	C		C		8 - 6
11.(	(5.0/2)		11.7	(2.8/3)	+ 1.0-
Al	Cł	CI - AI	CI	81	BI - CI
8.5 (2.2/3)	(1.6/2)	+ 2.2"	10.7	11.0 (3.9/3)	+ 0.3 <sup>8</sup>
Ał – C	CI - C			01 - 0	
- 3.2ª	-1.0*			-1.7	

79

Statistical Analysis of Test Data: Beryllium, Type 4

81(	Enifie	ne	• 1	T		ty
ſ	0 90			\$	0.90	
	0.95	2	ē	k	0.99	
	0.99	Ā.	4			

_	Data Summery
ſ	Test Condition Avg of n Velues
Т	(#/n)

Test	Temperature	-380°P	Annea	ling Temperat	ure, 80 <sup>0</sup> F
Anneeling 1	empereture	Difference	Test Tes	spersture	Difference
-320 7	8007		-320°F	80°7	
		Ultimote Tens	11e Strength (	(ke1)	
.6.	6		c		8 - 6
* 16.2	10.2		16.2	51.1	+14.9 <sup>d</sup>
	(9.4/6)			(1.5/4)	
AI	Ci Ci	CI - AI	CI		01 - CI
10.8	37.3	+26.5 <sup>d</sup>	37.3	49.9	+12.60
(1.4/4)	(0.9/7)			(1.4/4)	
A1 - C	CI - C		1	BI - B	
-25.4d	+1.1*			-1.2	
	L				
		Tensile Yiel	d Strength (ke	<u>)</u>	22.55
.e	c		C	•	T- E
"36.2"	36.2		30.2	41.4	+ 5.2
			().,,,,,		
A1	ci	CI - AI	CI	1 1	81 - CI
10.8	37.3	+26.5 <sup>d</sup>	37.3	42.9	+ 5.6
(1.4/4/	(0.3/1)		(0.3/1)	(0.0/4/	
Al - C	CI - C			01-0	
-25.4ª	+1.1*		+1.1	+1.5*	
	<b>L</b>				
ļ	<b>.</b>	Hotched Tensi	10 Strength (H		
	C C		C		8 - G
~6.9"	(1.7/6)		0.9	(4.1/h)	+24.34
A1	¢I	CI - AI	CI		
(1.6/4)	(2.5/6)	+ 2.2-	0.7	(1.5/4)	+22.9
AI-C	61 - 6				
				1	
		Percent	Elongation		
•ċ•	C 2		c	TTT	8 - C
				0.39	
				(0.17/4)	
Al	CI CI	CI - AI	CI	+ 11	81 - CI
		Insufficient		0.62	
		Dete		(0.19/4)	
AI - C	ci - c			1 01 - 0 1	
Insufficient	Insufficien	t		+0.23	
Deta	Deta	L	U		
		Percent Redu	otion in Area		
•c•	C		c	•	0 - C
Ał	ci	CI - AI	¢1	01	01 - CI
		Insufficient		1	
		Dare			
41 - C	CI - C			01.0	
Deta	Insufficient Deta			Insufficient Dete	

Thble 3-21

Statistical Analysis of Test Data: TI A-110-AT-Ell. Type 2

Significe	no	• 7	ru	bebili	ty
0.90			• •	0.90 0.95 0.19	

Data	5umme	гy
Test Avg o	ondit n Va ø/n}	ion lues

Test Tempereture, -320°F		Annealing Temperature, 80°F					
Anneeling T	emperature	Difference	Test Ten	persture	Difference		
-320°₽	80°P	l	-320°P	80°7			
Ultimate Tensile Strength (kei)							
•€•	c		c	•	9 - C		
"183.3"	183.3		183.3	121.1	-02.2 <sup>d</sup>		
	(0.0/3)			(0.5/3)			
Ai	CI	CI - AI	CI	81	81 - Cł		
197.5	191.8	-5.7 <sup>d</sup>	191.8	129.0	-62.8 <sup>d</sup>		
(2.1/3)	(2.1/3)			(0.4/3)			
AI - C	ci - c			01 - 0	1		
+14.2 <sup>d</sup>	+ 8.5 <sup>d</sup>			+7.90			
Tensile Tield Strength (ksi)							
"177 6"	177 6		C 177 6		<b>5 - 5</b>		
111.0	(0.9/3)		111.0	(0.2/3)	-20.4-		
			H				
A1 105 0	199.9	CI-AI					
(1.9/3)	(2.2/3)	-0.2-	100.0	(0.5/3)	-00.2*		
			l				
AI - C				• • • •			
+1/.4	111.2			+9.4-			
Notched Teneile Strength (kei)							
*6*	C C	· · · · · · · · · · · · · · · · · · ·	C C		8-6		
"245.0"	245.0		245.0	189.3	-55.7d		
	(5.0/3)			(2.1/3)			
Ai	ci	CI - AI	Ci	01	81 - CI		
.227.1	228.5	+1.4*	228.5	193.2	-35.3 <sup>d</sup>		
(7.4/3)	(6.1/3)			(3.4/3)			
AI - C	<u> </u>		†	81 - 8			
-17.9 <sup>d</sup>	-16.5 <sup>d</sup>			+3.9			
Percent Elongation							
"C"	<b>, c</b>		c		I - 6		
	(4.3/3)		18.3	(0.8/3)	- 1.8"		
					<b>N</b>		
AI h C	Ci	GI - AI	<b>C1</b>		01 - GI		
(0.07/3)	(4.5/3)	+7.4*	12.0	(0.4/3)	+ 0.8-		
AT - C	- 6 20						
1+6+-	- 0.3			+3+1			
Percent Reduction in Area							
•C*	c		¢		8 - 6		
24.7	24.7		24.7	37.1	+12.40		
	(10.3/3)			12.4/51			
Al	CI	CI – AI	CI	01	0i - Ci		
27.8	29.7	+1.9	29.7	37.6	+ 7.9 <sup>8</sup>		
(3.93)	(0.1/3)			(11+1/3)			
AI - C	CI - C			81 - 8			
+ 3.1	+ 5.0*			+0.5*			

there is a possible interaction between test temperature and radiation. Without going into detail, an estimate of the "annealing temperature" x radiation interaction and of the test temperature x radiation interaction terms is, respectively,

1/2 [ (C + E1) - (E + C1) ]

and

1/2 [ (C + B1) - (B + C1) ]

The latter interaction term, evaluated for NTS of Inconel 718, Type 3 (Table 3-12), is

1/2 [ (242.6 + 218.7) - (219.2 + 252.4) ] = -5.2 ksi

This interaction term is significant. It means that there is an interaction between the test temperature and radiation such that the effects are not additive (independent). This can be observed by noting the different response to the test temperature for the radiation condition (Bi - Ci) as compared with the no-radiation condition (B - C). In other words, the -33.7-ksi value is a significantly larger change than the -23.4-ksi value.

The tensile properties of materials tested at the same temperature after being subjected to different "annealing temperature" treatments (e.g.,  $E_{Ai}$ , Ci, and  $E_A$ , C) at times experienced changes resulting from an interaction between permanent changes in the material due to a temperature effect and recovery due to annealingout of radiation-induced changes. This is referred to above

as an "annealing temperature" x radiation interaction. If the difference between the control specimen averages  $(E_A - C)$  is insignificant (no temperature effects), then a difference in the irradiated specimen averages  $(E_{A1} - C1)$  can generally be interpreted as an annealing-out of radiation-induced changes in the property. On the other hand, if a significant change (temperature effect) is evident between the control specimen averages, then the interpretation of changes between the irradiated specimen averages is not clear. Part of the observed change could be attributed to a permanent change in the property due to a temperature effect and part could be attributed to annealing as a result of the "annealing temperature" treatments.

To supplement Tables 3-12 through 3-23 and the previous general statements, the following interpretation of the statistical results for each material type is presented.

# Inconel 718, Type 3 (Ref. Table 3-12)

## Ultimate Tensile Strength

The significant +5.2 and -5.2 ksi values for  $(E_{C1} - C1)$  and (Bi - B), respectively, are difficult to interpret.

#### Iensile Yield Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at 1040°F.

# Notched Tensile Strength

Except for a suspected "outlier" in the data at  $E_{\rm C}$ , the interpretation is similar to that for TYS. Analyzing the data as is, there is a significant interaction between "annealing temperature" and radiation. If the "outlier" is deleted from the analysis, the "annealing temperature" x radiation interaction is not significant.

#### Percent Elongation

1819 Weller House Inc.

There are no significant radiation or annealing effects.

#### Percent Reduction in Area

The (C1 - A1) difference is significant.

 $D, D_1, D_1$  Series

There are no significant radiation effects. Although some of the observed differences are as large as some of the significant results in the tables, the discrimination of the observed differences is less sensitive because the sample size, n, was smaller for this D series.

# Inconel 718, Type 1 (Ref. Table 3-13)

# Ultimate Tensile Strength

There are no significant radiation or annealing effects.

#### Tensile Yield Strength

There are significant radiation and annealing effects, with the radiation effects still evident at 80°F and annealed out at 1040°F.

#### Notched Tensile Strength

The interpretation is similar to that for TYS except that there is no significant annealing effect between Ci and Ai and the significance level is lower because of the larger variability in the data.

#### Percent Elongation

There are no significant radiation or annealing effects.

#### Fercent Reduction in Area

There are no significant radiation or annealing effects.

# D<sub>C</sub>, D<sub>Ci</sub> Series

There are no significant radiation effects.

# Inconel 718-WS, Type 3 (Ref. Table 3-14)

#### Ultimate Tensile Strength

There are significant radiation effects.

#### Tensile Yield Strength

11

There are significant radiation effects.

## Notched Tensile Strength

There are no significant radiation or annealing effects.

#### Percent Elongation

There are no significant radiation or annealing effects.

Percent Reduction in Area

There are significant radiation effects as well as a significant test temperature x radiation interaction.

# Inconel X-750, Type 1 (Ref. Table 3-15)

Ultimate Tensile Strength

There are no radiation or annealing effects.

Tensile Yield Strength

There are radiation and annealing effects, with the radiation effects annealed out at 1040°F.

Notched Tensile Strength

There are radiation and annealing effects, with the radiation effects annealed out at 1040°F. The test temperature x radiation interaction is significant.

# Percent Elongation

There are significant radiation effects.

Percent Reduction in Area

There are no significant radiation effects.

D<sub>C</sub>, D<sub>Ci</sub> Series

There are no significant radiation effects.

Inconel X-750, Type 3 (Ref. Table 3-16)

Ultimate Tensile Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at 1040°F.

# Tensile Yield Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at  $1040^{\circ}F$ .

And Martin and Lord

# Notched Tensile Strength

There are significant radiation and annealing effects. A significant "annealing temperature" effect of -9.3 ksi for condition  $E_{\rm C}$  - C and a significant "annealing temperature" x radiation reaction of -26.5 ksi for  $(E_{\rm Ci}$  - Ci) are apparent.

Percent Elongation

There are significant radiation and annealing effects, with the radiation effects annealed out at  $1040^{\circ}F$ .

#### Percent Reduction in Area

There are no significant radiation or annealing effects.

## D<sub>C</sub>, D<sub>Ci</sub> Series

There are no significant radiation effects.

#### AISI 301-CW, Type 3 (Ref. Table 3-17)

Ultimate Tensile Strength

There are no significant radiation or annealing effects.

#### Tensile Yield Strength

There are significant radiation effects. The 540°F "annealing temperature" resulted in a significant increase in the TYS of irradiated specimens, indicating a significant interaction between "annealing temperature" and radiation. The radiation effects are not completely annealed out, as evidenced by the significant radiation effects still remaining after the 540°F anneal.

#### Notched Tensile Strength

The interpretation is similar to that given for TYS.

# Percent Elongation

There are significant radiation and "annealing temperature" effects.

#### Percent Reduction in Area

There are no significant radiation or annealing effects. A 70.8-ksi datum point was deleted from the analysis.

# $D_A$ , $D_{A1}$ Series

There are significant radiation effects for TYS (3.0<sup>b</sup> ksi) and NTS (2.8<sup>b</sup> ksi).

# AISI 303-Se, Type 1 (Eaf. Table 3-18)

# Ultimate Tensile Strength

There are significant radiation effects and an "annealing temperature" x radiation interaction. The radiation effects are annealed out at  $540^{\circ}$ F.

#### Tensile Yield Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at  $540^{\circ}$ F.

## Notched Tensile Strength

There are significant radiation and annealing effects, with an "annealing temperature" x radiation interaction indicated. The radiation effects are still evident after the 540°F anneal.

#### Percent Elongation

1

There are significant radiation effects for the (Ai - C) condition. Generally, annealing effects are not significant; however, radiation effects decrease as the annealing temperature increases.

#### Percent Reduction in Area

The apparent grouping of the data at Bi suggests that some sort of bias may have been introduced into the data. No conclusions are made because the grouping is difficult to interpret.

# D<sub>A</sub>, D<sub>A1</sub> Series

There are no significant radiation effects. The 66.8ksi value was deleted from the analysis. Aluminum 2219-T6, Type 3 (Ref. Table 3-19)

#### Ultimate Tensile Strength

There are significant "annealing temperature" effects.

1

NUMBER OF STREET

#### Tensile 'ield Strength

CHENGER PROVIDE NEW PROPERTY AND INC.

There are significant radiation and annealing effects with the radiation effects annealed out at 80°F. "Annealing temperature" effects occur between 80°F and 540°F.

Notched Tensile Strength

Same interpretation as TYS.

## Percent Elongation

The significant effects observed are such that interpretation is difficult.

Percent Reduction in Area

There are significant radiation effects.

D<sub>A</sub>, D<sub>A1</sub> Series

There are significant radiation effects at the  $540^{\circ}$ F (13.7<sup>d</sup>) test temperature for percent reduction in area and a significant test temperature x radiation interaction.

Aluminum 2219-T6-Transverse, Type 2 (Ref. Table 3-20)

Ultimate Tensile Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at  $80^{\circ}$ F.

Tensile Yield Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at  $80^{\circ}F$ .

Notched Tensile Strength

There are no significant radiation or annealing effects.

#### Percent Elongation

There are no significant radiation or annealing effects.

#### Percent Reduction in Area

There are no significant radiation or annealing effects.

#### Aluminum 2219-T6-Radial, Type 2 (Ref. Table 3-21)

#### Ultimate Tensile Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at  $80^{\circ}$ F.

## Tensile Yield Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at 80°F.

#### Notched Tensile Strength

There are significant radiation and annealing effects, with the radiation effects annealed out at  $80^{\circ}$ F.

#### Percent Elongation

There are significant radiation and annealing effects, with the radiation effects annealed out at 80°F.

#### Percent Reduction in Area

There are no significant radiation or annealing effects.

# Beryllium, Type 4 (Ref. Table 3-22)

Ultimate Tensile Strength

-

There are significant radiation and annealing effects, with the radiation effects annealed out at 80°F. Test temperature effects are significant.

89

• •

## Tensile Yield Strength

Interpretation similar to UTS except the observed test temperature effects are not significant.

#### Notched Tensile Strength

There are no significant radiation or annealing effects.

# Percent Elongation

Limited data (not significant).

#### Percent Reduction in Area

Insufficient data for any comparisons.

# Titanium A-110-AT-Eli, Type 2 (Ref. Table 3-23)

#### Ultimate Tensile Strength

There are significant radiation and annealing effects. The radiation effect is partially annealed out at  $80^{\circ}\text{F}$ .

#### Tensile Yield Strength

There are significant radiation and annealing effects. The radiation effects are partially annealed cut at  $80^{\circ}$ F.

# Notched lensile Strength

There are significant radiation effects. No annealing is evident at 80°F.

#### Percent Elongation

There are significant radiation and annealing effects. The radiation effects are partially annealed out at  $80^{\circ}$ F.

#### Percent Reduction in Area

There are no significant radiation or annealing effects.
# 3.1.3 Discussion and Analysis of Results

Tables 3-24 through 3-29 summarize the test results by giving the percent change, from control to irradiated, in the six types of physical-property measurements: UTS, TYS, NTS, NTS/UTS, percent elongation, and percent reduction in area. In each table, the percent change in the property, as determined from the average control and irradiation values, is presented for each material and test condition. The statistical significance probability of the data was taken from the statistical analysis of Section 3.1.2.

The amount of change that should be considered significant or insignificant is arbitrary; however, for the purpose of this discussion, which <u>is to indicate the magnitude of change in</u> <u>property values</u> experienced by materials as a result of this irradiation, the following assignments of significance are used. Percent changes of less than 5% will be considered insignificant, even though the observed differences between the averages of the control and irradiated values are statistically significant. Percent changes of greater than 5% but less than 10% that are statistically significant will be considered as of slight significance. Percent changes of greater than 10% that are statistically significant will be considered as significant changes.

No effort has been made to analyze the results of this test for the purpose of determining the mechanisms of material damage associated with the apparent changes due to the environmental conditions imposed. The analysis of results appearing in

Table 3-2<sup>4</sup> Percent Change: Ultimete Tensile Strength ۰., ...

\* C.43 + ...14 - J.êl EC - ECI < 0.15<sup>4</sup> . - 1.4-6 + U.12 - EA1 + 0.79<sup>8</sup> × × 1ªa - ªa - 1.9" - 3.10 100 - 00 - 1.05 Dc - Dci Dc - Dci Test Condition (Control - Irredieted) . 0.9944 - 0.42<sup>8</sup> - 2.84 - 3.08 \* 0.94<sup>8</sup> . . 180 - 80 + 1.38 0.95 4 c 4 0.99 + 3.14 28 - Pat 0.904 04 0.95 DA - DAL + 1.0 + 0.91<sup>a</sup> DA - DAL + 1.448 - 0.55<sup>°</sup> + 0.46 . 1 . . 1 Statistical Significance Probability: a40.90 - 2.38<sup>d</sup>  $+ 0.51^{a} + 1.02^{a}$ + 3.50 - 1.13 - 0.90 - 2.18 - 1.50 - 2.35 + 0.52d - 2.548 - 1.35 C - C1 B - B1 NC + 1.57ª + 1.47<sup>b</sup> P#C.# + + 0.15<sup>a</sup> + 2.12<sup>a</sup> + 2.57ª + 3.83b + 4.59° + 4.23° - 0.90 + 1.50 + 9.37<sup>d</sup> + 1.49<sup>a</sup> -70.16<sup>d</sup> + 3.04<sup>a</sup> NC - 0.82<sup>ª</sup> + 1.30<sup>b</sup> + 2.73ª C - A1 - 0.15<sup>8</sup> ac... -TI A-110-AT-E11 + 7.75<sup>d</sup> +11.0<sup>d</sup> Inconel 718-WS Type 3 Al 2219-To Type 2, Radial Al 2219-To Type 2, Trans. Inconel X-750 Type J Inconel X-750 Type 1 Inconel 718 Type 1 AISI JOI-CM Type 3 AISI 303-Se Type 1 Inconel 718 Type 3 Al 2219-Tó Type 3 Material Beryllium Type 4

Table 3-25

Percent Change: Tensile Yield Strength

						Test Cond.	Ition (Con	trol - Irra	diated)				
Tellened	C - A1	c - c1	B - B1	DA - DA1	DA - AI	Da - Dai	Da - Dai	Dc - D <sub>C1</sub>	Dc - Dci	D <sub>D</sub> - D <sub>D1</sub>	1ªG - ªG	EA - EA1	Ec - E
Incomel 718 Type 3	+ 9.27 <sup>d</sup>	+ 2.45 <sup>d</sup>	+ 1.78 <sup>c</sup>	+ 1.03 <sup>a</sup>	+ 2.188	+ 2.70 <sup>8</sup>	+ 0.12ª	- 1.7.	- 0.13 <sup>8</sup>	- 0.78 <sup>8</sup>	- 1.0c <sup>a</sup>	•	n 
Inconel 718 Type 1	+13.8 <sup>d</sup>	p60.7 +	+ 5.01 <sup>d</sup>	1	1	1	I	- 0.95	1	1	ł	•	<b>n</b> (f) (f) (f) (f) (f) (f) (f) (f) (f) (f)
Inconel 718-WS Type 3	+ 7.30°	+ 5.1öb	+ 3.20 <sup>a</sup>	1	,	1	ı	1		ı	I	•	,
Inconel X-750 Type 1	+39.1 <sup>d</sup>	+20.04	+24.3d	8	,	•	1	+ 0.21	U	•	ı	ı	а, ,, ,,
Inconel X-750 Type 3	+35.9 <sup>d</sup>	+22.5 <sup>d</sup>	+20.1d	8	I	1	1	+ 1.048	ł	ı	1	1	) X
AISI 301-CW Type 3	+ 0.604	+ 5.14 <sup>d</sup>	+ 3.51 <sup>d</sup>	+ 2.20 <sup>b</sup>	I	1	ı	I	1	,	1	+ 1.42 <sup>0</sup>	1
AISI 303-Se Type 1	+34.74	+22.2 <sup>d</sup>	+23.84	+ 5.91 <sup>8</sup>	ſ	1	,	I	I	,	1	+ 2.02	1
Al 2219-T6 Type 3	+28.3 <sup>d</sup>	+ 5.28	- 1.19	+ 0.49	ŧ		ī	I	ı	'	1	- 3.20 <sup>8</sup>	ł
Al 2219-To Type 2, Trans.	p <sup>4</sup> .74+	+ 1.80	Ň	1	ı	I	,	1	1	•	,	•	ł
Al 2219-To Type 2, Radial	+51.5 <sup>d</sup>	+ 3.48ª	+ 1.08	I	3	•	1	1	U	ı	i	ı	1
Beryllium Type 4	-70.20	+ 3.04 <sup>8</sup>	+ 3.02	•	•	I	ı	ı	ı	ı	ŧ	,	1
T1 A-110-AT-E11 Type 2	+ 9.80 <sup>d</sup>	+ 6.31 <sup>d</sup>	+ 7.89 <sup>d</sup>	1	ı		•	ı	١	ı	1	•	1
Statistical Sign	ifficance	Probabil	lty: a	0 06.01	.90≤b±0	<del>.</del> 95 0.9	5 <b>£</b> c£0.99	96.0	5				

Table 3-26

Percent Change: Notched Tensile Strength

134100

- 3.51 - 0.22 + 2.82 Ec - Ect - 0.95 ŧ . 1 + 4.18<sup>b</sup> - EAL + 2.024 - 2.05 . . -- 6 - 6 . 1 1 4 . . , 1 1 ቆ  $\mathbf{p}_{\mathbf{a}} = \mathbf{p}_{\mathbf{b}\mathbf{a}} | \mathbf{p}_{\mathbf{a}} = \mathbf{p}_{\mathbf{b}\mathbf{i}} | \mathbf{p}_{\mathbf{c}} = \mathbf{p}_{\mathbf{c}\mathbf{i}} | \mathbf{p}_{\mathbf{c}} = \mathbf{p}_{\mathbf{c}\mathbf{i}}$ Test Condition (Control - Irredisted) • 1 1 . 1 - 4.54ª - 2.22 - 1.96 p-766.0 - 3.70 . . . 0.954c40.99 ı 1 . . . 1 ı • 1 0.904 b4 0.95 - PAL 4 - DAL + 1.77<sup>b</sup> + 4.11 + 0.59<sup>a</sup> - 5.31<sup>c</sup> + 1.87<sup>a</sup> • ı . . . . . . I Statistical Significance Probability: a40.90 ď + 3.38<sup>d</sup> + 4.53<sup>d</sup> + 1.36<sup>b</sup> + 0.64 + 9.10d + 8.06 - 4.37 + 7.13<sup>d</sup> + 4.04<sup>c</sup> - 0.23<sup>a</sup> + 9.40° + 8.19° + 3.42° \* 0.9<sup>th</sup> - 0.75 + 0.52 - 0.73<sup>d</sup> + 2.06<sup>e</sup> B - B1 +22.5d +14.7d +11.1d +12.3<sup>d</sup> +10.2<sup>d</sup> + 1.85 C - A1 C - C1 - 8.84ª +23.2ª Ň +19.24 + 2.34 +19.5<sup>d</sup> - 7.31<sup>d</sup> + 3.63<sup>8</sup> +11.7<sup>d</sup> +13.3<sup>c</sup> T1 A-110-AT-E11 Type 2 Al 2219-T6 Type 2, Redial Inconel 718-45 Type 3 Inconel X-750 Type 1 Inconel X-750 Type 3 Al 2219-T6 Type 2, Trans. Inconel 718 Type 1 Incomel 718 Type 3 A131 301-CM Al 2219-T6 Type 3 AISI 303-Se Type 1 Naterial Beryllium Type 4

	Ratio*
	Strength
	Tensile
Table 3-27	Notched-to-Unnotched
	Change :
	Percent

H

H

EA - EA1 EC - EC1 + 2.35 - 4.35 . ī i + 4.59 + 1.28 . . . - 701 . Å Dc - Dci Test Condition (Control - Irradiated) ł  $D_B - D_{B1} D_C - D_{C1}$ - 4.84 + 0.83 - 5.0 + 1.12 , , ŧ ł ł. Da - Dat DA - DAI 1 DA - DA1 + 0.93 + 4.48 + 0.81 • 1 . ı 1 1 1 ī BI + 4.23 + 0.98 - 3.28 + 5.21 + 4.58 - 1.09 - 3.16 + 8.55 | + 5.98 | + 4.65 - 2.53 + 3.49 - 1.59 + 0.80 - 3.85 + 4.44 + 2.00 +21.05 + 3.28 +11.8 +12.4 г 124 5 +12.9 +10.3 -11-9 . י ט C - A1 10.01 +14.80 + 3.97 - 1.26 + 8.70 - 7.38 + 4.23 +205.0 +23.3 +17.2 T1 A-110-AT-E11 -14.2 Type 2 Inconel 718-WS Type 3 Al 2219-T6 Type 2, Radial Al 2219-Tó Type 2, Trans. Inconel X-750 Type 1 Inconel X-750 Type 3 Inconel 718 Type 3 Inconel 718 Type 1 AISI 301-CW Type 3 AISI 303-Se Type 1 Al 2219-T5 Type 3 Material Beryllium Type 4

100

"No statistical analysis was performed on these ratios.

3-2 -14

1

Percent Change: Percent Elongation

						Test Cond	Ition (Con	trol - Irn	disted)				
Nateria I	C - M	c - c1	B - 31	DA - DA1	DA - DAL	D <sub>B</sub> - D <sub>B1</sub>	Da - Dai	Dc - 5c1	De - Dei	10g - 0g	1 <sup>10</sup> 0 - 0 <sup>1</sup>	EA - BAL	Ec - Eci
Inconel 718 Type 3	S M	+ 3.17	+ 9.26	-7.48	<b>_60*0+</b>	+3.20	-10.40	+ 4.70	+15.5	-##·6	-40.80	•	- 7.82 <sup>8</sup>
Inconel 718 Type 1	-33.12	+ 1.60	<b>#</b> 65 <b>*</b> +	ł	I	8	1	+14.05	1	1	ı	1	- 4.86
Incomel 718-MS Type 3	- 7.29 <sup>a</sup>	NC	+43.7°	,	•	•	•	•	ı	ł	P	1	1
Inconel X-750 Type 1	-23.3 <sup>d</sup>	-15.3 <sup>°</sup>	-1.22	1	I	1	I	-16.6	ı	•	ı	ŧ	- 3.17
Incomel X-750 Type 3	-18.9 <sup>d</sup>	-11.5 <sup>d</sup>	-3.72 <sup>8</sup>	•		ı	١	+ 1.37	·	ı	ł	•	- 3.74
AISI 301-CW Type 3	<b>#96.0</b> -	- 1.96 <sup>a</sup>	- 9.37 <sup>c</sup>	-3.14 <sup>8</sup>	ı	1	I	1	·	•	0	- 6.99 <sup>c</sup>	•
AISI 303-Se Type 1	-20.4c	-10.2	-16.7	-6.78	•	1	,	1	4	1	9	- 6.03 <sup>e</sup>	8
Al 2219-T6 Type 3	-12.4 <sup>8</sup>	+11.0	- 3.43 <sup>8</sup>	-1.05	I	•	ı	ı	I	ł	ı	-13.08 <sup>b</sup>	ł
Al 2219-T6 Type 2, Trans.	-70.1 <sup>d</sup>	-12.2	- 3.02ª	8	ł	ı	ı	1	:	ı	1	ŀ	ø
Al 2219-T6 Type 2, Radial	-56.7 <sup>c</sup>	+ 6.32	+ 4.59	D	1	1	I	ı	ı	ı	ı		ŀ
Beryllium Type 4	٠	٠	+59.0	1	I	ı	ı	ı	•	ŧ	•	1	I
T1 A-110-AT-E11 Type 2	-74.9 <sup>d</sup>	-34.4c	-22.4	,	I	I	I	1	1	<b>I</b> .	I	1	1
Statistical Sign	1f1cance	Probab11	ity: •£	0 06.0	.944 04.	<del>95</del> 0.95	4c = 0.99	0 <b>-99</b> 4d					

\*See specimen data in Table 3-8

4

-

Table 3 29

h,

Percent Change: Reduction 1. Area

						Test Cond	1tion (Con	trol - Irr	adiated)				
Material	C - A1	c - c1	B - B1	DA - DA1	DA - DAI	Da - Dat	<sup>18</sup> d - <sup>8</sup> d	Dc - Dc1	Dc - Dc1	10a - Ca	1 <sup>0</sup> 0 - 0 <sup>0</sup>	EA - EA1	Ec - Ec1
Inconel 718 Type 3	+25.73 <sup>8</sup>	-16.96	- 3.284	- 9.75 <sup>a</sup>	-10.42 <sup>8</sup>	-11.488	-10.45 <sup>8</sup>	+38.67ª	+15.5 <sup>8</sup>	-26.3	-40.77	•	-17.3 <sup>a</sup>
Inconel 718 Type 1	+ 2.92	+ 9.17 <sup>8</sup>	+ 1.148	1	I	ı	ı	- 5.26 <sup>ª</sup>	1	ı	ı	ı	NC
Incomel 718-WS Type 3	-48.3 <sup>d</sup>	-45.1d	+20.1	ŀ	ı	I	ł	ı	I	1	,	1	ı
Inconel X-750 Type 1	+ 2.09 <sup>8</sup>	+ 5.67 <sup>ª</sup>	- 4.80	•	1	I	ł	-10.9ª	1	1	ı	I	+ 8.87
Inconel X-750 Type 3	- 5.403	- 6.0 <b>°</b>	+ 0.50	1	I	I	I	- 7.53 <sup>8</sup>	I	ı	ı	ł	- 1.17 <sup>a</sup>
AISI 301-CW Type 3	-11.08	-11.0	- 9.50 <sup>a</sup>	- 9.8°	I	I	ı	•	1	1	+45.0ª	•	•
AISI 303-Se Type 1	<b>-</b> 8.09	- 7.68 <sup>8</sup>	+10.3 <sup>ª</sup>	-27.3 <sup>a</sup>	ı	•	,	ð	ŀ	•	-11.° <sup>a</sup>	I	1
Al 2219-T6 Type 3	+58.8 <sup>b</sup>	+29.1	+88.54	+01.74	ı	Ũ	1	I	1	11	+13-40a	,	
Al 2219-Tó Type 2, Trans.	-36.6 <b>°</b>	- 4.90	- 3.42	ı	1	ł	,	1	I	I	1	ı	1
Al 2219-T6 Type 2, Radial	-27.6 <sup>8</sup>	- 8.55 <b>ª</b>	-13.48	1	ı	۱	ı	I	1	I		1	9
Beryllium Type 4	•	•	•	1	,	1	•	,	,	ł	,	6	,
T1 A-110-AT-E11 Type 2	+12.6	+20.2	+ 1.35	,	t	U	I	ı	I	I		ŀ	ŀ
Statistical Signation de	nificance	Probabil	lty: a4	06.0	.90 <b>6 6</b> 4 0.	.95 0.95	<b>4</b> c ± 0.99	0.9940					

this section and the statistical analysis of Section 3.1.2 assume that all specimens received the same incident radiation, when in reality they did not. The integrated neutron flux received by the specimens, as tabulated in Table 3-1, ranged from 4 x  $10^{17}$  to 10 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev) for all materials, with a worst-case condition for any material group being a factor of 2 between the lowest flux received by any specimen and the highest flux received by any specimen of the same material type. It is probable that some of the scatter evident in the material data is a result of the difference in incident radiation received by the specimens; however, it is not believed to have a significant effect on the interpretation of the results.

In the following discussion, the apparent changes in each of the tensile properties measured are discussed for each material irradiated. No effort was made to analyze the results on a basis of specimen type, that is, 1, 2, or 3. The purpose of the discussion is to indicate the general trends established by changes in the tensile properties of each material, regardless of specimen type. When a statement is made concerning some material, it will be the general trend experienced by all specimens as a group, regardless of type, unless specifically called out otherwise.

# 3.1.3.1 Ultimate Tensile Strength

Apparent changes in ultimate tensile strength, presented in tabular form in Table 3-24, were generally insignificant

(<5%). Tests performed in  $LN_2$  without warmup indicated that slight (5-10%) to significant (>10%) changes had occurred in this property for titanium, aluminum, and beryllium; however, appreciable to complete recovery was evident aiter a room-temperature anneal.

A.

For test condition Ai, slight to significant increases were noted for titanium (~8.0%) and for both transverse (12%) and radial (9%) aluminum specimens. A significant decrease ( $\approx 70\%$ ) was noted for beryllium. Tests performed on specimens after a room-temperature anneal indicated complete recovery in this property for all specimens except titanium, which still exhibited a slight increase of approximately 7%. Tests performed on specimens after an elevated-temperature anneal ( $> 80^{\circ}F$ ) indicated that only insignificant changes in UTS had occurred for those specimens tested.

# 3.1.3.2 Tensile Yield Strength

Apparent changes in tensile yield strength, presented in tabular form in Table 3-25, were generally significant (> 10%). Materials tested at  $LN_2$  temperature without warmup exhibited slight (5-10%) to significant changes in this property. Some recovery was apparent in the materials after warmup to room temperature, and only insignificant changes (< 5%) were noted for materials annealed at elevated temperatures.

For test condition Ai, increases of from 25% to 50% were evident for Inconel X-750, AISI 303-Se, and Al 2219 specimens. Except for beryllium, where a significant decrease of  $\approx 70\%$ 

was noted, the remaining materials experienced increases of from 6% to 15% in this property. Tests performed after the specimens were allowed to warm up to room temperature (test conditions Ci and Bi) indicated that appreciable recovery had occurred; however, slight to significant increases in the property were still evident for Inconel 718, Inconel X-750, AISI 303-Se, and titanium. Specimens subjected to elevated annealing temperatures ( $>80^{\circ}F$ ) exhibited only insignificant changes in the property.

# 3.1.3.3 Notched Tensile Strength

STATION PARTIES

Apparent changes in notched tensile strength, as presented in Table 3-26, indicate that slight (5-10%) to significant (>10%) changes occurred in this property for specimens tested at LN<sub>2</sub> temperature without warmup. Appreciable recovery was apparent in all materials after a room-temperature anneal, and only insignificant changes (<5%) were apparent after elevatedtemperature  $(>80^{\circ})$  annealing.

Most of the materials subjected to test condition Ai experienced slight to significant increases; however, AISI 301-Cw and Al 2219-T6-transverse showed increases of less than 4%, and beryllium and titanium experienced decreases of 8% and 7%, respectively. Appreciable recovery was evident in specimens subjected to a roomtemperature anneal; however, significant increases ( $\approx 10\%$ ) were still apparent in this property for Inconel X-750, along with a slight ( $\approx 8\%$ ) increase in the property for AISI 303-Se. Specimens tested after annealing treatments at elevated temperatures

(>80°F) experienced only insignificant changes in this property.

3.1.3.4 Notched-to-Unnotched Tensile Strength Ratio

Most materials tested experienced slight (5-10%) to significant (>10%) changes in this property, as evident in Table 3-27. No statistical analysis was performed on these data; therefore, significance probability is not included in the data. A recovery trend was established after specimen warmup to room temperature, and only significant (<5%) to slight changes in this property were experienced by the materials after annealing treatments at elevated temperatures  $(>80^{\circ}F)$ .

For test condition Ai, significant increases were noted for Inconel X-750 and AISI 303-Se. All other materials exhibited only slight changes except beryllium and titanium, which showed an increase of 205% and a decrease of 14.2%, respectively. The materials experienced appreciable recovery in this property after . room-temperature anneal; however, Inconel X-750 specimens still exhibited increases of approximately 12%. Only insignificant to slight changes were apparent in this property for materials subjected to an elevated-temperature (>80°F) anneal.

3.1.3.5 Percent Elongation and Reduction in Area

As discussed previously, dimensional measurements were taken with a special test jig and micrometers. The two halves of each broken specimen were fitted together in the jig and elongation measurements made. Other measurements were made with vernier and dial micrometers. Since the specimens were radioactive (some as high as 20 r/hr) plexiglass body shielding was used. In addition, several operators were used to minimize the exposure to any one

101

Þ

operator. Measurements were made only once, and questionable data were not checked to the extent desired because of the personnel exposure required to separate particular specimens from the group.

<u>Percent Elongation</u>. Measured elongation values were checked against Instron chart elongation indication and the trends established by one were in general agreement with the other. Apparent changes in measured elongation, presented in Table 3-28, were generally significant (>10%). All materials tested at  $LN_2$  temperature without warmup experienced slight (5-10%) to significant decreases in ductility with the exception of beryllium, where no change was discernable. Appreciable recovery was evident after a room-temperature anneal.

For test condition Ai, all materials with the exception of AISI 301-CW and beryllium explained significant decreases in ductility of from 20% to 70%. The percent elongation of the beryllium specimens at  $LN_2$  temperature was nil for both control and irradiated specimens. The AISI 301-CW specimens exhibited only insignificant decreases in the property. Appreciable recovery was evident after a room-temperature anneal; however, the titanium specimens still exhibited a significant decrease of 22.4% in this property. Although statistically significant, the 43.7% increase in percent elongation for Inconel 718-WS specimens is questionable because the percent elongation itself was small (<1.0%) and any error in the dimensional measurements appears quite large in the calculations for percent change from control to irradiated values.

<u>Percent Reduction in Area</u>. The percent changes in percent reduction in area are tabulated in Table 3-29. Slight errors made in the measurement of specimen diameters, widths, or thicknesses can result in large errors in the final calculations for percent change in the percent reduction in area of specimens. Because of the difficulties encountered in making dimensional measurements on irradiated specimens, the data are questionable and will not be discussed further.

3.1.4 Evaluation of Materials Tested

To supplement the general statements previously made, a summary of the results for each material is given below.

Inconel 718, Type 3

#### Test Conditions

Ai, Bi, Ci, D<sub>Ai</sub>, D<sub>Ai</sub>', D<sub>Bi</sub>, D<sub>Bi</sub>', D<sub>Ci</sub>, D<sub>Ci</sub>', D<sub>Di</sub>, D<sub>Di</sub>', E<sub>Ci</sub> Ultimate Tensile Strength

Insignificant changes (< 5%).

Tensile Yield Strength

Insignificant changes for all test conditions except Ai, where an increase of 9.3% was evident.

Notched Tensile Strength

Insignificant changes for all test conditions except Ai, where an increase of 7.1% was noted.

Notched-to-Unnotched Tensile Strength Ratio

Insignificant changes for all test conditions except Ai, where an increase of 6.7% was noted.

Percent Elongation

Insignificant changes.

# Inconel 718, Type 1

of the second in

WWW. Brownelstein I.

Test Conditions

A1, B1, C1,  $D_{C1}$ ,  $E_{C1}$ 

Ultimate Tensile Strength

Insignificant changes (< 5%).

Tensile Yield Strength

Increase of 13.8% for test condition Ai; increases of 7.7% and 5.0%, respectively, for test conditions Ci and Bi; and insignificant changes for test conditions  $D_{Ci}$  and  $E_{Ci}$ , indicating recovery.

Notched Tensile Strength

Increases of 9.4% and 8.2%, respectively, for test conditions Ai and Ci; insignificant changes for test conditions Bi,  $D_{C1}$ , and  $E_{C1}$ , indicating recovery.

Notched-to-Unnotched Tensile Strength Ratio

Increases of 8.6% and 6.0%, respectively, for test conditions Ai and Ci; insignificant changes for test conditions Bi,  $D_{C1}$ , and  $E_{C1}$ , indicating recovery.

Percent Elongation

Insignificant changes.

Inconel 718-WS, Type 3

Test Conditions

Ai, Bi, Ci

Ultimate Tensile Strength

Insignificant changes (< 5%).

Tensile Yield Strength

Increases of 7% and 5.2% for test conditions Ai and Ci, respectively.

Notched Tensile Strength

Insignificant increases.

Notched-to-Unnotched Tensile Strength Ratio

Insignificant changes.

Percent Elongation

Insignificant changes.

Inconel X-750, Type 1

Test Conditions

Al, Bi, Ci,  $D_{C1}$ ,  $E_{C1}$ 

Ultimate Tensile Strength

Insignificant changes (< 5%).

Tensile Yield Strength

Increase of 39.1% for test condition Ai. Considerable recovery was evident for test conditions Ci and Bi; however, increases of 26.6% and 24.3%, respectively, were still evident. Insignificant changes for test conditions  $D_{Ci}$  and  $E_{Ci}$ .

Notched Tensile Strength

Increase of 22.5% for test condition Ai. Considerable recovery for test conditions Ci and Bi; however, increases of 14.7% and 11.1%, respectively, were still evident. Insignificant changes for test conditions  $D_{Ci}$  and  $E_{Ci}$ .

# Notched-to-Unnotched Tensile Strength Ratio

Increase of 23.3% for test condition Ai. Considerable recovery for test conditions Ci and Bi; however, increases of 12.9% and 12.4%, respectively, were still evident. Insignificant changes for test conditions  $D_{Ci}$  and  $E_{Ci}$ .

#### Percent Elongation

Decrease of 23.3% for test condition A1. Appreciable recovery for test condition C1, although a decrease of 15.3% was still evident. Complete recovery for test condition B1. Insignificant changes for test conditions  $D_{C1}$  and  $E_{C1}$ .

# Inconel X-750, Type 3

-

Test Conditions

A1, B1, C1,  $D_{C1}$ ,  $E_{C1}$ 

Ultimate Tensile Strength

Insignificant changes (< 5%).

#### Tensile Yield Strength

Increase of 35.9% for test condition A1. Some recovery evident for test conditions C1 and B1; however, increases of 22.5% and 20.1%, respectively, were still evident. Insignificant changes for test conditions  $D_{C1}$  and  $E_{C1}$ .

#### Notched Tensile Strength

Increase of 19.2% for test condition Ai. Some recovery evident for test conditions Ci and Bi; however, increases of 12.3% and 10.2%, respectively, were still evident. Insignificant changes for test conditions  $D_{C1}$  and  $E_{C1}$ .

#### Notched-to-Unnotched Tensile Strength Ratio

Increase of 17.2% for test condition Ai. Appreciable recovery evident for test conditions Ci and Bi, although increases of 10.3% and 11.8%, respectively, were still evident. Insignificant changes for test conditions  $D_{Ci}$  and  $E_{Ci}$ .

# Percent Elongation

Decrease of 18.9% evident for test condition Ai. Considerable recovery for test condition Ci, where a decrease of 11.5% was noted. Complete recovery evident for test condition Bi. Insignificant changes for test condition  $D_{C1}$  and  $E_{C1}$ .

# AISI 301-CW, Type 3

Test Conditions

A1, B1, C1,  $D_{A1}$ ,  $E_{A1}$ 

Ultimate Tensile Strength

Insignificant changes (< 5%).

#### Tensile Yield Strength

Increases of 6.6% and 5.1% for test conditions Ai and Ci, respectively. Insignificant increases for all other test conditions. Notched Tensile Strength

Insignificant increases.

Notched-to-Unnotched Tensile Strength Ratio

Insignificant increases.

Percent Elongation

Insignificant decreases for all test conditions except Bi and  $E_{Ai}$ , where decreases of 9.4% and 7.0%, respectively, were noted.

AISI 303-Se, Type 1

Test Conditions

Ai, Bi, Ci,  $D_{A1}$ ,  $E_{A1}$ 

Ultimate Tensile Strength

Insignificant changes (< 5%).

Tensile Yield Strength

Increases of 34.7%, 22.2%, and 23.8%, respectively, for test conditions Ai, Ci, and Bi. Increase of 6.9% and insignificant increase of 2.6% for test conditions  $D_{A1}$  and  $E_{A1}$ , respectively, indicating recovery.

#### Notched Tensile Strength

Increase of 19.5% for test condition Ai; increases of 9.2% and 8.1% for test conditions Ci and Bi, respectively. Insignificant increases for test conditions  $D_{Ai}$  and  $E_{Ai}$ , indicating recovery.

#### Notched-to-Unnotched Tensile Strength Ratio

Increase of 14.8% for test condition Ai; increase of 5.2% for test condition Ci. Insignificant increases of 4.6%, 4.5%, and 4.6% for test conditions Bi,  $D_{A1}$ , and  $E_{A1}$ , respectively, indicating considerable recovery.

#### Percent Elongation

Decrease of 20.4% for test condition Ai. Considerable recovery evident after room-temperature anneal; only insignificant changes noted for test conditions Ci, Bi,  $D_{A1}$ , and  $E_{A1}$ .

# Aluminum 2219-T6, Type 3

日本語のたき いまり、長々からや い 、

Test Conditions

A1, B1, C1,  $D_{A1}$ ,  $E_{A1}$ 

Ultimate Tensile Strength

Insignificant changes (< 5%).

Tensile Yield Strength

Increase of 28.3% for test condition Ai. Increase of 5.3% for test condition Ci, indicating appreciable recovery. Insignificant changes for test conditions Bi,  $D_{A1}$ , and  $E_{A1}$ .

# Notched Tensile Strength

Increase of 11.7% for test condition A1. Appreciable recovery evident for test conditions B1, C1,  $D_{A1}$ , and  $E_{A1}$ , with only a slight decrease of 5.3% noted in test condition B1; all other changes were insignificant.

Notched-to-Unnotched Tensile Strength Ratio

Increase of 8.7% for test condition Ai. Insignificant changes for all other test conditions.

Percent Elongation

Insignificant changes.

Aluminum 2219-T6-Transverse, Type 2

Test Conditions

A1, B1, C1

Ultimate Tensile Strength

Increase of 11.6% for test condition Ai. Insignificant changes (<5%) for test conditions Bi and Ci, indicating recovery.

#### Tensile Yield Strength

Increase of 47.4% for test condition Ai. Recovery evident for test conditions Ci and Bi, where changes of less than 2% were noted.

Notched Tensile Strength

Insignificant changes.

Notched-to-Unnotched Tensile Strength Ratio

Decrease of 7.4% for test condition Ai; insignificant changes for test conditions C1 and B1.

# Percent Elongation

Decrease of 70.1% noted for test condition Ai. Recovery evident for test conditionsCi and Bi, where only insignificant decreases were noted.

-

# Aluminum 2219-T6-Radial, Type 2

Test Conditions

A1, B1, C1

Ultimate Tensile Strength

Increase of 9.4% for test condition Ai. Insignificant changes (< 5%) for test conditions Ci and Bi.

# Tensile Yield Strength

Increase of 51.5% for test condition A1. Recovery is evident for test conditions C1 and B1, where only slight increases of 3.5% and 1.1%, respectively, were noted.

#### Notched Tensile Strength

Increase of 13.3% for test condition Ai. Recovery is evident for test conditions Ci and Bi, where insignificant changes of less than 1% were noted.

#### Notched-to-Unnotched Tensile Strength Ratio

Insignificant changes.

#### Percent Elongation

Decrease of 56.7% for test condition A1. Recovery is evident for test condition C1 and B1, where only insignificant changes were noted.

Beryllium, Type 4

Test Conditions

Ai, Bi, Ci

#### Ultimate Tensile Strength

Decrease of 70.2% for test condition A1. Appreciable recovery for test conditions C1 and B1, where insignificant changes of less than 4% were noted. ¥.

۸.

#### Tensile Yield Strength

Decrease of 70.2% for test condition A1. Appreciable recovery for test conditions C1 and B1, which indicated insignificant increases of less than 4%.

# Notched Tensile Strength

Large changes were noted in these data for test conditions Ai and Ci; however, the statistical analysis of Section 3.1.2 established the significance probability of these changes to be less than 0.90.

#### Notched-to-Unnotched Tensile Strength Ratio

Large changes evident for test conditions Ai and Ci; however, these would probably be statistically insignificant because of the significance probability assigned to changes in notched tensile strength.

#### Percent Elongation

The percent elongation of these specimens at  $LN_2$  temperature was nil for both control and irradiated specimens. An increase of 59% was noted for test condition Bi; however, its significance probability was less than 0.90.

## Titanium A-110-AT-Eli, Type 2

Test Conditions

A1, B1, C1

#### Ultimate Tensile Strength

Increases of 7.8% and 6.5% for test conditions Ai and Bi, respectively. Insignificant increase of 4.6% for test condition Ci.

#### Tensile Yield Strength

Increases of 9.8%, 6.3%, and 7.89% for test conditions Ai, Ci, and Bi, respectively.

#### Notched Tensile Strength

Decreases of 7.3% and 6.7% for test conditions Ai and Ci, respectively. Insignificant increase (< 5%) for test condition Bi.

# Notched-to-Unnotched Tensile Strength Ratio

Decrease of 14.2% and 11.2% for test conditions Ai and Ci, respectively. Insignificant decrease (< 5%) for test condition Bi.

# Percent Elongation

Decrease of 75% evident for test condition A1. Some recovery evident for test conditions Ci and B1, where decreases of 34.4% and 22.4%, respectively, were noted.

# 3.1.5 High-Temperature Effects on Inconel Steel Specimens

Inconel X-750 and Inconel 718 tensile specimens, both control and irradiated, exhibited marked servations in their load-deflection curves (Figs. 3-8 and 3-9) when pulled in tension to break at temperatures above  $540^{\circ}$ F. All equipment was completely checked out and it was decided that these servations were a specimen characteristic and not due to the test equipment. As a final check several specimens were returned to WANL for testing in their laboratory. These tests showed conclusively that the servations were definitely a specimen characteristic for both Inconel X-750 and Inconel 718 specimens at temperatures above  $540^{\circ}$ F.

# 3.1.6 Conclusions

As a result of the radiation environment of this test, all materials tested at  $LN_2$  temperatures without warmup experienced statistically significant changes in their tensile properties. Generally speaking, strength increased and ductility decreased for all materials except beryllium, which exhibited a highly significant decrease in strength. Subsequent recovery was apparent for all materials after annealing treatments. In general, the recovery was complete; however,









statistically significant changes were still evident for some materials. From the results of this test alone, it would appear that these materials could be ranked, in order of their decreasing resistance to the effects of radiation, as follows; AISI 301-CW, Inconel 718, AISI 303-Se, Inconel X-750, Al 2219-T6, titanium, and beryllium, with AISI 301-CW being the most resistant and beryllium the least resistant.

#### 3.2 Resistivity Tests

# 3.2.1 Data Presentation

The resistivity specimens received an average integrated neutron flux of 4.5 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev). Detailed dosimetry data are presented in Appendix B.

Data taken on the resistivity specimens during irradiation are presented in Table 3-30. Only resistivity specimen No. 1 was monitored during the irradiation. The bridge output voltage became erratic approximately 6 hr after termination of the first irradiation period and remained unstable until the experiment was removed from the area. The data recorded after the readings became erratic are not included in the table. A plot of representative data taken from Table 3-30 is presented in Figure 3-10. The postirradiation test data and results of measurements taken on the other three resistivity specimens are presented in Tables 3-31 and 3-32.

# 3.2.2 Discussion and Analysis of Results

The bridge output voltage increased by approximately 3150  $\mu v$  as the reactor was brought to a power level of 3 Mw and traversed

Table 3-30

# History of Resistivity Specimen During Irradiation

Date (March 1965)	12	12	12	12	12	12	12	12
Time	1400	1430	1500	1600	1720	1805	1838	1847
Power Level (Mw)	0	0	0	0	0	0	0	0
Irradiation Time	0	0	0	0	0	0	0	0
Resistivity Input Current	600001.0	0.100061	0.099999	0.099999	766660.0	0.099989	0.099952	0.0999980
Voltage Across 2.2525 g (mv)	225.271	225.388	225.248	225.249	225.245	225.226	225.210	225.205
Bridge Voltage (E.) (uv)	-1.6	+3.1	5.5	0.701	106.0	70.5	57.0 1	56.0
Cable Current (amp)	0.100899	0.100682	0.100826	0.100745	0.100779	0.100781	0.1008151	0.100806
Voltage Across 2.2525 2 (mv)	227.275	227.238	211.722	226.930	227.006	227.010	227.0861	227.067
Cable Voltage (v)	0.136514	0.136694	0.136710	0.136570	0.136560	0.136100	0.134620	0.133620
Cable Resistance (ohms)	11.352976	1.354988	1.355900	1.354600	1.355044	1.350452	1.3353171	1.325516

Date (March 1965)	12	12	12	12	12	12	12	12
Time	1900	1916	1940	2010	2100	2200	2300	2347
Power Level (Mw)	0	-	8	3	3	3	3	Retracted
Irradiation Time	0	50.	1.25	2.75	5.25	8.25	11.25	13.4
Resistivity Input Current	0.099992	166660.0	0.099889	0.100003	0.100015	7999997	1 0.0999991	0.099999
Voltage Across 2.2525 g (mv)	225.232	225.238	225.00	225.258	225.285	225.244	225.237	225.248
Bridge Voltage (Eo) (µv)	40.05	1310.0	3150.0	3212.0	3242.0	3249.0	3315.0	327.0
Cable Current (amp)	267001.0	0.100792	0.100776	0.100810	0.100838	0.100802	0.100695	0.100807
Voltage Across 2.2525 g (mv)	227.034	227.034	227.00	227.075	227.139	227.058	226.817	227.070
Cable Voltage (v)	0.133960	0.134020	0.133940	01134110	0.134500	0.134660	0.134620	0.134700
Cable Resistance (ohms)	1.329073	1.329669	1.329086	1.330324	1.333822	1.335886	1.3369081	1.336216

Date (March 1965)	12	13	13	13	13	1 13	1 13 1	13
Time	2354	2000	0019	0100	0200	0300	0440	0090
Power Level (Mw)	Retracted	3	3	3	3	0	0	3
Irradiation Time	13.4	13.65	14.25	16.3	19.3	21.1	21.1	21.55
Resistivity Input Current	666660.0	0.0999996	786660.0	0.100005	0.0999966	E00001.0	1876990.0	0.100007
Voltage Across 2.2525 g (mv)	225.249	225.242	225.221	225.262	225.242	225.259	225.202	225.267
Er'dge Voltage (En) (µv)	247.0	3240.0	3231.0	3335.9	3274.5	250.5	198.2	3162.5
Cable Current (amp)	0.100763	0.100596	0.100825	0.100823	0.100788	10.100867	0.100828	0.10 766
Voltage Across 2.2525 g (mv)	226.969	226.593	227.109	227.105	227.025	227.203	711.725	226.976
Cable Voltage (v)	0.134660	0.134400	0.134150	0.134410	0.134225	0.133600	0.1334651	0.133615
Cable Resistance (ohms)	1.336403	1.336037	1.330523	1.333128	1.331755	1.324516	1.3236891	1.325992

Table 3-30 (Cont'd)

A March 14051	1	CT 1	1 61		and the second s		XXXX	VY21
	0400	0800	0060	1015	1100	12	1400	200
an toval (Mu)		3	3	3	9	-	2	12.0
	27 55	27.55	30.55	34.3	36.55	22.65	66.64	40.22
AUDITOLI 11 MAR	A KODORH	100001 A	0.100000	0.100007	0.100000	0.100006	0.1000001.0	0.100001
Marial ty Angue Current	2022200	000 000	120 200	225.266	225.252	225.265	225.250	225.253
Itage Across 2.252 2 (mv)	C22. C22	- 373 K 1	0.2462	3260.5	3315.0	2339.0	3355.6	3398.0
dge Voltage (Eq. (UV)	2420.2	X XXBAN	A LANTER	0 100761	0,100820	0.100868	118001.0	0.100850
ole Current (amp)	6C0101.0		NAK AK	336 366	000 100	400 400	1840 766	227.165
ltage Across 2.2525 g (mv)	227.100	521.100	166.022	A 150 YOU	IXXII X	A 132336	N 13460A	0 124705
ole Voltage (v)	0.133315	0.133770	0.133990	C22557-0	TECHCINO I	1 1.12752	1042356.V	Azazzerer
ble Realstance (ohms)	1.321795	1.326293	1.329402	1.329029	1.230033	C2CTCC-1	12100001	~~~~~~

- Mawah 10661		EL	13	13	13	CT	51	1.1
a (nation +302)	1608	1700	1800	1900	2100	2300	0100	0300
ian faval (m.)	2	0	3	3	3	3	3	5
	LK OK	54.55	57.55	60.55	66.55	72.55	78.55	84.55
adlation lime	- HAXXXX X -	A AXXXII	A 100008	0.100008	0.099995	2666660.0	6666660	0.100018
Istivity input current	TOODOT O	10000110	020 300	070 200	026 540	225, 240	225.2351	225.292
tage Across 2.2525 2 (mv)	602.022	642.600	N 2000	N N N N N N N N N N N N N N N N N N N	None Serie	5 725	2636.0	2645 2
dee Voltage (E.) (uv)	1 3403.7	3414.3	5421.2	3446.3	3.00.00	C.10+C	1000000	A NOTES
Ta fumant family	0 100956	0.100851	0.101096	0.100870	0.100901	0.100874	10.100191	0.100002
And a sold a start and at	307 105	041 766	027.720	227.210	227.280	227.220	71072	227.193
Lage Across c.c2c2 # (mv)	1 X 131766	HOHILE O	0.134964	0.134860	0.134742	0.134680	0.1349901	0.135102
To Set at and A Ahmel	HRHIDE	1937551	1.335008	1.336968	1.335388	1.335130	1.339226	1.339473

1240 140 Wareh 10661	71	71	14	14	14	14	14	14
Date Indian 12021	XEXX	VVVV	0000	0011	1300	1500	1 10041	1900
Time	2000	2010	2220					c
Power [eve] (Mw)	m	2	r	2	-	-		- AN AN
Fundlation find	30 55	96.55	102.55	108.55	114.55	120.55	120.021	136.35
TLLEGIBETON THE	XXXXXX X	X XONON	N NOODOL	000000	200001-0	0.0999900	0.0999986	9,09995
Resistivity input current	0.100010	0.022220		X X X X X X X	LAX JXX	XXX XXX	1005 300 1-	V10 300
Uniters Annes 2 2626 a fmul	12.200	225.228	225.238	225.249	662.622	622.622	623.660	642.632
1		A SEAS	2 (426	O LINE	3780 5	3005.5	1 3,878.2	3861.3
Bridge Voltage (En) (pv)	1.1202	0.0200	21110	ALLOXA A	XXXXXXXX	ANDXXXXXX	T CANARA	CTHANK A
Cable Curnent (am)	0.101053	1 0.100764	06/001.0	0.100041	0.100020	0.10000	100001.0	HIX NXX
	002 400	010 000	150.725	227.146	227.098	227.065	10/01/22	1cn . 122
VOLTAGE ACTOSS C.COCD # 14V1	201 100 1 10	X 1311ELX	N JSEARO	A 136106	0 137966	0.137640	1378021	0.136570
Cable Voltage (v)	0.134001	0.134002	TOOLCT O	North North	128138	N SKENNE	ANDAR 1	254660
Anta Dastatanna (Ahma)	11 332775	1.336409	1. 140222	1.3400/#	1.301390	DOLCOC.T		60.0C.

-
-
4
C
<b></b>
ŏ
2
-
-
0
എ
m
e
A.
A
2
- <b>19</b> - 19

Date (March 1905)	14	14	15	15	15	1 15	1 15 1	15
Time	2100	2300	0100	0300	0200	0100	0060	1100
Power Level (Mw)	3	3	3	F	5	0	5	e
Irradiation Time	138.55	144.55	150.55	156.55	162.55	168.55	174.55	180.55
Resistivity Input Current	0.099982	0.100004	100001.0	0.10001.0	0.100010	130000.0	0.000008	0.100003
[Voltage Across 2.2525 2 (mv)	225.210	225.260	225,254	225.273	225.273	225.222	226.2471	225.272
Bridge Voltage (En) (pv)	3799.4	3773.2	3673.0	3628.6	3054.5	3621.0	3007.5	4767.1
Cable Current (amp)	0.100867	0.100368	150001.0	0.100599	0.100523	0.100835	1 100841	0.100001
Voltage Across 2.2525 g (mv)	227.205	227.206	842.755	227.275	227.105	227.132	227.146	227.287
Cable Voltage (v)	0.136241	0.135757	0.135350	0.135140	0.135060	0.134980	0.135254	0.116651
Cable Resistance (ohms)	1.350699	1.345887	1.341015	1.339359	1.339575	1.338622	1.341260	1.354267

Date (March 1905)	15	1 15	15	15	15	1 15	1 16	10
Time	1300	1500	1700	1900	2100	2300	0100	0300
Power Level (Mw)	3	3	3	1		1	5	1
Irradiation Time	156.55	192.55	198.55	204.55	210.55	216.55	222.55	228.55
Resistivity Input Current	966660.0	799997	0.100006	0.100017	100000.0	0.000007	0.100002	0.000000
Voltag/ Across 2.2525 g (mv)	225.243	225.245	225.265	225.290	225.210	225.245	225.2551	225.228
Bridge, Voltage (Eo) (pv)	3716.0	3678.6	3664.2	1606.0	\$615.6	1 36.12.0	1 3751.6	9707.0
Cable urrent (amp)	0.100964	0.100536	0.100925	0.100419	0.101185	0.100742	0.100568	0.100720
Voltage Across 2.2525 2 (mv)	227.422	227.134	227.334	226.195	227.921	227.036	227.206	226.872
Cable Voltage (v)	0.136455	0.136321	0.136936	0.136700	185751.0	0.137063	0.1372591	0.130138
Cable Resistance (ohms)	1.351521	1.351908	1.356809	1.361296	1.357721	1.359859	1.360775	1.351648

Date (March 1965)	16	16	16	16	16	1 16	1 10 1	91
Time	0200	0200	0060	1200	1400	1600	1800	2000
Power Level (Mw)	3	5	2	1		2	5	5
Irradiation Time	234.55	240.55	246.55	255.55	261.55	267.55	275.45+	270.55
Resistivity Input Current	1666660.0	0.099989	0.099999	0.099982	0.100000	0.099986	0.00000	0.100013
Voltage Across 2.2525 g (mv)	225.231	225.226	225, 248	225.211	225.251	225.220	225,2461	225, 280
Bridge Voltage (En) (uv)	3702.1	3844.4	3833.6	3802.4	0.8475	2.5404	4103.8	4121614
Cable Current (amp)	158001.0	0.100784	0.101469	0.100783	0.101176	0.100563	0.101164	0.01045
Voltage Actoss 2.2525 g (mv)	227.123	227.016	228.561	227.015	227.899	227.195	227.873	227.606
Cable Voltage (v)	0.136256	0.136338	0.136320	0.135165	0.135650	0.135941	0.136252	0.137061
Cable Pusistance (ohms)	1.351330	1.352774	1.343464	Rullus L	0220721	1. 34777B	1.346860	1 256425

Table 3-30 (Cont'd)

Unite (March 1905)	10	10	1 11	17	17	17		17
Time	2200	2356	00200	0500	0400	00500	00/00	0060
Power Level (Nw)	-	0	0	0	C	E	5	2
Irradiation Time	285.55	2. 22	2.162	291.2	243.45	296.45	305.45	306.45
Resistivity Input current	0.100000	0.099964	0.099999	0.100011	0.099979	0.100000	0.10000	c. c999579
Voltage Across 2.2525 g (mv)	225.250	225.170	225.226	225.277	225.204	225.252	225.253	225.203
Bridge Voltage (En) (uv)	3942.2	1770.0	574.2	561.5	4558.2	3750.0	1.606	3926.0
Cable Current (amp)	0.098095	0.100683	0.100722	0.100783	0.100839	0.100839	61300E43	0.100778
Voltage Across 2.2525 g (NV)	229.061	226.790	226.877	227.015	227.142	227.142	227.150	227.004
Cable Voltage (V)	B8E7EL.0	0.137212	0.136377	0.136185	0.134363	0.135335	0.135640	0.136000
Cable Resistance (ohms)	1.400560	1.362811	1.353994	1.351269	1.332450	1.342089	1.345061	1.349500

(March 1965)	17		17 1	1 71	17	17		18
	0011	1300	1500	1 00/1	1900	2100	2300	0010
Level (Mar)	2	3	3	1	3		5	m
ation Time	314.45	320.45	326.45	332.45	336.45	344.45	350.45	356.45
Ivity Input Current	0.10002	10.099994	0.099993	0.099995	10000 0	0.100000	<b>566660°0</b>	0.100005
The Across 7.2525 & (mv)	225.256	225.238	225.236	225.240	225.290	225.250	225.240	225.262
Voltage (Eg) (µV)	3951.8	3926.1	3926.2	4030.5	4085.3	4163.6	2.7514	1. 201 M
Current (amp)	0.100815	0.100829	0.100815	0.100508	0.100619	12/001.0	6/001.0	0.100769
e Across 2.2525 2 (mv)	227.086	227.118	227.088	226.396	227.097	226.889	140.725	58°.632
Voltage (v)	0.136388	0.135825	0.136196	0.135267	0.135452	0.135247	0.1351301	0.134757
Resistance (ohms)	1.352854	1.347082	350949	1.345833	E195#E.1	1.342708	1.340641	1.337563

Date (March 1965)	18	81	81	18	18	18	181	IE
Time	0300	0020	0060	0011	1300	1500	1 1700	1900
Power Level (Mw)	3	3	£	3	5	m	m	m
Irradiation Time	362.45	373.8	379.8	385.8	391.8	397.8	8.504	409.8
Resistivity Input Current	0.100007	0.100005	0.100000	0.100000	0.100000	5000	66660.0	1000001.0
Voltage Across 2.2525 9 (mv)	225.266	225.263	225.250	225.250	225.250	225.240	222.222	225.256
Bridge Voltage (Eo) (µv)	4107.6	4222.2	4256.8	4365.6	4313.3	7.9744	4509.5	4504.5
Cable Current (amp)	0.100729	0.100825	0.100852	0.100573	0.100799	0.100764	0.10078	0.100915
Voltage Across 2.2525 g (mv)	226.893	527.109	171.725	226.541	227.050	226.972	227.019	227.313
Cable Voltage (v)	0.134420	0.133912	0.132568	0.134200	0.134004	0.134948	0.135001	0.132894
Cable Resistance (ohms)	174455.1	1.328162	1.314480	1.324354	L1#62E.1	8#262E.I	1.33929	1.336705

Table 3-30 (Cont'd)

Date (March 1965)	18	18	19	19	19	1 19	19	19
Time	2100	2300	0010	0200	0300	00100	0600	0800
Power Level (Mw)	3	3	3	3	3	3	3	3
Irradiation Time	415.8	421.8	427.8	433.8	436.8	439.8	445.8	451.8
Resistivity Input Current	0.100004	766660.0	0.100001	0.100003	0.099996	866660.0	0.10001.0	0.100000
Voltage Across 2.2525 g (mv)	225.261	225.244	225.254	225.259	225.241	745.247	225.273	225.250
Bridge Voltage (Eo) (µv)	4486.5	4522.2	1160.0	1488.2	4683.6	4734.3	4689.0	4814.5
Cable Current (amp)	0.100765	0.100751	0.100805	0.100782	0.100787	0.100735	0.100768	0.100668
Voltage Across 2,2525 2 (mv)	226.975	226.942	227.065	227.012	227.024	226.907	220.981	226.756
Cable Voltage (v)	0.134350	0.134687	0.132980	0.134260	0.134330	0.134225	365451.0	0.134302
Cable Resistance (ohms)	1.333300	1.336830	1.319180	1.332182	1.332810	1.332456	1.333077	1.334108

Date (March 1905)	19	19	19	19	19	1 19	19	19
Time	1000	1200	1400	1600	1800	2000	2200	2400
Power Level (Mw)	3	3	3	3	3	3	3	3
Irradiation Time	457.8	463.8	469.8	475.8	481.8	487.8	493.8 1	8.664
Resistivity Input Current	866660.0	0.100004	0.100003	0.100007	0.099993	0.100000	0.099988	0.10000
Voltage Across 2.2525 g (mv)	225.246	225.261	225.258	225.268	225.235	225.250	225.225	225.25
Bridge Voltage (Eo) (µv)	4753.2	4775.5	4768.5	4803.2	4970.5	4871.6	4943.6	4972.2
Cable Current (amp)	0.101021	0.100868	0.101405	0.100775	0.101365	0.100772	0.100895	0.10074
Voltage Across 2.2525 g (mv)	227.551	702.725	228.416	226.997	228.326	226.991	227.266	226.91
Cable Voltage (v)	0.133940	0.133810	0.134140	0.134524	0.134395	0.133230	0.133566	0.13346
Cable Resistance (ohms)	1.325862	1.326585	1.322814	1.334894	1.325852	1.322093	1.323811	1.32480

10451 /145 Hokel	Ve L	No.	AA A	No. 1	20	VS I	1 28 1	2V
Date March 1302/	20	S	S	S	2N N	SV I	22	23
T1me	0204	0410	0090	0800	1000	12:00	1400	1600
Power Level (Mw)	3	3	3	-	3	3	3	8
Irradiation Time	506.0	512.3	517.8	523.8	529.3	535.3	541.3	547.3
Resistivity Input Current								
Voltage Across 2.2525 g (mv)	225.283	225.227	225.266	225.240	225.26	225.27	225.26	225.222
Bridge Voltage (En) (µv)	4978.9	1.9272	5006.7	1.8402	5030.0	4963.2	5036.3	5146.9
Cable Current (amp)								
Voltage Across 2.2525 g (mv)	227.039	226.973	226.954	229.542	227.324	226.562	226.92	227.243
Cable Voltage (v)	0.133484	107551.0	0.13368	0.133575	0.133015	0.132064	0.1332071	0.13380
Table Destatence (chme)	and the second se							

le 3-30 (Cont'd	$\sim$
le 3-30 (Cont'	Ð
le 3-30 (Cont	-
le 3-30 (Con	- 12
le 3-30 (	g
le 3-30	-
e	2-30
-	- (T )
<b>P</b>	able
_	

ate Manch 10651	50	20	202	20	21	51	+ + 3	
8 10 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1	ANN -	2000	2210	2400	0115 1	0200	0000	Coco
Tate					C	X		a
Nuer Fevel (Nu)	•	~	5	.,	2	>	>	
	553 3	550 3	565.8	571.3	573.25	1		
rradiation lime	6.000	111						0.0000
esistivity Input Current				K			and the second	555 325
1100 0 7575 0 (mu)	225,254	1 225.257	225.253	FC2.C22	C C 2	262.622	CT2-C2	
U11485 ALLUSS 5.5/2/ - //				0 3015	A DEC	- HOH	0.5	1001.00
ridge Voltage $(E_n)$ ( $\mu v$ )	4.7.16	0.6116	C-DOTC	1-10-1	A DOMESTIC OF	+ + + + + + + + + + + + + + + + + + + +		5.200 V
able Current (amn)							201.0	
	201 500	150 755	1 227 004	1 227,046	227,0891	227.005	227.01	101 . 122
Oltage Across 2.222 g [mV]	122 120	+10.133		A T T T T T T T T T T T T T T T T T T T	A STORE A	102051		10 10 10
+	T N 133HOG	0.13400	1 CT/221.0	C00001.0	CTCCT-D	TENSCT-N	1 DF 1 F 1 P	
able voluage (v)	1000000						1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1	1.715260
able Resistance (ohms)								

	10	6	21	51	212	12	22	22
Jate (March 1902)	2187	1050	0111	1400	1620	2330	07:00	0690
r1me	CTON	222			c	c	c	0
Power Level (Mw)	0	0			>	2		
The star was	:		1	1	+	1		
TLLAGIALINU TIME			A SASAE	C 00007 0	7 000087	0.0000.0	100001	02000000
Restart with Innut Current	666660.0	666660.0	CATAOT O	0.5222.0	1022200	C ( C C C C C C C C C C C C C C C C C C		- YXX - YXX
	535 540	225 240	225.690	7 225.190	225.222	225.204	223.222	222-22
VOLTABE ACTOSS 2.272 9 10V/	22.123				C CUC (4	A COCRE	1 7 22 1 4	2 202 L
Duided Waltare (F) (WV)	726 6	+2005-0	C. JOOZ-		T COCKCT-	D-0600-	1 1 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2	
DITURE VULVABE 1-0/ VY		TAXATA TA	C C C C C C C C C C C C C C C C C C C	O LONGO	0 100700	0 1000-0	001001.0	0 100101
Cable Current (am	0.100843	1+A001.0	TJOOOT O	V-100030	201207.0			11-2 744
	X37 75X	337 7RE	001 266	727 255	227.031	220.0	1150./20	212.022
Voltage Across 2.272 g (mv)	NCT . 122	100.133			Newsee N	CHOICE C		
Cable Valtane ( "	132578	0.131320	062051.0	CTAOST.0	LOCATCT-0	NUCTOR OF	L VULLINU	+//+/+.0
LAUTE VUILABE / / /		XUDX	CY0177	1 367561	ROOFCE	1 310570	012206 1	1, 100000
Cable Resistance (chms)	1.314697	1.30000	CANTAD'T	TO0 63.1	Loccroc.t	21/24/14		

ch 19651	22	54	2		
12-7	1645	1730	1045	1200	
el (MM)	0	0	0	0	
on Time	1	1	-		
tv Input Current	0.100153		0.099932	0.099931	
cross 2.2525 g (mv)	225.596		225.098	225.095	
Ttage (F. (UV)	+3510.0	*	7**-0.3735	2-J2-0-##	
rent (amp)	0.100710		0.100699	0.100217	
cross 2.2525 g (mv)	226.851		226.826	226.415	
tage (v)	0.131300		0.131510	0.134750	
istance (ohms)	1.303743		1 1.305971	1.340569	

\*\*Reading drifts. Readout in volts.

State - Contraction

1

\*Unstable and intermittent.



,

4

.

.

121

•



Annealing Condition		Sample No. 2 Inconel 718		Sample No. 3 Inconel X-750		Sample No. 4 Inconel X-750	
Time (min)	Temperature (°F)	Bridge Voltage (10 <sup>-5</sup> v)	Resistance Change (10-3Ω)	$\begin{array}{llllllllllllllllllllllllllllllllllll$		Bridge Voltage (10-0 v)	Resistance Change (10-3Ω)
	-320			о	0	0	0
10	-270			624	6.79	751	8.17
10	-220			629	6.84	803	8.74
10	-180			702	7.64	859	9.35
10	-130			790	8.60	854	9.29
10	- 80			932	10.1	847	9.22
10	- 30			1176	12.8	846	9.20
10	+ 70					854	9.29
30	+ 78					861	9.37
	-320	о	0				
5	-320 to -215	43	0.47				
5	-320 to -215	36	0.39				
10	-320 to -125	99	1.08				
30	-320 to + 37	765	8.32				
60	-320 to + 67	935	10.2				
60	-320 to + 07	932	10.1				

4

# Table 3-31

Postirradiation Resistivity Data

N

Annea	ling Condition	Percent Recovery			
Time Temporature (min) (°F)		Sample No. 2 Inconel 718	Sample No. 3 Inconel X-750	Sample No. 4 Inconel X-750	
_	-320	U	0	0	
10	-270	_	53	87	
10	-250	-	53	93	
10	-180	-	60	99	
10	-130	-	67	99	
10	- 80	-	79	98	
10	- 30	-	1 70	98	
10	+ 70	-	-	99	
30	+ 78	-	-	100	
5	-320 to -215	4	-	-	
5	-320 to -215	4	-	-	
10	-320 to -125	11	-	-	
30	-320 to + 37	82	-	-	
60	-320 to 67	100	-	-	
ó0	-320 to 67	100	-	-	

# Table 3-32

# Percent Recovery of Resistivity Samples

.

into the closet. This transient effect was also apparent during reactor scrams, when the output voltage decreased by approximately 3000  $\mu$ v as the reactor power fell off. The output voltage increased by 2000  $\mu$ v during the irradiation to a value of approximately 5150  $\mu$ v. This 2000- $\mu$ v increase represents an increase in resistance of approximately 0.020 ohm. At the termination of the first irradiation period, the bridge voltage decreased to approximately 1850  $\mu$ v as the power level decreased to zero. The voltage remained at this value for approximately 6 hr, at which time the readings became erratic. The 1850- $\mu$ v output is of the same magnitude as the 2000- $\mu$ v increase during irradiation, indicating an apparent permanent change in the resistance in the order of 0.018 to 0.020 ohm. Details of the resistance bridge circuit and a sample calculation are presented in Appendix C.

Postirradiation data taken several weeks after the irradiation still indicated erratic readings for specimen No. 1. The other specimens experienced apparent decreases in resistance of approximately 0.010 ohm after the annealing treatments discussed in Section 2.1.2. These data indicate that the resistivity specimens increased in resistance by some amount greater than 0.010 ohm during the irradiation.

# 3.3 Steel-Spring Specimen Tests

3.3.1 Data Presentation

The spring specimens received an average integrated neutron flux of 4.5 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev). Detailed dosimetry data on all specimens may be found in Appendix B.

The results of the tests on the spring specimens are tabulated in Table 3-33.

# 3.3.2 Discussion and Analysis of Results

Any changes in the specimens as a result of radiation are not discernable from the data. There appears to be a slight increase in the amount of permanent set (after load removal) in the irradiated specimens as compared to the control specimens. The control specimens and the irradiated specimens were kept under load for the same period of time. The control specimens were stored in  $LN_2$  during the storage of irradiated specimens for radioactivity decay. Upon removal of the loads, the measurements indicated that the free length of the irradiated specimens had decreased by an average of 3.89%, while the free length of the control specimens had decreased by 1.59%. This apparent difference of 2.3% is so small as to possibly be a result of measuring technique; however, it could be an effect of radiation. In any case the change is of such small magnitude as to probably be insignificant.

3.4 O-Ring Seal Tests

3.4.1 Data Presentation

The O-Ring specimens received an average integrated neutron flux of 4.0 x  $10^{16}$  n/cm<sup>2</sup> (E> 2.9 Mev) and an average gamma dose of 2.6 x  $10^{10}$  ergs/gm(C).

The temperature, during the irradiation period, of the fixture mounted on the outside of the  $LH_2$  dewar is tabulated in Table 3-34.

Table 3-33

- Balosman

Results of Spring Test

Spring Rate	ĸ	Change	+1.18	+1.83	+1.03	+2.38	+1.83	+2.15	+3.79	+0.39
	After Irrad. (lb/in.)		128.5	128.0	127.2	128.9	128.0	128.4	131.4	128.0
	Barore	(1b/1n.)	127.0	125.7	125.9	125.9	125.7	125.7	126.5	127.5
	After Defor- mation & Anneal	% Change			-1-30	-1.45			-2.48	-2.51
		Length (1n.)			2.0010	2.6480			2.0365	2.5115
	After Anneal**	ි Change			-0.93	-1.09			-2.32	-2.21
sth		Length (1n.)			2.5710	2.6575			2.6410	2.6195
Free Leng	After Deformation.	چ Change	-1.75	-0.37			-3.00	-4.30		
		Length (in.)	2.0525	2.0725			2.5185	2.5830		
	After Irradiation	چ Change	-1.65	-0.39	-2.08	-2.23	-3.05	-4.29	-4.22	-3.98
		Length (in.)	2.6545	2.6720	2.6400	2.0270	2.6170	2.5835	2.5895	2.5720
	Before	Irrad. (in.)	2.5990	2.6824	2.6950	2.6870	2.6994	2.6992	2.7037	2.6787
ring	flcation	Irra- diated					R1	$\mathbf{R}_{\mathrm{tl}}$	R5	R <sub>0</sub> .
Sp	Identi	Con- trol	×	В	B2	щ°				

\*Deformation to 130 lb at 1.0 in./min. \*\*Anneal at 5400F for 1 hr. T

١
<b>m</b>	L 1			
13	D.	.е	- 5 -	34

1

#### Representative Temperatures for the Orifice Cement and the O-Ring Fixture

		Power Level	Exposure	Temperat	Temperature (°F)	
Date	Time	( Mw )	(Mw-hr)	Orifice	O-Ring	
3-12-65	1805	0	0	- 50	+ 48	
	1904	3	11.25	+ 39	+ 04	
	2300		13.4	+104	1 68	
	2354	ŏ	13.4	+110	+ 60	
3-13-65	0100	3	16.3	+145	+ 96	
5-5-5	0300	ŏ	21.1	+ 97	+ 58	
1	0440	0	21.1	+ 28	+ 40	
	0000	3	21.55	+ 51	+ 52	
	0/00	3	24.55	+128	+ 82	
	1100		30.55	+150	+ 81	
	2300	3	74.00	+161	+ 00	
3-14-65	0700	1 7	96.55	+162	+ 97	
5-2-09	1100	3	108.55	+105	+ 92	
	1700	3	126.55	+167	+100	
	2300	3	144.55	+164	+ 98	
3-15-65	0700	3	168.55	+164	+ 99	
	1100	3	180.55	+163	+ 95	
	1700	5	190.55	+100	+ 98	
3-16-65	0700	3	240.55	4171	+ 90	
	1100	2	252.55	+176	+ 99	
	1800	3	2/3.55	+174	+ 98	
	2356	Ó	291.2	+155	+ 80	
3-17-65	0200	0	291.2	+ 32	+ 37	
	0700	3	302.45	+162	+ 97	
	1100	3	314.45	+166	+ 97	
	1700	1 1	332.45	+171	+ 81	
2-18-65	2300	3	370.47	+100	+ 04	
J-10-0)	1100		385.8	+158	+ 40	
	1700	1 3	403.8	+160	+ 91	
	2300		421.8	+158	+ 85	
3-19-65	0600	3	442.8	+157	+ 82	
	1200	3	460.8	+158	+ 82	
	1800	3	478.8	+158	+ 82	
2 00 65	2400	1 3	490.0	+154	+ 00	
3-20-09	1200	3	532.55	+156	+ Au	
	1800		550.55	+156	+ 84	
	2400	1 1	568.55	+152	+ 83	
3-21-65	0200	ŏ	571.1	+ 28	+ 18	
	1400	0	571.1	+ 11	+ 31	
3-22-65	0400	0	571.1	- 9	+ 28	
2 06 65	1645	0	571.1	- 10	+ 28	
3-20-05	1200		571 46	- 40		
5-21-00	0100	3	574.1	+ 40		
	0400	3	583.1	+146		
	1200	3	607.1	+150		
	2200	3	637.1	+155		
3-28-65	0900	3	670.1	+155		
2 00 65	2300	5	710.0	+142		
3-29-07	1800	3	767.8	+151		
3-30-65	1200	3	821.8	+163	1	
5 50 05	2300	3	854.8	+166		
3-31-65	0900	ž	884.8	+154		
	2300	3	926.8	+159	1	
4-1-65	0930	3	955+3	+150		
4 - 6-	2115	3	994.3	+164		
4-2-05	0900	3	1028.8	+163		
4-3-65	0500	5	1087.43	+168		
	1100	5	.104.18	+ 72		
	1700	ŭ		+ 20		
4-4-65	0730	0		- 12		
	2100	0		- 21		

ł

#### 3.4.2 Discussion and Analysis of Results

The data presented in Table 3-34 were picked at random to illustrate the temperature excursions inside the container during the irradiation and shutdown periods. All testing of these specimens was performed at WANL by Westinghouse personnel and no results are available for this report.

#### 3.5 Cemented-Orifice Tests

#### 3.5.1 Data Presentation

The cemented orifice specimens inside the north dewar received an average integrated neutron flux of 2.5 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev) and an average gamma dose of 1.0 x  $10^{11}$  ergs/gm(C). The specimens mounted outside the north dewar received an average integrated neutron flux of 4.0 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev) and an average gamma dose of 2.0 x  $10^{11}$  ergs/gm(C).

The temperature, during irradiation, of the container mounted outside the  $LN_2$  dewar is tabulated in Table 3-34.

### 3.5.2 Discussion and Analysis of Results

The data in Table 3-34 were picked at random to illustrate temperature excursions during the irradiation period. All testing of these specimens was conducted by Westinghouse personnel at their facilities and the results are not available for this report.

APPENDIX A

心, 根心, 就不可能让你就的了这些办法?"他的

## GTR RADIATION EFFECTS TESTING SYSTEM



#### APPENDIX A

### GTR RADIATION EFFECTS TESTING SYSTEM

The GTR Radiation Effects Testing System is located in the Reactor Operations Area at the north end of the NARF complex. Figure A-1 is a plan view and Figure A-2 is a cutaway view of the system. A closeup of the irradiation test cell and the reactor tank is pictured in Figure A-3. During operation, the reactor is moved into the closet-like structure built into the north wall of the GTR tank. Items to be irradiated can be located on the north, east, or west sides of the closet, as indicated in the figures.

The reactor closet is constructed of 1-in. aluminum plate and is partially covered by 1/4-in.-thick boral to attenuate thermal neutrons. The boral extends 36 in. east and west from the closet along the tank wall and 36 in: up and down from the horizontal centerline of the reactor core. The centerline is 57 in. above the test-cell floor.

The Ground Test Reactor (GTR) is a heterogeneous, highly enriched, thermal reactor that utilizes water as neutron moderator and reflector, as radiation shielding, and as coolant. Maximum power generation is 3 Mw. The GTR, in an aluminum enclosure to facilitate cooling-water flow, is suspended by an open framework that is carried on a horizontal positioning mechanism at the top of the reactor tank. This mechanism permits the reactor to be positioned at distances ranging from



NPC 22,624

1

•

Controlled-Atmosphere Conditioning System Operations Building Weather Cover Irradiation Test Cell 9 Test Cell Snield Facility Shield Shuttle System Handling Area GTR Tank Reactor · · · · · · · · · · · · · 9. -۲ 2 €

NPC 20,683

Figure A-2 Cutaway View of GTR Radiation Effects System



Figure A-3 Irradiation Test Cell and Reactor Tank

\$

2 to 87 in. from the north face of the closet.

Adjacent to the north wall of the irradiation cell is the handling area. In this area, various connections are made for cryogenic, hydraulic, and pneumatic equipment.

An integral part of the GTR testing facility is the shuttle system, which is used to move test assemblies into irradiation position. This system consists of cable-driven dollies mounted on three sets of parallel tracks. The tracks extend from the irradiation positions adjacent to the reactor closet, up an incline to the north wall of the irradiation cell, and to a loading area on the ramp just north of the handling area. The system can be operated from either the control room or the dolly motor-drive shed on the north ramp. Full-coverage televiewing of the entire shuttle system is provided by means of a closed-circuit television in the control room.

The control room (Fig. A-1) is a below-grade, reinforced concrete structure adjacent to the GTR system. The control room provides a shielded area for reactor instrumentation, control consoles, and test systems as well as special test equipment needed to conduct radiation experiments.

# APPENDIX B DOSIMETRY

5

A A MARKA A MARKA MARKA MARKA NA TANÀNA NA TANÀNA MANA AMIN'NA AMIN'NA AMIN'NA AMIN'NA AMIN'NA AMIN'NA AMIN'NA

#### APPENDIX B

#### DOSIMETRY

Extensive nuclear measurements, performed prior to and during GTR Test 16, were required to provide data sufficient for a reliable characterization of the radiation incident on the test materials. The purpose of this discussion is to detail the procedures used for obtaining the incident-fast-neutron fluxes and the incident-gamma dose rates. All gamma dose values are based on the results obtained in the two mapping runs described in Section B.2.

#### B.1 GTR-16 Irradiations

•

#### B.1.1 Tensile Tests

Measurements of the neutron flux were made with standard dosimetry packets attached to each rack of material specimens. Each packet contained a nickel foil for measurement of the fastneutron flux (E > 2.9 Mev) and two phosphorous pellets (one bare and one cadmium-shielded) for measurement of the thermal-neutron flux. Standard foil techniques were used specifying the neutron flux field. The activated foils were counted in the GD/FW Nuclear Radiation Effects Foil Counting Facility, and the data reduced using an IBM 7090 digital computer program.

From neutron spectral measurements (Ref. 2) made previously in the north position of the GTR irradiation facility, the following neutron flux ratios were obtained:

$$\frac{\Phi(E>1.0 \text{ Mev})}{\Phi(E>2.9 \text{ Mev})} = 2.82 \qquad \frac{\Phi(E>0.1 \text{ Mev})}{\Phi(E>2.9 \text{ Mev})} = 4.9$$

Preliminary analysis of the mapping experiment made prior to GTR-16 indicates no significant variation in the shape of the neutron spectrum between 0.1 and 2.9 Mev, regardless of position inside the dewar. Further, the neutron flux (E > 2.9 Mev) measured during GTR-16 with nickel foils was virtually identical to that measured during the mapping experiment with sulfur pellets. The neutron flux for E > 1 Mev was obtained by multiplying the neutron flux for E > 2.9 MeV (measured with nickel foils) by the factor 2.82.

Figure B-1 is a sketch showing the position of dosimetry packets within the north dewar. Basically, the dosimetry packets were located on three horizontal planes - Upper, Middle, and Lower corresponding to imaginary planes through the center of the upper, middle, and lower tensile specimen trays. The packets were, in general, in the same locations as those shown in the photographs in Section B.2.2. On each of these three planes, three packets were located longitudinally and four packets transversely, as shown below.



- Upper Plane - Middle Plane - Lower Plane

NPC 23,589



) غ

Þ

Figure B-1 Dosimetry Locations in North Irradiation Demar

「日本町」「日本町」」

「日本のない」と

r

Plots of the integrated neutron flux (E > 1 Mev) vs distance from front to rear through the specimen assembly are shown in Pigures B-2, B-3, and B-4 for the Upper, Middle, and Lower planes, respectively. Similarly, Figures B-5, B-6, and B-7 are plots of the gamma dose for these planes. Figures B-8, B-9, B-10, and B-11 are plots of integrated neutron flux (E > 1 Mev) in the planes in front of and behind the tensile and the graphite specimens; Figures B-12, B-13, and B-14 are plots of the gamma dose in front of and behind the tensile specimens and behind the graphite specimens. Table B-1 gives the integrated thermal-neutron flux (E < 0.48 ev) for the Upper, Middle, and Lower planes.

. .

#### Table B-1

3

#### Integrated Thermal-Neutron Flux in North Specimen Assembly (n/cm<sup>2</sup>)

Plane		Column				
rane	West	Center	East			
UPPER Row 1 Row 2 Row 3 Row 4	1.35(16)* 9.30(15) 1.12(16) 	1.86(16) 1.47(16) 1.88(16)	1.02(16) 1.38(16) 1.42(16) 1.66(16)			
MIDDLE Row 1 Row 2 Row 3 Row 4	1.38(16) 5.0 (15)	2.20(16) 2.20(16) 1.25(16)	1,12(16) 1.38(16) 8.70(15) 			
LOWER Row 1 Row 2 Row 3 Row 4	7.90(15) 6.60(15) 3.35(15) 6.85(15)	1.31(16) 2.21(15) 7.56(15)	5.50(15) 2.45(15) 5.50(15) 1.32(16)			

\*Read 1.35(16) as 1.35 x 10<sup>16</sup>







4

\* Millisterior

Figure B-3 Integrated Neutron Flux (E > 1 Mev) Profile - North Dewar, Middle Plane









Figure B-5 Gamma Doss Profile - North Dewar, Upper Plane



10- 50

Figure B-6 Gamma Dose Profile - North Dewar, Middle Plane



Figure B-? Gamma Dose Profile - North Dewar, Lower Plane



Figure B-8





Figure B-9

May Mar 196 . av







Integrated Neutron Flux (E>1 Mev) Profile - North Dewar, Plane in Front of Graphite Speciment





B-11 Integrated Neutron Flux (E>1 Mev) Profile - North Dewar, Plane Behind Graphite Specimens



Figure B-12

#### Gamma Dose Profile - North Dewar, Plane in Front of Tensile Specimens



Martin Part Part of

Figure B-13 Gamma Dose Profile - North Dewar, Plane Behind Tensile Specimens



へいない アン日 住所

Figure B-14 Gamma Dose Profile - North Dewar, Plane Behind Graphite Specimens

#### B.1.2 Resistivity Test

These specimens, irradiated in the north position along with the tensile specimens, received an average integrated neutron flux of 4.5 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev).

B.1.3 Steel Spring Test

These specimens, irradiated in the north position along with the tensile specimens, received an average intograted neutron flux of 9.5 x  $10^{17}$  n/cm<sup>2</sup> (E>1 Mev).

B.1.4 C-Ring Seal Test

The two 0-ring fixtures were irradiated in the east position. One dosimetry packet containing one nickel foil and two phosphorous foils was attached to each fixture. The test fixtures received an integrated neutron flux of 4 x  $10^{16}$  n/cm<sup>2</sup> (E>2.9 Mev) and a gamma dose, based on the results of the mapping runs (see Sec. B.2), of 2.6 x  $10^{10}$  ergs/gm(C).

B.1.5 <u>Cemented Orifice Test</u>

The dosimetry for these specimens is the same as that described in Section B.1.1. Specimens mounted inside the north dewar received an average integrated neutron flux of 2.5 x  $10^{17}$  $n/cm^2$  (E>1 Mev) and an average gamma dose of 1.0 x  $10^{11}$  ergs/gm(C). Those mounted outside the north dewar received an average integrated neutron flux of 4.0 x  $10^{17}$   $n/cm^2$  (E>1 Mev) and an average gamma dose of 2.0 x  $10^{11}$  ergs/gm(C).

#### B.2 GTR 16 Mapping Runs - North Dewar

Passive nuclear measuring systems, i.e., neutron-detecting foils and gamma-dose-rate integrators, represent the most practical means for obtaining the desired radiation information. The neutron

exposure and gamma-dose range anticipated for GTR-16 exceeded the measuring capability of ell neutron detectors except nickel (E > 2.9 Mev) and all practical gamma detectors. Therefore, mapping tests at the desired dose levels were made before GTR-16 with foils and cobalt glass. Since the reactor core was relatively unpoisoned prior to GTR-16, and since the 200- and 400-hr planned irradiations at 3 Mw constituted a poisoned condition, two mapping irradiations were performed.

The first mapping run, with unpoisoned core, was made to verify predicted exposure conditions for foils and gamma detectors. The second, with the retracted core poisoned by a 45-Mw-hr exposure immediately preceding the mapping run, was made to establish neutron fluxes and spectral dependence, as well as gamma-dose rates, under simulated GTR-16 conditions. Both mapping runs were made with AGC and WANL cryogen test assemblies in irradiation position and with each containing actual test specimens (or facsimilies) and pertinent cryogen, namely,  $LH_2$  in the AGC dewars and  $LN_2$  in the WANL dewar. The AGC dewar, with pulling assembly and tensile test specimens, was located at the east irradiation cell position; the thermal-conductivity simulator with an AGC dewar was located at the west position; the WANL dewar was located at the north position.

Figures B-15 through B-18 show nuclear detector packet locations within the cryogen volume of the north dewar. In addition to these locations, detectors, placed in vertical planes in a symmetric pattern, were exposed in front and back of the cryogen fluid container to obtain supplementary dose-extrapolation data.



4.



Figure B-16 Side View of Mapping-Run Dosimetry



Figure B-17 Internal View of Mapping-Run Dosimetry

ć,

.



Figure B-19 illustrates schematically the overall detector arrangement for the mapping runs.

#### B.2.1 Detector Packets

Neutron and gamma detector packets for the described mapping locations consisted of indium, sulfur, and aluminum foils (one each per packet) for determining the fast flux of nominal energies greater than 0.85 Mev, 2.9 Mev, and 8.1 Mev, respectively; a pair of bare and cadmium-covered copper foils per packet for thermalflux monitoring; and an enriched-boron-encapsulated cobalt glass per packet for gamma monitoring. These detectors were mounted on perforated aluminum sheets which, in turn, were wired to the test assembly at the given locations.

In addition to these detector packets, nine special neutron spectral packets were included in each mapping run (3 packets per test assembly) to provide additional data from which confidence in the extrapolation of the fast-neutron fluxes to 0.1 Mev would result. These packets contained resonance detectors for estimating the spectral dependence of the neutron flux between thermal energy and several kilovolts. The detectors, sensitive to  $(n, \gamma)$  reactions, included the common elements indium, gold, tungsten, cadmium, manganese, copper, and phosphorus, as well as the rare earths of lutetium, europium, samarium, and lanthenum. These detectors, in the form of thin, non-flux-perturbing foils, are being developed in the NARF program for intermediate-energy spectral studies of various neutron environments. Activation data are treated differently in that fluxes responsible for the activation are not calculated



r

per se; rather, the data are compared with similar data obtained in more or less known spectral environments, with the result that confidence is gained in the accuracy of fast-flux spectral measurements.

The second s

The special spectral packets were mounted, together with additional fast-neutron detectors of indium, sulfur, and aluminum, at selected locations within the cryogen volumes indicated in Figure B-19.

#### B.2.2 Irradiation Procedure, Foil-Counting, and Data Processing

After all systems had been checked out, the three cryogen chambers were positioned in their respective locations north, east, and west of the reactor closet while the GTR was at zero power in the full south position. The east and west cryogen chambers were then filled with  $LH_2$  and the north with  $LN_2$ . The systems were stabilized and the reactor, still in the retracted position, was brought to power, moved into irradiation position within the closet (2 in. of water on north face), and maintained at power for 30 min. The power level was 40 kw for the first mapping run and 120 kw for the second.

Since the purpose of the second mapping run (which was made several days after the first) was to simulate the poisoned core conditions encountered in long, high-power irradiations such as GTR Test 16, the 120-kw irradiation was immediately preceded by a 45-Mw-hr exposure followed by a 12-hr delay.

All foils were retrieved about 4 hr after each exposure and prepared for count-data accumulation. The foils were counted on
the GD/FW end-window flow counters at various time intervals until sufficient data were obtained for adequate IBM analysis with a statistical accuracy of 1-2%. All foil data were accumulated on tapes and processed by the K-26 IBM procedure for activity levels and flux information.

Cobalt-glass gamma detectors were also retrieved following the mapping irradiations and processed routinely for gamma exposure levels.

#### B.2.3 Data Analysis and Results

The data analysis for the two extensive mapping tests required the analysis of over 1500 flux and/or activation data points. The flux and spectral perturbations in all cryogen chambers were analyzed. It is anticipated that an independent report will be published on these data at some later date.

The neutron flux ratios calculated on the basis of all flux data from both runs include  $\Phi_{In}/\Phi_S$  and  $\Phi_S/\Phi_{Al}$ , where  $\Phi_{In}$  is the fast flux for E>0.85 Mev,  $\Phi_S$  is that for E>2.3 Mev, and  $\Phi_{Al}$  is that for E>8.1 Mev. Activation ratios relative to sulfur activation were computed for the foils exposed in the special spectral packets. All flux and activation ratios for the cryogen chambers were compared with similar air data obtained in the normal boralattenuated GTR irradiation cell. A brief description of the results for the north cryogen chamber follows.

The ratios  $\Phi_{In}/\Phi_S$  and  $\Phi_S/\Phi_{A1}$  calculated for the north chamber ranged from 3.11 to 3.69 and from 28.4 to 35.1, respectively. The averages of these values are within 5-10% of those anticipated

for the north irradiation volume when the GTR is operating with 2 in. of water reflector. No correlation of variance with location or between poisoned- and unpoisoned-core maps was obtained in the analysis.

The resonance-activation data indicate a significant depression within the cryogen chamber for the thermal and low-energy (<20 ev) epithermal fluxes. However, because of the small difference in the fast-flux ratios to those anticipated, the detailed analysis did not reveal any surprising results. Therefore, use of the GTR neutron spectrum, shown in Figure B-20, with flux monitoring data for the chamber should yield reliable values for the neutron fluxes in excess of 0.1 Mev.



φ(E) (u\cm2-sec-watt-Mev)

167

Figure B-20 Analytical GTR Neutron Spectrum

ſ

## APPENDIX C

# RESISTANCE BRIDGE ANALYSIS

#### APPENDIX C

### RESISTANCE BRIDGE ANALYSIS

The following analysis is presented to show the relationship between specimen resistance change ( $\Delta R_2$ ) and bridge unbalance voltage ( $E_0^1$ ), bridge input voltage ( $E_1$ ), and dummy resistance plus specimen resistance ( $R_1 + R_2$ ).



When the bridge is balanced, the following relationships exist:

$$I_1 R_4^1 = I_2 R_2$$
 and  $I_1 R_3^1 = I_2 R_1$ 

or

$$\frac{I_1 R_4^1}{I_1 R_3^1} = \frac{I_2 R_2}{I_2 R_1}$$

After cancelling and rearranging terms, we have

$$R_2 = \frac{R_4^1 R_1}{R_3^1}$$

where

 $R_3^1$  = resistance  $R_3$  plus that portion of  $R_5$  required for balance  $R_4^1$  = resistance  $R_4$  plus that portion of  $R_5$  necessary for balance

$$I_{1} = \frac{E_{1}}{R_{4}^{1} + R_{3}^{1}} \text{ and } I_{2} = \frac{E_{1}}{R_{1} + R_{2}}$$

$$E_{0} = I_{1}R_{4}^{1} - I_{2}R_{2} \text{ and}$$

$$E_{0} = \frac{E_{1}R_{4}^{1}}{R_{4}^{1} + R_{3}^{1}} - \frac{E_{1}R_{2}}{R_{1} + R_{2}} = E_{1}\left(\frac{R_{4}^{1}}{R_{4}^{1} + R_{3}^{1}} - \frac{R_{2}}{R_{1} + R_{2}}\right)$$

At bridge unbalance  $(E_0^1)$  due to change in specimen resistance, R<sub>2</sub> changes to  $(R_2 + \Delta R_2)$ , so that

$$E_{0}^{1} = E_{1} \left( \frac{R_{4}^{1}}{R_{3}^{1} + R_{4}^{1}} - \frac{R_{2} + \Delta R_{2}}{R_{1} + R_{2} + \Delta R_{2}} \right)$$

and since  $\Delta R_2$  (approximately 0.01 ohm) is very small compared to  $R_1 + R_2$  (approximately 32 ohms), it can be neglected in the denominator above, making

$$E_{0}^{1} = E_{1} \left( \frac{R_{4}^{1}}{R_{3}^{1} + R_{4}^{1}} - \frac{R_{2}}{R_{1} + R_{2}} - \frac{\Delta R_{2}}{R_{1} + R_{2}} \right)$$

Since  $R_2 = \frac{R_4^{\perp}R_1}{R_3^{\perp}}$ 

.

÷

$$\frac{R_{4}^{1}}{R_{3}^{1} + R_{4}^{1}} - \frac{R_{2}}{R_{1} + R_{2}} = 0$$

Therefore, 
$$E_0^1 = E_1 \left( -\frac{\Delta R_2}{R_1 + R_2} \right)$$

or 
$$\Delta R_2 = -\frac{E_0^1 (R_1 + R_2)}{E_1}$$

#### Sample Calculations

During irradiation the bridge output voltage changed by approximately -2000  $\mu v$ . This corresponds to a resistance increase of approximately 0.02 ohm, as shown below:

$$\Delta R_2 = -\frac{E_0^1 (R_1 + R_2)}{E_1} = \frac{2000 \times 10^{-6} (16 + 16)}{3.15}$$

$$\Delta R_2 = 0.0203$$
 ohm

where

$$R_1 = 16 \text{ ohms}$$

$$R_2 = 16 \text{ ohms}$$

$$E_1 = 3.15 \text{ volts}$$

A typical maximum bridge voltage unbalance during postirradiation annealing treatments was 935  $\mu\nu$ . This corresponds to a

resistance decrease of approximately 0.01 ohm, as shown below:

$$\Delta R_2 = -\frac{E_0^1 (R_1 + R_2)}{E_1} = -\frac{935 \times 10^{-6} (16 + 16)}{2.94}$$

I.

 $\Delta R_2 = -0.0102$  ohm

#### REFERENCES

- Thornton, H. G., <u>NERVA Materials Irradiation Program</u>, Vol. 1, <u>GTR Test 16 - AGC Materials Test</u>, General Dynamics/Fort Worth Report FZK-263-1, October 1965.
- 2. NARF Facilities Handbook, General Dynamics/Fort Worth Report FZK-185A, March 1964.